28789-G01

EZG0O)

A Textron Company

SERVICE PARTS MANUAL

ELECTRIC POWERED FLEET GOLF CARS &
PERSONAL VEHICLES

STARTING MODEL YEAR: 2003






SERVICE PARTS MANUAL

ELECTRIC POWERED
FLEET GOLF CARS &
PERSONAL VEHICLES

FLEET GOLF CAR
FLEET PDS GOLF CAR
FREEDOM™
FREEDOM™ SE
FREEDOM ™ LE

PDS FREEDOM "™

PDS FREEDOM™ SE
PDS FREEDOM'" LE
SHUTTLE™ 2+2

TEXTRON Golf, Turf & Specialty Products reserves the right to make design changes without obligation to make these changes on units previously sold and the
information contained in this manual is subject to change without notice.

TEXTRON Golf, Turf & Specialty Products is not liable for errors in this manual or for incidental or consequential damages that result from the use of the material
in this manual.

CUSTOMER SERVICE DEPARTMENT IN USA PHONE: 1-800-241-5855 FAX: 1-800-448-8124
OUTSIDE USA PHONE: 010-1-706-798-4311, FAX: 010-1-706-771-4609
TEXTRON GOLF, TURF & SPECIALTY PRODUCTS, P.O.BOX 388, AUGUSTA, GEORGIA USA 30903-0388

Service Parts Manual Page i



GENERAL INFORMATION

To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
Distributor, authorized Branch or the Warranty Department with vehicle serial number and
manufacture date code.

The use of non Original Equipment Manufacturer (OEM) parts may void the warranty.

Page ii Service Parts Manual




TABLE OF CONTENTS

SECTION Page No.
HOW TO USE THE SERVICE PARTS MANUAL . . ...ttt ittt e e e e e e v
ILLUSTRATED PARTS BREAKDOWN . . . . .ottt ettt et e e e e e e e e e e e vii
ACCELERATOR . .ottt e e e e e A-1
BATTERY CHARGER - PORTABLE 36 VOLT . ..ottt e e et e e e e e B-1
BATTERY CHARGER - ON BOARD 36 VOLT . ..ttt ettt e e e e e e e e B-7
BATTERY CHARGER - EXPORT 36 VOLT ...\ttt e et e e e e e e B-15
BODY - FRONT . .ottt e e e e e e e e e c-1
BODY - MID SECTION . ..ottt et e e e e e e e e e e C-5
BODY - REAR . . oottt C-7
BODY - FOOTREST ..ttt ittt e e e e e e e e e e e e c-11
BODY - ACCESSORIES . . ..ottt e e e e C-13
BODY - ACCESSORIES CONTINUED . . .. oo oottt ettt e c-15
BODY - ACCESSORIES CONTINUED . . . . oo\ttt et e e e e e e e e e e e e e e e C-17
BRAKES . .o\ttt ettt D-1
DIRECTION SELECTOR.. . . .o\ttt e e e e e e e e e e e e e e E-1
ELECTRICAL SYSTEM - COMMON . . .\ttt et e e e ettt F-1
ELECTRICAL SYSTEM - PDS . ..ottt et e e e e e e e e e e e F-9
ELECTRICAL SYSTEM - SERIES. . . .\ttt ettt ettt et e e e e e e e e F-11
ELECTRONIC SPEED CONTROL - SERIES . . ..ottt et e e e et e e e e e G-1
ELECTRONIC SPEED CONTROL - PDS . . . oottt ittt e e e e e e e e G-3
ELECTRONIC SPEED CONTROL - HD . . . . oottt e e e e e e e e e e e e G-7
FRONT SUSPENSION/STEERING. . . . .\ttt e e et ettt e e e e e e e e e e e e e e H-1
MOTOR . ottt et e -1
REAR AXLE . . .\ttt ettt e e e e J-1
REAR SUSPENSION . ...ttt e e e e e e e e e K-1
SEATING AND BAG HOLDER - GOLF CAR. . . ..\ttt L-1
SEATING - SHUTTLE 242, . .o ottt e e e e e e e L-3
SEATING - CONVERTIBLE CARRIER . . . ..ottt ittt e e e e e e e e L-7
TOW BAR - PERMANENT ..ottt et e e e e e e e e e M-1

Service Parts Manual Page iii



TABLE OF CONTENTS

TOW BAR - CASUAL. . .o e e M-5
WEATHER PROTECTION - GOLF CAR. . ... e N-1
WEATHER PROTECTION - SHUTTLE 242 . . .. e e N-7
WHEELS AND TIRES . . . .o O-1
SPECIALTY PRODUCTS . . .o e e e e e e e APPENDIX A-1
OPTIONS/ACCESSORIES . . ..o e e e e e APPENDIX B-1
INDEX OF MAJOR COMPONENTS . . .. e e INDEX-1

Page iv Service Parts Manual



HOW TO USE THE SERVICE PARTS MANUAL

This manual is divided into several sections:

GENERAL INFORMATION
* TABLE OF CONTENTS
* HOW TO USE THE SERVICE PARTS MANUAL

ILLUSTRATED PARTS BREAKDOWN
¢ Contains illustrations and parts lists for all systems of the vehicle

APPENDIX
¢ Contains a listing of specialty products and options/accessories

INDEX OF MAJOR COMPONENTS

¢ Contains a listing of parts (excluding hardware) grouped by part number and description and indicates on which
page(s) they can be found

USE OF THE MANUAL

To use this manual, consult the TABLE OF CONTENTS (page iii) or the INDEX OF MAJOR COMPONENTS (located at
rear of this manual) to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation. Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual
for its location) and note the complete number shown on the plate. It is important that the serial number of your vehicle
and its model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual for its loca-
tion) and note the complete number shown on the plate.

Service Parts Manual Page v



HOW TO USE THE SERVICE PARTS MANUAL

Left hand illustration page _ _
(continued on right hand page Parts list (continued on
if required) rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

* Determine the function and application of the part required. Turn to the INDEX OF MAJOR COMPONENTS and
select the most appropriate component description.

* Turn to the page number indicated and locate the part description in the parts list. Read the full accompanying
description for specific information regarding the part that was not shown in the index.

* From the parts list, obtain the item number assigned to it and confirm that the part selected is correct by verifying
it with the pictorial representation on the illustrated page.

2. IF YOU KNOW THE PART NUMBER
* Use the INDEX OF MAJOR COMPONENTS to find the page(s) the part number appears on.

* Turn to the page number indicated and locate the part number in the parts list. Refer to the accompanying descrip-
tion for specific information regarding the part.

* From the parts list, obtain the item number assigned to it and confirm that the part selected is correct by verifying
it with the pictorial representation on the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by Service Parts. The asterisk (*) indicates that the part depicted is
not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the Service Parts Department.

Page vi Service Parts Manual




ILLUSTRATED PARTS BREAKDOWN

ILLUSTRATED PARTS BREAKDOWN

Service Parts Manual Page vii




ACCELERATOR

1 - Includes Items 3 - 19, 21, 23, 26 - 43
2 - Includes ltems 3 - 17, 20, 21, 24 - 43
31 - Includes ltems 32 - 35
33 - Includes Iltems 34, 35

To Harness
from
Direction
Selector

RefAcl 1-1

Page A-1 Service Parts Manual



ACCELERATOR

Ref Acl 1-2

To Harness
from
Direction
Selector

Service Parts Manual

Page A-2



ACCELERATOR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 [3333GUN | PEDAL BOX ASSEMBLY (INCLUDES ITEMS 3 - 19, 21, 23, 26 - 43)................ 1
2 [3333GU0Y | PEDAL BOX ASSEMBLY, PDS MODEL ONLY

(INCLUDES ITEMS 3 - 17, 20, 21, 24 - 43) ....oooeveeeeeeeeeeeeeeeeeseeeeeeeeseeeeeeneone 1
3 P5853-G01] PEDAL BOX AND COVER (SEAL AND BEARING)........ccoooerrrrrrerrreerronn. 1
4 P5854-G07] INDUCTIVE THROTTLE SENSOR .....oovvvrrveoceeeseseseesssees e 1
5 pU983-GUTl SELF THREADING NUT, 3/16" ......ovooveoeeeeereeeeeseeeeeees e 2
6
7 P5857-G0]] PLUNGER SLEEVE..........oviivieseeeeesesssesseessesssees s esssssss s 1
8 P8423-GUTl PLUNGER .......covcoeveereeeeeeeeseeeee s esee e 1
9 P8424-GUT| PLUNGER CAM......oovmoooeeeeeeeceseeeeeeeoeeeeeeeeeee e 1
10
11 | (3332500 ACCELERATOR ROD ......ooooivrviaceioesssseseesesessssessssssssssssssssss s 1
12 | pos3ZGA NUT, 5/16 = 24 ...cooooeeeeeeeeeeeeeeeeeeeeeeeeeeeee oo 1
13 | 10385-G4 CLEVIS YOKE (ADJUSTABLE).........oovvurvemeesreeseeeeessesseessesseeeseesansen 1
14 | 787753 SPRING RETAINER, 3/8" .......ooovvearveoeriosseeeseiessssssesssesssssssss oo 1
15 | (3046607 COMPRESSION SPRING .......oovvvarieaerioseeessesessessssssssssssessse oo 1
16 | [7979GY ACCELERATOR ROD BUSHING ......cc.ocvoevereenreereecseeesees s 1
17 | [IB77Gy SPRING RETAINER, 1/2" .....oooooeeeoeeeeseeeeeeeeeeeeseeeeeeee e 1
18
19 | P586LGUY MICRO SWITCH.....oovoocveeeoeseseees e 1
20 | P5BBIGUZ MICRO SWITCH (PDS MODEL ONLY).......ooovververeeereeereeeesieseeeseesnnenne. 1
21 | 00982-GO1 SCREW, #4 - 14 X 5/8" LG w..ooovereeeereeeeeneeeeeeesseeseeeses e 2
22
23 | ps879GO3 WIRING HARNESS (PEDAL BOX ASSEMBLY) ......oovvorveecreosieerrieeriennes 1
24 | P5B79-GUY WIRING HARNESS (PEDAL BOX ASSEMBLY) (PDS MODEL ONLY)........ 1
25
26 | pUBBAGH SCREW, #8 - 32 X 3/4" LG (STAINLESS STEEL)......evveerreerererieeeienreone. 4
27
28 | 70116-G01 ACCELERATOR PEDAL BRACKET ......cooovurveereeeeeeeeeees oo 1
29 | pIOSIGOR SCREW, #8 - 16 X 1/2" LG w..oooveoeeoceeeeeeeeeeeeeseeess e 4

Page A-3

Service Parts Manual



.?sku=73333G01
.?sku=73333G05
.?sku=25853G01
.?sku=25854G01
.?sku=00983G01
.?sku=25857G01
.?sku=28443G01
.?sku=28444G01
.?sku=73332G01
.?sku=00532G4
.?sku=17677G2
.?sku=73046G01
.?sku=17979G1
.?sku=17677G1
.?sku=25861G01
.?sku=25861G02
.?sku=25879G03
.?sku=25879G05
.?sku=00684G6
.?sku=01051G01

ACCELERATOR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.

30

31 | 25799-GO1 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 32 - 35)............. 1
32 * ACCELERATOR PEDAL ......covvoveavioeseseoesesesseessis s 1
33 | E7833GU] ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 34, 35)............. 1
34 | PE7IZGUY ACCELERATOR PEDAL PAD .......coovvomvesreeeeeeeesieeeseessseeeeneneennes 1
35 | [5766-G1 OVAL RIVET 3/16" X 7/16" LG ...ccoovvoeeocrersresiessiseesiesseessense 6
36

37 | [7838G] NYLON BUSHING .....ocoomvrrreceeeeesseseeeee e 3
38 | [ZZ3ZTG0Y PEDAL PIVOT PIN w..oooooiieiveeeeeeeeeeeee e 1
39 | [2064-GH PUSHNUT, 9/32" 1.D. ..o 1
40

41 | [U38GG3 CLEVIS PIN, 5/16" X 13/16" LG «...oocvoeveereeeeeeeeereeeesseeeseeeees e 1
42 | 7Z55GA TEFLON WASHER, 5/16" .........oveoeeeceoeeeeeeeesseseesseeessseses e 1
43 | [U387G3 COTTER PIN, 3/32" X 3/4" LG .oocvocveeererressissiesseeesessessss s 1
44

45 | pO7ISGR BOLT, 5/16 - 18 X 4/5" LG ....eooveeoreeceeereseeeeeeeeeenseeeseesseseseess s 4
46 | [OIZ5GOY | PEDAL PIVOT COVER ....ooiiiiicieceeeeesseeeeeeeeesee e 1

Service Parts Manual Page A-4


.?sku=27844G01
.?sku=27512G01
.?sku=15766G1
.?sku=17838G1
.?sku=74432G01
.?sku=12064G6
.?sku=10386G3
.?sku=17255G1
.?sku=10387G3
.?sku=00715G2
.?sku=70135G01

BATTERY CHARGER - PORTABLE 36 VOLT

Transformer

POWERWISE™

\ 1 _ Includes Items 3 _ 63
2 - Includes ltems 3- 13, 18 - 63, 70 - 76

POWERWISE™ +

T

74 70

70

Ref Bep 1-1

Page B-1 Service Parts Manual




BATTERY CHARGER - PORTABLE 36 VOLT

WHT from

Transformer S| To
© él Transformer
(e \ To Amp Fuse
\ To Black/

Control Board -~

To grounding

20
0 -

Ref Bep 1-2

Service Parts Manual Page B-2



BATTERY CHARGER - PORTABLE 36 VOLT

BLK from
Transformer
BLK from
AC Cord

WHT from

RED to
Heat Sink

CONTROL / POWER INPUT
BOARD INSTALLATION

BRN from Control Board
ORN from Control Board

BLK from Transformer

POWER INPUT BOARD
INSTALLATION

POWERWISE™ POWERWISE™ +

TRANSFORMER
DETAIL

To S
Capacito

To Norm. Open
on Power

-O AMMETER INSTALLATION W?I from DC Cord _Q To Diodes

Input Board  To XF on Power Input Board

Cord|

GRN to
AC Cord

GRN to
Power

Cord

Port

R
Front of
63 \% Charger

33 - Includes Items 34 - 43
66 - Includes ltems 34 - 42, 67

Ref Bep 1-3 GROUNDING DETAIL

1 34 DC CABLE ASSEMBLY

Page B-3 Service Parts Manual




BATTERY CHARGER - PORTABLE 36 VOLT

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 28115-G01 | POWERWISE™ CHARGER (10' CORD) (INCLUDES ITEMS 3 - 63)................ 1
2 PBII5-GUZ | POWERWISE™ + CHARGER (PORTABLE, 10' CORD) (INCLUDES ITEMS

313, 18- 63, 70 - 76).oeeoceeeeeereeeeeeeeseeeeeeeeseeeeseeesseseeseee e 1
3 * CHASSIS w..ooooveoeeeeveee e 1
4 pU5I3-Gq SCREW, #8 - 18 X 1 /4" LG w..oorveeeveoereeeeeeseeessessses s 2
5 pU559-G4 WASHER, #8 ......oorvvoeveoeeeeeeeoeeeeeeeeeeeeses s eeesseesseseeseeesee e 2
6 [572-G3 EXPANSION NUT w..oooooveoieeoesesesesseesese s 2
7 P8I04-G0]] HEAT SINK ..ooovooveoceeecseeessoe s 1
8 pU372-G4 SCREW, #8 - 32 X 1/2" LG ..ooveoeveeeeeeeeeeeeeeeeeeseeeseees e 4
9 pU559-G4 WASHER, #8 .....oorvveoeveoeeeeeeeeeeeeeeeeee s s eeee s esseseeseeesee e 4
10 | pUSE5-GA4 LOCK WASHER, #8 ......cooorvvooveeeseeessssssoesssesssssssesesssssssses s 4
11 | posZeGy NUT, #8 = B2.....ooooveoceeeeseseees s 4
12 | p8548GU0n DIODE ...t 1
13 | PE8TIo=GUY ELECTRICAL CLIP .....ooovoeeeeeeeeeeeeeeeeee oo 1
14
15 * LABEL (POWERWISE™) ........ooiviirreimeseceesessseesseesesesssss s 1
16 | pBEB7-GON CONTROL / POWER INPUT BOARD ........oovvireeoreeesriereeeeeeeseieseeenee 1
17
18 * COVER ...oooeoeveoeoee v 1
19 | p8I0ZGoT HANDLE ......ooovvoovioeeeeseeoeese s 1
20 | puBIET3 SCREW, #8 - 18 X 1/2" LG ..eoveoeveeeeeeeeeeeeeeeeeseeeseeee e 6
21 | pBIZEGOY LABEL (VENTILATION) .....oooovvoreeoeeeeeeeesee s 1
22 | pBIZEGO] LABEL (CORD CONDITION)......cvvemrvereeeeresesseesseeseseesseesssesssssssesseessseons 1
23
24 | pEI7TIGON CAPACITOR BRACKET ....ooorvoirveeeeeeeeeeeeeeeeeeseee oo 1
25 | pBIOTGOl CAPACITOR ..o 1
26 | pUOYEIGOY SCREW, #8 - 32 X 3/8" LG ..oeveovveoreeereosseesseiessesssssesssssessss s 3
27 | puaEGy BOLT, 1/4 - 20 X 5/8" LG....vvveveeereeoereeesesssesssseseseesesssssesssesssasssssssss oo 3
28 | MUZrG3 LOCK NUT, 1/4 = 20 ..o 3
29 | MU3BEA AC CORD ..o ee oo 1

Service Parts Manual Page B-4


.?sku=28115G02
.?sku=00513G6
.?sku=00559G4
.?sku=00559G4
.?sku=11572G3
.?sku=28104G01
.?sku=00372G4
.?sku=00559G4
.?sku=00559G4
.?sku=00565G4
.?sku=00526G1
.?sku=28548G01
.?sku=28110G01
.?sku=28667G01
.?sku=28102G01
.?sku=00614G4
.?sku=28136G01
.?sku=28136G02
.?sku=26979G01
.?sku=28109G01
.?sku=00969G01
.?sku=00414G5
.?sku=11027G2
.?sku=19388G4

BATTERY CHARGER - PORTABLE 36 VOLT

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
30 | M3557G3 STRAIN RELIEF (AC) .v.eocveereeeeeeeeeeeeeeeeseeeeeeeeesesseeeeses e ssaesesneseseee 1
31 | M3557G3 STRAIN RELIEF (DC)...vvooveoreeeeeeeeeeeeeeeseeeeeeeeeseeeseeee e 1
32
33 | [r333G0] DC CORD AND HANDLE ASSEMBLY (INCLUDES ITEMS 34 - 43)............ 1
34 | [BUSLGH PLUG (TOP HALF) ....ooovooceeeeeeeeeeeeeeeeee e 1
35 | EUELGI PLUG (BOTTOM HALF).....ooomrveoceeeseeseeesseeseeessseesse s 1
36 | F30ELGZY AUXILIARY CONTACT .....ooovoieeeoeeiessseessseessee s 1
37 | EUsrIGHd MALE PIN ....ooovooovoeeeeceeeeeeeeeee e sse s 2
38 | [F30LGUY SCREW, #10 - 32 X 1/2" LG (BRASS) .....verrveecreeeeeieeeenereseeesseeneen 2
39 | F3ULGIH MAGNET .....oooovooevoeeeesese s 1
40 | [F30LLGIH SCREW, #6 - 32 X 1/2" LG (STAINLESS STEEL) w...oorvevrreerreecrierenn. 2
41 | [3USIGI LOCK NUT, #6 = B2 w...ooovooceeoeeeeeeeeeeeeeeeseeseeeeeeseese s 4
42 | [3USIGIY SCREW, #6 - 32 X 1" LG (STAINLESS STEEL) ....ooorvereeerreecrereenn. 2
43 | [333EG0] DC CORD, 10" LG ..oooeooveeocveeeeoeseeesseessssessses s 1
44
45 | pBIOSGUY AMMETER ..o 1
46 | pIOSIGOY SCREW, #8 - 16 X 1/2" LG ..oocveoeveeeeeeeeeeeeeeeeeeeeeeeseeeeseeee e 2
47 | pUREIG3 WASHER, #8 .....ooovvooeviosseessoseesoessesssesess s s s s sssessss s 2
48 | pIOU3GOY WASHER, #10 (BRASS)........vvurveeecveeriesessesesesssssesssesssssssssssssssssesessesesnenes 4
49 | PZ5BIGR SHOULDER WASHER, #10 .......oooovveoeeeoseeeeeeeseeeseesessseeseeeesee e 1
50 | pO77I=GH NYLON WASHER, 3/8".......oooveooreeeemeeereeeeeeiesseseseesesesessssesee s 1
51 | 00528-G4 NUT, #10 - 32 (BRASS) w..ooovveorreereessssessssssessssssseesessssssss s ssss s 3
52 | pPBI0G-GOq 5O AMP FUSE........oooveoveeoceeeseeesseeesses s ssesss oo 1
53 | pU5E5-GY LOCK WASHER, #10 ......ovveoeeereeeseeeeeeeeseeeeeeseeeseees s 4
54 | pO378GA SCREW, #10 = 24 X 1/2" LG w.vooeveeeoeeeeeeeeeeeeeseeseees e 2
55 | pO526-G3 NUT, #10 = 24 ...oooooeeoeeeeeeeeeeseee s 2
56 | PBI03-GO] TRANSFORMER .......oovvomviariacsisseseesseess s s 1
57 | ET877GUY SPACER SUPPORT ......oovmireermeeeeeeeeeeeeeeseseseee s 4
58 | [7BI8GH WIRE TIE .oooveoceeeveeeeeeeeee e eese s 2
59

Page B-5

Service Parts Manual



.?sku=13557G2
.?sku=13557G3
.?sku=73345G01
.?sku=73051G11
.?sku=73051G12
.?sku=73051G27
.?sku=73051G14
.?sku=73051G08
.?sku=73051G15
.?sku=73051G16
.?sku=73051G10
.?sku=73051G17
.?sku=73344G01
.?sku=28105G01
.?sku=01051G01
.?sku=00559G4
.?sku=01003G01
.?sku=22589G2
.?sku=00771G6
.?sku=28106G01
.?sku=00565G5
.?sku=00378G4
.?sku=00526G3
.?sku=28103G01
.?sku=27877G01
.?sku=17618G1

BATTERY CHARGER - PORTABLE 36 VOLT

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
60 | pO37ZG3 SCREW, #8 - 32 X 3/8" LG ...ooovereeecveceeeeeeeeesseseeeses s 1
61 | PBI77-G33 16 GA WIRE (GREEN 4") .....coooorveoeeeeeeeeeeeeeeeeeeeeeeoeseeese s 1
62 | pU565-G4 LOCK WASHER, #8 ......cooorvvvavioseeesssesssessoesssssssesesssses s 1
63 | pUOSZEGT NUT, #8 = B2.....ooooveoceeeeseesesees s 1
64
65 | PBIIZGU] | POWERWISE™ CHARGER (PORTABLE, 18' CORD) (INCLUDES ITEMS

3-31, 45 - 63, 66, 67)....eocvveereerrreecresensseesseesssessssessses s 1
66 | [3335-G03 DC CORD AND HANDLE ASSEMBLY (INCLUDES ITEMS 34 - 42, 67) ... 1
67 | [F3333G03 DC CORD, 18' LG ..ooeeeoeeeceeeeeeeeeeeeeeeeeee s 1
68
69 | 28115-G08 | POWERWISE™ + CHARGER (PORTABLE, 18' CORD) (INCLUDES ITEMS

3-13,18- 31, 45 - 63, 66, 67, 70 - 76) ..e.cvoorveerreerrrersresesrsesssesssessesssseenesennnes 1
70 * LABEL (POWERWISE™ ) ......vvvuerrereeeoeesessiesssessssssssessesssesssssseeseensons 1
71 | PBEB7-G03 CONTROL BOARD.........oovmoreeaemeeeereeeeeeeeseseseee e sseeseeeese e 1
72 | pBEB7-G03 POWER INPUT BOARD..........oorverreaemeeeeeeeseeeeeeseseseessseesseeneeesseser e 1
73
74 | 01995-GO1 SCREW, #6 - 19 X 5/16" LG w....ooveoeveoeeeseeeseeesseessees s 3
75 | [pOU559-G3 WASHER, #6 .....oocvoorveoeeeeeeeeeeeeeeeeeeseeesee e s s enese oo 3
76 | EBIIEGON SUPPORT SPACER .......coovoivemeeeeeeeeeeeeeeseeeseeeseeses s 3

Service Parts Manual Page B-6


.?sku=00372G3
.?sku=25977G32
.?sku=00565G4
.?sku=00526G1
.?sku=28115G07
.?sku=73345G03
.?sku=73344G03
.?sku=28667G02
.?sku=28667G03
.?sku=00559G3
.?sku=28111G01

BATTERY CHARGER - ON BOARD 36 VOLT

POWERWISE™

1 - Includes ltems 2 - 74

Ref Beo 1-1

Page B-7 Service Parts Manual



BATTERY CHARGER - ON BOARD 36 VOLT

33 - Includes ltems 34 - 38

Service Parts Manual Page B-8



BATTERY CHARGER - ON BOARD 36 VOLT

Pin 1 - Wire 67 to Input Board "COM"
Pin 2 - Tab Adapter 73, RED wire from Control Board
Pin 3 - Wire 68 to Input Board "WHT"

Pin 4 - Wire 69 to Heat Sink Clip
Pin 5 - Wire 70 to DC Cord RED Wire @)

67

RED from Control Board
RELAY INSTALLATION

_O AMMETER INSTALLATION WSH; from DC Cord

Chassis . o0 48 51 52 \%
&l ?W

s/ 55

oy

-
W/@ Qm \48

‘\\“ N @g 53
\

&

46 * \@

i

S

Front of

GROUNDING
Ref Beo 1-3 DETAIL

Page B-9 Service Parts Manual



BATTERY CHARGER - ON BOARD 36 VOLT

_@

DETAIL

To

TRANSFORMER

Capacitor

To Norm. Open
on Power
Input Board

To Diodes

To XF on Power Input Board

Ref Bco 1-4

—— BATTERY CHARGER INSTALLATION

RED to
Heat Sink

POWERWISE™

WHT from
Relay Pin 3

CONTROL / POWER INPUT

BOARD INSTALLATION

81

Front of Vehicle

S

— CHARGER RECEPTACLE COVER -~

BLK from
Transformer
BLK from
AC Cord

Service Parts Manual

Page B-10



BATTERY CHARGER - ON BOARD 36 VOLT

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 PBIISGIN | POWERWISE™ CHARGER (ON BOARD) (INCLUDES ITEMS 2 - 74)............. 1
2 * LABEL (POWERWISE™) .........oimvirrereeeeeeeeeeeseeeeseeesseeeeseeeseeeesesnsenee 1
3 * CHASSIS w..oooovooeoeeevee s 1
4 pU5I3-Gq SCREW, #8 - 18 X 1 /4" LG w..oooveeeveoeeeeeeeseoessosssees s 2
5 pUS59-G4 WASHER, #8 .....oorvvoeveoeeeeeeeoeeeseeeeseesesesee e essees s 2
6 [572-G3 EXPANSION NUT w..oooooveiieeiciesees e 2
7 P8I04-GO]] HEAT SINK w..ooovooveoceeeesees s 1
8 pU372-G4 SCREW, #8 - 32 X 1/2" LG ..ooveoeveeeeeeeeeeeeeeeeesveeeeees e 4
9 pUS59-G4 WASHER, #8 .....oorvvooeveoeeeoeeeoeeeeeeeeee e eseeesee s 6
10 | pUSE5-GA4 LOCK WASHER, #8 ......cooorvvvoveoseeesseesssessoesssssssesessssssss s 4
11 | posZeGy NUT, #8 = B2....ootocveoceeeeseseeessseseees s 4
12 | p8548G0] DIODE ... 1
13 | PZSTIo=GUY ELECTRICAL CLIP ......ooveeeeeeeeeeeeeeeeeeee e 1
14
15 | E8B67-GUT CONTROL / POWER INPUT BOARD ......coovverrirrrisiensiesssesssessses s 1
16 | E7877-G07 SPACER SUPPORT .......oovmmieemeeeseeeeseeeaeesesesseeseees s seeseeseses e 4
17
18 * COVER ..o 1
19 | p8I0ZGoT HANDLE ......ooovvooveeeeeeseeoeeeeessss e 1
20 | puBIET3 SCREW, #8 - 18 X 1/2" LG ..eoveoeveeeeeeeeeeeeeeeeeseeeseees e 4
21 | pBI3EGOY LABEL (VENTILATION) .....cooovvereeeeeeemeeeseees oo 1
22 | pBIZEGOY] LABEL (CORD CONDITION)......cvvemrrereeearesesseesseesesessssesssesssesssesseesseons 1
23
24 | pEITIGON CAPACITOR BRACKET ....ooorviieveeeeeeeeeseeeseeessee oo sesesee e 1
25 | pBIOTGOl CAPACITOR ..o 1
26 | pUOYEI-GOY SCREW, #8 - 32 X 3/8" LG ...eveoeveaeeeereeseeeeseoessessseesssssessss s 3
27 | poaEGy BOLT, 1/4 - 20 X 5/8" LG..o.vvveveeerreoesesesesnsessssesesessessssses s 3
28 | MUZrG3 LOCK NUT, 1/4 = 20 ..o 3
29 | [MU3BEA AC CORD ......ooovoeeveeeeeee e 1
30 | M3557G3 STRAIN RELIEF (AC) ..vvvocveeeeeeeeseesssoessesseeessesessess s essss s 1

Page B-11

Service Parts Manual



.?sku=28115G11
.?sku=00513G6
.?sku=00559G4
.?sku=00559G4
.?sku=11572G3
.?sku=28104G01
.?sku=00372G4
.?sku=00559G4
.?sku=00559G4
.?sku=00565G4
.?sku=00526G1
.?sku=28548G01
.?sku=28110G01
.?sku=28667G01
.?sku=27877G01
.?sku=28102G01
.?sku=00614G4
.?sku=28136G01
.?sku=28136G02
.?sku=26979G01
.?sku=28109G01
.?sku=00969G01
.?sku=00414G5
.?sku=11027G2
.?sku=19388G4
.?sku=13557G2

BATTERY CHARGER - ON BOARD 36 VOLT

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 | M3557G3 STRAIN RELIEF (DC)...vvooveoreeeeeeeeeeeeeeeeeeeeeeeeeeseeseeee e 1
32
33 | [337EGUg DC CORD ASSEMBLY (INCLUDES ITEMS 34 - 38) .......oovoerrrerrrerresrenn. 1
34 | 28108-GO1 DC CORD ..o 1
35 | M3a3s3 RING TERMINAL, 3/16" ......ooorverrreeereeseeeeeseeseeeseeeesseeesesss e e 2
36 | 11343-G1 RING TERMINAL, 5/16" ......ooovvorrreeeresesesssesseessssssssssssessssssesessesenenns 2
37 | [mrosaGh FEMALE TERMINAL .....oooomvvoeveoceeenssesesesssesesesssss s 2
38 | 22476-G1 HEAT SHRINK TUBING ........ooovvorvemeeeeeeeeeeeeeeeeseesee s AR
39
40 | pZoUSG3 ISOLATION MOUNT ... 4
41 | pImo=Goq WASHER, 1/4" (STAINLESS STEEL)......ovvuvveeverseeeeseseseeeesies s 4
42 | pUBEETG] LOCK WASHER, 1/4" (STAINLESS STEEL) ....oorvverveeeeeereieneeeeeeeeeeeeeeeeene 4
43 | pUS3ZTGT NUT, 1/4 = 20...coooeeoeeeeeeeeeeeeeeeeeeeeeeeee oo 4
44
45 | pBI0GUY AMMETER ......oooooeve oo 1
46 | DIOSIGUY SCREW, #8 - 16 X 1/2" LG ..eocveoeveeeeoeeeeeeeeeeeeeeeeeeseeee e 2
47 | pUSEIGE WASHER, #8 ......oorvvoeveeeeeeseeeeeeeeeeeee s s eeeseese s es e 2
48 | pIOU3GOY WASHER, #10 (BRASS)........vverveeecveersisessesessossssesssessssssssssssss s 4
49 | pZ5BIGR SHOULDER WASHER, #10 .......oooovveoereoseeesesessessseessssssses oo 1
50 | po77I=GH NYLON WASHER, 3/8"........oooveereeoeeeeereeeeeeoessesesesesesesessesse e 1
51 | 00528-G4 NUT, #10 - 32 (BRASS) ....ovveoeeereeeeeeereeeseeeesseeesesesesesees s s 3
52 | pPBI0E-GOq 5O AMP FUSE........oooveoiveeoceeeseeessesssses s s ssses s 1
53 | poO378G4 SCREW, #10 - 24 X 1/2" LG w..oeoeeveevoeeeeeeeeseeesseesses s 2
54 | pUSE5-GH LOCK WASHER, #10 .......ovvvoreeeeeeeseeeeseeeseeeseeeseeeeeesseeeessesseeeesesesesnene 4
55 | pUSZ6-G3 NUT, #10 = 24 ..o 2
56 | PBI03-GOl TRANSFORMER ......cooovomvioeiocsssseseeeseessees s s ssss s 1
57
58 | pU37ZG3 SCREW, #8 - 32 X 3/8" LG ....veoeveeeeeeeeeeeeeeeeseeeseees e 1
59 | PB977G37 16 GA WIRE (GREEN 4") .....cooooreeceeeeeeeeeeeeeeeeeeeeoeseeese s 1
60 | pU565-G4 LOCK WASHER, #8 ......cooorvveavoeseeesssossssssssssssssseesesssssssssssessssssssssssss s 1

Service Parts Manual Page B-12


.?sku=13557G3
.?sku=73344G06
.?sku=11343G3
.?sku=17064G1
.?sku=22009G2
.?sku=01110G01
.?sku=00664G7
.?sku=00532G1
.?sku=28105G01
.?sku=01051G01
.?sku=00559G4
.?sku=01003G01
.?sku=22589G2
.?sku=00771G6
.?sku=28106G01
.?sku=00378G4
.?sku=00565G5
.?sku=00526G3
.?sku=28103G01
.?sku=00372G3
.?sku=25977G32
.?sku=00565G4

BATTERY CHARGER - ON BOARD 36 VOLT

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
61 | pOSZEGH NUT, #8 = B2....oooocveoeeeeeeeeeeeeeee e 1
62
63 | pEO7IG3 RELAY ...ooovoocvotcseees e 1
64 | pUIZBG4 SCREW, #6 - 32 X 1/2" LG v.orveoeveeeeeeeeeseeeseoesseesses s 2
65 | [@390-GY LOCK NUT, #6 = B2 ..o 2
66
67 | 25977-G38 16 GA WIRE (BLACK 4")....oooovooeeeeeeseoeseees s 1
68 | 25977-G37 16 GA WIRE (WHITE 5") ....oooooeeeeeeeeeseeeeeeeseeeeseeeeese e 1
69 | 25978-G161 18 GA WIRE (BLUE B") ...oovveoveereeeeeeeseeeeeeesseeeeeeeseseseses s s 1
70 | 25978-G162 18 GA WIRE (YELLOW 6")...cocvooveoereoeeeoseeeessessseesesesssss s 1
71 | 25978-G163 18 GA WIRE (BLACK 7")c.ecvvoerieeeeseeeeeseseeessesssees s 1
72 | MUz ADAPTER TAB ....ooooovioeeeeseeeeeeoeeeeoesseeeseeeesessesese e eseseeeeees s 1
73 | pB3U5GOn ADAPTER TERMINAL, 1/4" X 3/16" .......ovvoeveeeeeereeeseeeeeeeeeeessneseenensnenes 1
74 | przEsGon ADAPTER TERMINAL, 1/4" (1 FEMALE, 3 MALE) ........oooorvveereerrreerreerens 1
75
76 | FITEBTGOI | SHIELD oo 1
77 | poIUBTGH SCREW, #12 = 24 X B/4" LG..voorveoeeeeeeeeeeeeeeeeeeeeeeees e eneee s 2
78
79 | mozZrea LOCK NUT, 5/16 - 18 .eovvvreveoereeoeseessssenesse s sessssssssess s sssss s 2
80
81 | EBBEBGUT | CORD REEL ....oooooeeeeeeceeeeeeeceeeeeeeeeeeseeeese e ese s 1
82 | 00438-G6 BOLT, 5/16 - 18 X B/4" LG w..ooovvoeoeeereeoceesseeeeseseseesssess s s 2
83 | MUZroy LOCK NUT, 5/16 - 18 .eovvercveoereeoeseesessesessesseessessssssssess s ssss s 2
84
85 | 73173-GOL | COVER PLATE ....oooiooceeoceeeeeeoeeeeeeeeeeeeeeeeesee s nss e 1
86 | M@BULGIQ | RIVET, 1/8" X 7/16" LG (ALUMINUM).......oooerrerrreocreecreeseeensesssseesssssssssese 4

Page B-13

Service Parts Manual



.?sku=00526G1
.?sku=21971G4
.?sku=00138G4
.?sku=14390G9
.?sku=17902G1
.?sku=28305G01
.?sku=27285G01
.?sku=71968G01
.?sku=00106G6
.?sku=11027G1
.?sku=11027G1
.?sku=73368G01
.?sku=11027G1
.?sku=11027G1
.?sku=14601G10

BATTERY CHARGER - ON BOARD 36 VOLT

Service Parts Manual Page B-14



BATTERY CHARGER - EXPORT 36 VOLT

Ref Bel 1

Page B-15 Service Parts Manual



BATTERY CHARGER - EXPORT 36 VOLT

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 PB5I6-GUT | BATTERY CHARGER, LESTER, 36 VOLT, PORTABLE WITH POWERWISE
CONNECTOR, CE APPROVED (OPTIONAL)
2 28516-G03 | BATTERY CHARGER, LESTER, 36 VOLT, ON-BOARD, CE APPROVED
(OPTIONAL)

For service or replacement parts, contact:
Lester Electrical

625 West “A” Street

Lincoln, NE 68522

Phone: (402) 477-8988, FAX: (402) 474-1769

Always provide the following information when requesting information
or ordering replacement parts:

Model Number:
Serial Number: (stamped into housing)

Service Parts Manual Page B-16


.?sku=28516G01

BODY - FRONT

1 -Includes ltems 2 - 5

Drilling

Screws

Self

~ Drilling

Screws

Ref Bod 1-1

Page C-1 Service Parts Manual




BODY - FRONT

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 [IEIGOY | INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 2-5) oo, 1
2 [II53-G0] BALL DEFLECTOR (PASSENGER SIDE)..........ccooovvoereineeeeeeeeesrserennenne. 1
3 [T154-GU] BALL DEFLECTOR (DRIVER SIDE) ........ccoourvrierereresesessessessseessesnsseons 1
4 pUGIZ-GY SCREW, #8 - 18 X 5/8" LG ...e.oeoevveaereoreoeseeeseoesseessses s s 6
5 [II58-G01 INSTRUMENT PANEL INSERT (4 CUP HOLDERY)..........ccovvrveevenreereieenne. 1
6
7
8 CITEGOT | VINYL TRIM oo 2
9 [IOS5-GOT | RIVET, 3/16" X 1" LG (ALUMINUM) ......coooveeeeeeeeeeeeeeeese e 10
10
11
12 | [EIZTOT | SPLASH PANEL......oovoceieeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
13 | [BBIEGY RIVET, 1/4" X 3/4" LG w.ovvoevooeeeeeeeeeeeeeeeeeeeeeseeeeeeeseee oo 5
14
15
16 | ETBATGUN | LABEL (SAFETY) ooiooiceoieeeeeeeseoeeeeeeeeeeeses e eeeeeses e seeseene e 1
17 | B53E5GUN | LABEL (SAFETY = EC).eorvoicoeeeeeeeeeeeeeeseeeeeseeeeeee e sesese s 1
18 | [ZZE3TGUL | LABEL (ANTI-ROLLBACK) w...ooovoeeiieoceeeesessieeceees s 1
19
20
21
22 | DPIOZBGOY | BOLT, 1/4 - 20 X 11/16" LG ooooveeeveoereeeeeeeeeseeesesesseessees s 4
23 | [MEF69G WASHER, 1/4" ....ooooooeveoeeoeeeeeeesee oo 2
24 | PIOSZGOL | RIVET, 14" X 1" LG oo 2
25 | 27166-G02 | FRONT SHIELD ....ooooevoieeeeeeeeeiecseceeeseeesseseee s eesesses s s sesnnss e 1
26 | [O7Z5GON | FRONT SHIELD BRACE .......cooooiiemreecreseesissssesssssssssssessesssessssessssessssssesen 2
27
28
29 | T105L-G** | COWL.ooreeceeceeeeeeeeeeeeeeeeeeeee s eee s 1
30 | [IUS5GOR | RIVET, 3/16" X 1" LG (ALUMINUM)......ooooveerrecreeeseeeseesieseseesssesss s 9

Service Parts Manual Page C-2


.?sku=71151G01
.?sku=71153G01
.?sku=71154G01
.?sku=00614G5
.?sku=71158G01
.?sku=71115G01
.?sku=71055G01
.?sku=71055G01
.?sku=71413G01
.?sku=16816G2
.?sku=27647G01
.?sku=35345G01
.?sku=74443G01
.?sku=01038G01
.?sku=16469G1
.?sku=01057G01
.?sku=70725G01
.?sku=71055G01
.?sku=71055G01

BODY - FRONT

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
31 | MOS70GIN | RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) ..o.ooomvveceeceeeeeeeeseeeeeeeses e 2
32 | [IUSBGOY | BOLT, 5/16 - 18 X 5/8" LG ..oouveeveerreeeceeeeseceeosseeeseeseeeess s 4
33 | pUs70-G3 WASHER, 5/16........oocvvervierreassesessesssasseessessses s 4
34 | 00438-G6 BOLT, 5/16 - 18 X 3/4" LG (WITH TOP) .....ooeveeeeererisieeessssses s 2
35 | PIIIUGO3 | WASHER, 5/16" (STAINLESS STEEL) (WITH TOP) w..ooocvvoeeeecieeeeeeeea 2
36
37 | [IU37GOZ | E-Z-GO NAMEPLATE (GOLD)......ovireiresiescsienissssesssesssssesssssssessesssssssse 1
38 | [IBI7GOY | NUT, SELF-THREADING, 5MM STUD X 10MM HEX .....c.coveorvreerecrrenreerenenne. 2
39
40 * SERIAL NUMBER PLATE (EARLY PRODUCTION).......ovvuevrrrinieseressesnisneons 1
41 * EC PLATE (EARLY PRODUCTION) .....coouvvmrvirieaeiesssessess e 1
42 | PIOZLGOY | RIVET, 1/8" X 13/16" LG .ooooveeeeeeceeeeeeveeeeeeeeeeee e 4
43
44
45 | 74239-G01 | INSTRUMENT PANEL WOODGRAIN APPLIQUE KIT.......cooivvrrirrirnrirrnnnnne. 1

Page C-3 Service Parts Manual



.?sku=10570G11
.?sku=71056G01
.?sku=00570G2
.?sku=01110G03
.?sku=71037G02
.?sku=71597G01
.?sku=01041G01

BODY - FRONT

Service Parts Manual Page C-4



BODY - MID SECTION

Q
-
=

S
Q
T
&

Service Parts Manual

Page C-5



BODY - MID SECTION

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 70662-GO1L | UPPER FLOORPAN............covueverremreeseeesesseesiesseesseeeeess s anses s 1
2 [UZ5TGOY | LOWER FLOORPAN.........ovmeiveeemeeeeeeeeeeeeeeeseeeseeeeseeseeeee e nee e 1
3 [OUZ5ZGOT | ACCESS COVER.....ooocoeeeveeeeeeesseeseesseessies oo sses s 1
4 ME60LGL | RIVET, 3/16" X 9/16" LG (ALUMINUM).........cooveeiveecrercreesseeseeseseseseesesesss 16
5 [O9I5GOT | FLOORMAT ....oooioeceeeeeeeeee oo 1
6 [0995-GU | FLOORMAT WITH HORN HOLES.......oovoeiveiceeeceeecseeseeseiesesesee s 1
7
8
9 [OZZTGOT | SEAT FRAME .......oooioooeeeeeeeeeeeeeeeeeeeee e 1
10 | porIsGg BOLT, 5/16 - 18 X 13/16" LG w...oovocveoeveoeeeoneeesesesssesseessess s 2
11
12 | 70046-GO1 | BATTERY RACK w...ovoiiieieeceeceeeseoeeeeeeees s s sses s ees s 1
13 | pors=y BOLT, 5/16 - 18 X 13/16" LG ...oooveeveereeceeeceeeeeeesees e 2
14 | 00438-G6 BOLT, 5/16 - 18 X B/4" LG w..ooorvvereeerreoeeeessseeesessseesssess s 2
15 | 00559-G8 WASHER, 5/16" .....ovoorveeerrereseeesssesssessssessssessssssssesssssssesssse s 2
16 | PIIOZGOY | LOCK NUT, 5/16 - 18 (STAINLESS STEEL) ...o.vcoeveceeeeeeeeeeceeeeeeeeesesseeseennens 2
17 | FOZ00GOL | SCREW, 3/8 - 16 X 3/4" LG..ooucveoveoeeeeeeeeeeseeeeeeseseeeeiees e 2
18
19 | 70444-GO1 | BRACKET weooooecoeeceeeceeeceeeeeees s 1
20 | EBZTZGOL | BOLT, 1/4 - 20 X 5/8" LG .ooveoveeceeceesieseeeseeeeeeees e eesse s 2
21 | PIIIOGON | WASHER, 1/4" (STAINLESS STEEL) ...ooovvoiveeceeceeeceeeeseseeeeeeee e 2
22 | moZrs3 LOCK NUT, 1/4 = 20 w.ooooooeoeceoeeseeeveeeee e 2
23
24 | 70244-G02 | SPLASH PANEL ....ivmoeeeceeeceeeeeeeeeeeeeeeeseeeseeesee e 2
25 | pO7I5GR BOLT, 5/16 - 18 X 13/16" LG ....oooveeveereeceeeceeeeeeeseesseeee s 8
26
27
28 | FIBIZGOY | FENDER LINER (PASSENGER SIDE) ......coooiiiimreoceeeeeseeeeeeeeseeseeesesseeseesneone 1
29 | [IBIZGUZ | FENDER LINER (DRIVER SIDE)......ooiiioeeeioeeeoseeeseeeseeieseeeeeeseeesssseseeenene 1
30 | [MEBIEGZ RIVET, 1/4" X 3/4" LG weovveeevoeeeeeeseeeseesese s ssssessssassess s 8

Service Parts Manual Page C-6


.?sku=70451G01
.?sku=70452G01
.?sku=14601G11
.?sku=70995G01
.?sku=70995G02
.?sku=70441G01
.?sku=00715G2
.?sku=00715G2
.?sku=00715G2
.?sku=00715G2
.?sku=00715G2
.?sku=00715G2
.?sku=01109G01
.?sku=70200G01
.?sku=28272G01
.?sku=01110G01
.?sku=11027G2
.?sku=00715G2
.?sku=00715G2
.?sku=00715G2
.?sku=71812G01
.?sku=71812G02
.?sku=16816G2

BODY - REAR

LABELS

1

- Includes Items 3, 4

2 - Includes ltems 3, 4

SHUTTLE 2+2 AND CONVERTIBLE

CARRIER

—

Ref Bod 1-3

Page C-7

Service Parts Manual




BODY - REAR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 71912-G0** | REAR BODY (WITHOUT TAILLIGHTS) (INCLUDES ITEMS 3, 4) .....ccc.coe.ec..... 1
2 71334-G0** | REAR BODY (WITH TAILLIGHTS) (INCLUDES ITEMS 3, 4).....cooerrrrrrererennnns 1
3 71318-G01 BAGWELL LINER .......oovvveverorioseeesssssssesseesssssssees s 1
4 [6816-G] RATCHET FASTENER, 1/4" X 9/16" LG ....ooovveoeverreeereessesseesseeesensseons 26
5 M0570-GIT | RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) ....ooocverceeceeeeeeeeeeeeeeeeseeneeen. 6
6 10570-G12 | RIVET, 1/4" X 9/16" LG (ALUMINUM) ........coveervercreeeresnseeesessseesssessees s 4
7 [8236-G]] RIVET, 1/4" X 3/4" LG woovveeeveoeceeeeseeeseesesessses s esssess s ssses s 2
8
9
10
11 | [BIZ6G0N | FENDER SCUFFGUARD (DRIVER SIDE) .......coooiviicieeeeessiosseesssesseesseseesoon. 1
12 | [5IZ6G03 | FENDER SCUFFGUARD (PASSENGER SIDE)........o.oovooveeeeeeereeeeeeerisnesenne. 1
13 | [E8IEGY RIVET, 1/4" X 3/4" LG w.ovvoevooeeeeeeeeeeeeeeeeeeeeeseeeeeeeseee oo 8
14
15
16
17 | [IBZOGOT | ACCESS PANEL ...oooooveoceieeeeeeeoeeeeee e 1
18 | EEBBZGUZ | '3 CLIP oo 1
19 | DPIIOZ-GOJ | SCREW, #8 X 5/8" LG (STAINLESS STEEL) w...oooeveeevereeecreoseeesseesseesseensoone 5
20
21
22
23 | [IBUTGOY | SEAT HINGE PLATE ....oooivoeceeeseeoesseeceeseseseeesssessesssses oo 2
24 | MUS70GIN | RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) c..oovvocveeceeeceeeeeeeeeeeeeeeneeeenee 4
25
26
27
28 | TIEZBTOL | REARBUMPER .....oocooioiocoeeoceeeeeoeeeeeeeeeeeeeeeeesee oo eees e 1
29 | pos7IG3 WASHER, 5/16" .....ovoocveereereeeeeeeeeeeeeseseseseeeseseeessesesseseesessessee e s s 4
30 | FIIOZGUL | BOLT, 1/4 - 20 X B/4" LG eooreveoeeeeeeeeeeeeeeeeeveessesesseeseseesseses s 4

Service Parts Manual



.?sku=16816G1
.?sku=10570G10
.?sku=18436G1
.?sku=75126G01
.?sku=75126G02
.?sku=16816G2
.?sku=71320G01
.?sku=71364G02
.?sku=01107G01
.?sku=71609G01
.?sku=10570G11
.?sku=71578G01
.?sku=00571G2
.?sku=71102G01

BODY - REAR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 | FIBIEGOT | BUMPER PLUG .....oovocoeeceeeceeeeeeeeeeeeeee oo 4
32 | 14601-G17 | RIVET, 3/16" X 9/16" LG (ALUMINUM) .........ccorvmrrermreemreereeeneeeeeeeneeeeeeeeneee. 4
33
34
35
36 | I@55-GUY | REAR BUMPER (SHUTTLE 242) c..ooovoiioeoieeoiseeoseeeeeeeeeeeseesseeseses s 1
37 | 71398-GO1 | BOLT, 1/4 - 20 X 1 14" LG oooveeeeeereeereeeeeeseeesveesesessseesses s 2
38 | FIESEGUT | BUMPER PLUG .....ooveceeeceeoeeeeeeeeeeeeeeee e 4
39 | FIIOZTUL | BOLT, 1/4 - 20 X 3/8" LG oeorevooeeeeeeeeeeeeeeeeeeeeeeeee e 2
40 | FIBBEGOY | '3 TYPE NUT RETAINER ....oimiicseieeesceeeeesesseesssesseessses s 2
41 | [IBSTGOT | BUMPER STAY ..ooiiioceoecieoceescsessseesssessses s s 4
42
43
44
45 | [IBULGOY | ROCKER PANEL (PASSENGER SIDE)........cooccommieiiiesesinesosssesssssesssosssnssse 1
46 | FIBUZGOY | ROCKER PANEL (DRIVER SIDE) .......ooiceoreeeceeoseeeieeeeeeeeseeeeessssseeseeseneee 1
47 | [MoUSBTGH RIVET, 3/16" X 15/16" LG (ALUMINUM) ........cvvoorrrereeemeeeseeeseeeeeeeeeeeeeeen 4
48
49
50
51 | 71507-GO1 | SILL PLATE (PASSENGER SIDE).......oooiivoreeeemeeeemeeieseoseseseseesseesseeseeseesennnes 1
52 | [IBOZGOUZ | SILL PLATE (DRIVER SIDE)......cooiiireieeeseeiseeossssssesssiessssssssssssessssssssesssee 1
53 | [MB705-GH SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) ....vvoovveereeeeeeseeeeseeseeeees. 4
54 | pB37Z5G4 SPACER, 5/16" ......oeveeeeeeeeeeeseeseseeee e e e 4
55 | pUBSEGR LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...cveoveereeeeeeeereeeeeeeeeeeeeeeeeeeneee 4
56
57
58
59 | 75960-G01 | LABEL (FREEDOM)........comooveeeeeeeeeeeseeeeeeeessesesseeeeseseesseeseseseessseseseesseseseeeee 2
60 | [EI6ZGUN | LABEL (FREEDOM SE).....cooiiorieicreseeessssisseessssssssssssssssssssssssssssssssssesssnee 2

Page C-9

Service Parts Manual



.?sku=71514G01
.?sku=71456-G01
.?sku=71455G01
.?sku=71102G01
.?sku=71554G01
.?sku=71457G01
.?sku=71501G01
.?sku=71502G01
.?sku=15058G6
.?sku=71507G02
.?sku=16705G1
.?sku=23726G4
.?sku=00654G2
.?sku=75962G01

BODY - REAR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
61 | FBIBAGUY | LABEL (FREEDOM LE) w...ooooooeceeceeeieseeieeseeiesseessesssesses e eeesee s 2
62 | BBAZZEGUY | LABEL (SHUTTLE) cooooooceeoceeceeeeeseee e seeseees s 2
63 | BSABUGIY | LABEL (TXT 242) coiioiioecieceecsessssessee s 2
64 | [3330-GON | LABEL (PRECISION DRIVE SYSTEM™)......cooorveoereoeeescsssesoessssesssesssssssee AR
65
66
67
68 * LABEL (SERIAL NUMBER) ........covuevereeeieceeeeeeseessseesesseessees s 1
69
70
71
72 | [I3T6GOY | HOLE PLUG (DASH MOUNTED DIRECTION SELECTOR SWITCH ONLY) ...| 1

Service Parts Manual

Page C-10


.?sku=75964G01
.?sku=35434G01
.?sku=35430G19
.?sku=73330G01
.?sku=71316G01

BODY - FOOTREST

ltems 1 - 22 Are For Use On

Shuttle 2+2 and Convertible Carrier Models Only

VIEWED FROM
FRONT OF
VEHICLE
21
Convertible

Ref Bod 2-4

Vertical
Frame

TWO BAG ATTACHMENT

30
26 - Includes ltems 27 - 30 27

=2l

(&

29 o8

‘s

Page C-11

Service Parts Manual




BODY - FOOTREST

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 [U36ILGOY | FOOTREST ASSEMBLY (INCLUDES ITEMS 2 - 5) ....oovooveceeeceeeeeeeeenee. 1
2 70350-G01 FOOTREST ..oovvtoveeeeeceeeeeeeee e 1
3 [0362-G0]] FLOOR MAT ..o 1
4 74129-G01 REFLECTOR ....ooovovoveoeeeoeesesesssses e sssesssses s 1
5 [AI3ZG0] LABEL (WARNING) w.....ocvvoveeoeeeeseeeseeeseeeeeeees e eseeee s s 1
6 [9853-GT] END CAP, 1"...ooooooeesvoe e ss s 2
7
8 [AIZ6G0] | VERTICAL FRAME SUPPORT (PASSENGER SIDE) .......ooooveeeeeereeeereeereeanee. 1
9 [AIZ6GU | VERTICAL FRAME SUPPORT (DRIVER SIDE)........o..cveeeeereeeeeeeeeeseeienenann. 1
10 | poazr=ca BOLT, 3/8 - 16 X 1 1/2" LG .ooovvveoeeeeeeeseeeeeessessesesee e 2
11 | pUS6E0-GY WASHER, B/8" ......ovooveeeeseosseeeseesssess e ees s 10
12 | po7EeGy CARRIAGE BOLT, 3/8 - 16 X 1 1/4" LG w..oovoorveeceeeeeeeeeeeeeeeeeeeeeeeseeeeeeen 2
13 | [IU98GH LOCK NUT, 318 = 16 w..oooveeoeeeceeeeeeeeeeeeee e 10
14 | poazecy BOLT, 3/8 - 16 X 1" LG w..ovvocveeeeeoceeeeeeeses s 2
15
16 | [BEEIGUL | VALANCE PANEL w...ooovooceeeceeeeceeeeeeeeeeseeeeeeeeeeeee e 1
17 | [E8I6GY RIVET, 1/4" X 3/4" LG w.ovvoeveoeeeeeeeeeeeeeeee oo eeeeeeesee oo sse e 4
18
19 | EBZEBGUL | SUPPORT TUBE......omicoeoceeceeeesesessesessesssse s s 1
20 | pUIUBGH SELF THREADING SCREW, #12 - 24 X 3/4" LG ....cooeveeereeeeeeeeerereeeeeeeeenn. 2
21 | [UBETGH END CAP, B/4".......ooooeeevoeeeeeeeeeeeeeeeeeee e esseese oo 2
22 | pozrIG3 HOLE PLUG, 1/2"....oooevooeeeeseeeeesesso e esssess s 2
23
24
25
26 | [BIB3GUY | TWO BAG ATTACHMENT KIT (INCLUDES ITEMS 27 - 30) ....oooovveoveocieeaaee. 1
27 | rEIB8GO TWO BAG ATTACHMENT ..o 1
28 | pZZ38TG3 KNOB, 3/8 - 16 X 1 1/2" LG .ooeoreeeceeeeeeeeeeeeeeeeeeeseeeeeeees s 1
29 | M7ZE5Gl TEFLON WASHER, 5/16" ........rveoeveeeeeeeeeseeeeeeeeesseeseeeeses e 1
30 | FEIBTGUY SUPPORT BRACKET .....oocoomrveeeiessioeessesssesssse oo ssss s 1

Service Parts Manual Page C-12



.?sku=70361G01
.?sku=70362G01
.?sku=74132G01
.?sku=19853G1
.?sku=74126G01
.?sku=74126G02
.?sku=00427G4
.?sku=00560G1
.?sku=00769G2
.?sku=11098G5
.?sku=00426G8
.?sku=74149G01
.?sku=16816G2
.?sku=75268G01
.?sku=00106G6
.?sku=19859G1
.?sku=20271G2
.?sku=75183G01
.?sku=75188G01
.?sku=22238G2
.?sku=17255G1
.?sku=75187G01

BODY - ACCESSORIES

1 - Includes Items 2 - 4
16 - Includes ltems 17 - 20

einforcing Plate (Part of holder)

CENTER BASKET KIT

s e 4P
SS9
ET So3a9°

SIDE
BASK
KIT

Service Parts Manual

Page C-13



BODY - ACCESSORIES

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 P8B6I-GUN | SAND BOTTLE DIVOT REPAIR KIT (INCLUDES ITEMS 2-4) ....oovvooeneae.. 1
2 [TIUZGU] BOLT, 1/4 - 20 X 3/8" LG....vvooveereeeeeeeeeeeeeeeeeeeeeeeeoeeesees s 1
3 P8660-G01] SAND BOTTLE HOLDER .....c.coorveicreeeseeeeosesessoesees s 1
4 P8659-G0]] SAND BOTTLE ....ooooveoceeoeeeeeesesseessee e 1
5
6
7 23300-G01 | BASKET DIVOT REPAIR KIT (INCLUDES SCOOP).........o..orveeererrerrserienerennens 1
8
9
10 | 75007-G02 | SIDE BASKET KIT (INCLUDES ITEMS 11 - 13)....coourveereeeeeeeersesenesesseensoone 1
11 | (360607 SIDE BASKET w.oooooeveoeceoceeeseeesseee s 1
12 | [IIOZGUY BOLT, 1/4 - 20 X 3/4" LG..o.vooorveeereeeeeeeseeeeeeeeeeeseeeeeeeseeeeesseeseseese e 3
13 | po793y FLAT WASHER, 1/4" (STAINLESS STEEL) ....voovvereeeeeeeseeeneeeeeeeeeeeenee 3
14
15
16 | [B003GUZ | CENTER BASKET KIT (INCLUDES ITEMS 17 - 20) coovooeveoeeeeeeeeeeeseeeeveeeeeone 1
17 | 75461-G01 CENTER BASKET ..o 1
18 | [IIUZGUY BOLT, 1/4 - 20 X 3/8" LG.oovveoreorreeereeseeesseesesesssees e 2
19 | po7I3sy FLAT WASHER, 1/4" (STAINLESS STEEL) ....voveveeeveoeeeeeseeesesesesesseesnoons 2
20 | pIUSGUY SCREW, #10 X 5/8" LG (STAINLESS STEEL) .....oovvoreereeeereeeceeseeeeeee 2

Service Parts Manual

Page C-14


.?sku=28661G01
.?sku=71102G01
.?sku=71102G01
.?sku=71102G01
.?sku=28660G01
.?sku=28659G01
.?sku=75460G01
.?sku=71102G01
.?sku=71102G01
.?sku=71102G01
.?sku=00793G2
.?sku=00793G2
.?sku=75003G02
.?sku=71102G01
.?sku=71102G01
.?sku=71102G01
.?sku=00793G2
.?sku=00793G2
.?sku=01105G01

BODY - ACCESSORIES CONTINUED

Front of Vehicle

RAKE HOLDER AND RAKE

COOLER JUG
AND BRACKET

MESSAGE

HOLDER
AND BRACKET

BOX COOLER

Ref Bod 2-6

Service Parts Manual

Page C-15



BODY - ACCESSORIES CONTINUED

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 75509-G01 | MESSAGE HOLDER (ONE PIECE)........c.ovuorieerrereeseeeeseseiesseessessessees s 1
2 75496-GOL | MESSAGE HOLDER...........ccoueoeivesveeeeeeseeseees s esese s 1
3
4
5 [5395-GUT | COOLER JUG AND BRACKET KT .....oouiiiieeeeeoeceeeseeeeesseseees e 1
6 [5322-G01 | BOX COOLER AND BRACKET KIT w..oocvvirieoeieeeeossesecsies e 1
7
8
9 P5BB5-GUI | RAKE HOLDER........oo.oveeveoeeoeeeeseeceeessees s 1
10 | 00989-G6 SQUARE HEAD BOLT, 1/4 - 20 X 3/4" LG ....ovveeevereresreeseeesssesssessessees s 2
11 | moZrs3 LOCK NUT, 1/4 = 20 w.coooeoeeeoeceoeeseeeeeesee e 2
12 | [@EE5G] RAKE ....cooocvee oo s e 1

Service Parts Manual

Page C-16


.?sku=75495G01
.?sku=75344G01
.?sku=25885G01
.?sku=11027G2
.?sku=14735G1

BODY - ACCESSORIES CONTINUED

FOUR BAG ATTACHMENT KIT ™ =
-

1 -Includes Items 2 - 18

CX
x/> = /
ASH TRAY\\\Z//

Ref Bod 2-7

Page C-17 Service Parts Manual



BODY - ACCESSORIES CONTINUED

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 75355-G01 | FOUR BAG ATTACHMENT KIT (INCLUDES ITEMS 2 - 18) ....cooorvvvrecrereenea. 1
2 * TOP ASSEMBLY .....ooovoooveeeeeceeeeeeeeeeeeeeeee e eeseee s 1
3 * BOTTOM ASSEMBLY ....ooovomvieseeoeeessseeseesssesssees s 1
4 [[7651-G3 CLEVIS PIN, 5/16 X 1 1/8" LG..o.ooovveereereeeeseesseessseessseseesssee s 1
5 EBIZ9-GUT PUSH NUT, 5/16".......ooocveoeeeeceeeeeeeseeeeeees e 1
6 [[7651-G3 CLEVIS PIN, 5/16 X 1 1/8" LG....oooveeecveoreeeeeeeeeseesseesesesssesses s 1
7 [[7651-G3 CLEVIS PIN, 5/16 X 1/2" LG ..oooocveoeeereeeseeesesesseesssessessssesssse s 2
8 00559-G8 WASHER, 5/16" ......cveoveeeseereeeesesseeesosssessessessseessesssseeess s 3
9 EBIZ9-GUT PUSH NUT, 5/16".......ooocveoeeereceeeeeeseeeeeees e s 3
10 * CLEVIS PIN 3/8 X 1 1/4" LG ..veooeveoeveeeeeeeeeseeessoessees s 2
11 | pUS6E0-GY WASHER, B/8" ......oovoovveieiesessesssesssesssssssesesssssssess s sss s 2
12 * PUSH NUT, 3/8" .....oocveoceeeeeeeeeeeeeeeeeeeeseee e eness e en e 2
13 | M@E7Z8G] RUBBER BUMPER ..........ovmuevieoneeemeeeseeeseeeessesesesesesseessesssasse e 2
14 | 00150-G6 SCREW, #10 - 24 X B/4" LG w..ooooeveoevoeeeeeeeesesessoessees s 2
15 | pU559-GYH WASHER, #10 .....ocovoovveoeieseieesssseessessssesses oo ess s 2
16 | pUSBE-GH LOCK WASHER, #10 ......cocvveereeeeeeseeeeseeeseeeseeeseeeseeeseeeeesseeseeeesesesesnese 2
17 | pUsZeG3 NUT, #10 = 24 ..o 2
18 * LABEL (WARNING) w....cocvvaeveorsesessssessseesssessessssess s 1
19
20
21
22
23 | 75109-G02 | ASH TRAY KIT (INCLUDES ITEMS 24 - 27) w..ooivveeeeereeseenseeseeesssesessnsn 1
24 | 27731-GO1 ASH TRAY ....oooooieeoeeeeeeeeeeeeeeeeeeeees e 1
25 | 27736-GO1 GASKET .o 1
26 | 75108-GO1 BRACKET w...ooovcooveoseeeeeeesee s 1
27 | poIooG3 SCREW, #10 - 16 X 1/2" LG w..ooooveeeveoeeoseeesesesseesseesssessses s 4

Service Parts Manual Page C-18


.?sku=17651G2
.?sku=17651G2
.?sku=28129G01
.?sku=28129G01
.?sku=17651G2
.?sku=17651G2
.?sku=17651G3
.?sku=28129G01
.?sku=28129G01
.?sku=00560G1
.?sku=13728G1
.?sku=00559G5
.?sku=00565G5
.?sku=00526G3
.?sku=00100G4

BRAKES

Part of Frame

Accelerator
Pedal

18 - Includes Items 19, 20
22 - Includes ltems 23 - 26

Ref Brk 1-1

Page D-1 Service Parts Manual



BRAKES

Q
4 S
53 - Includes ltems 54 - 79

56 - Includes ltems 57 - 59

BRAKE PEDAL
(VEHICLE WITH BRAKE LIGHTS)

Ref Brk 1-2

Service Parts Manual Page D-2



BRAKES

\CY

Front of Vehicle

82 - Includes ltems 84 - 92, 94, 95
83 - Includes ltems 84 - 91, 93 - 95
84 - Includes ltems 85

86 - Includes Items 87 - 91

92 - Includes Items 94, 95

93 - Includes ltems 94, 95

100 - Includes Items 101, 102

Ref Brk 1-3

Page D-3 Service Parts Manual



BRAKES

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

1 [UBIZGUN | BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS)

(INCLUDES ITEMS 2 - 10)....c.veomerereeeemeeoeeeeseeeeseeeeeseessseeseeeeseseseses e 1
2 [UBBI-GU] TORSION SPRING .......ooovvereteeeeeeeeeeeeeeseeeseeeeseee s 2
3 [[068Z-G0]] PIVOT PIN w.oooovotoeeeeeeeeeesesees s 1
4 pI07I-GoT PUSHNUT, 5/16"......ovocveoeeeoeseseeesssoesssessssssssssees s s 2
5 * BRAKE PEDAL .......oorvoeveeeeeeeeeeseeeseeeeseeeeeeesseeese e s ense s 1
6 [[0BII-GU] PARK BRAKE PEDAL w........oooviorveirreseseessessseseseesssessssssessssssssss s 1
7 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT

(INCLUDES ITEMS 8 - 10) ...oocvooreeorererreosseseseeessssssssessssssssssssesssses s 1

8 * SERVICE BRAKE PAD .......coovuoeveoereeeeeeeeseeeeseseeeeeseeee s 1
9 * PARK BRAKE PEDAL PAD.........ccoooooviooreeeeriereeseseeseeeseeeeseeseseeaeseeeeens 1
10 | (566G OVAL RIVET, 3/16" X 7/16" LG w...cooveeerveerreeeseeeeeseseseseseses s 9
11
12 | [U58ZGUN | SHOULDER BOLT, 3/8 - 16 X 4" LG (STAINLESS STEEL)......oveevveeeeeeeeeeeeenn. 1
13 | [OSBLGUL | FLANGED BUSHING .....oooieeeceeeeeeeeeeeeeeeeeeee e 2
14 | [OBZ6GOL | TORSION SPRING ...oooocveeceeaeeeeeseeseseseseessess oo 1
15 | pUBA3Gy WASHER, B/8" ......ovoecveorseeeseeesss s e sseessss oo 1
16 | [I098GH LOCK NUT, 318 = 16 w..ooovoeeeeeceeeeeeeeeeeeee e 1
17
18 | 70272-G04 | COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20).........covveerrerrrererenn. 1
19 | poUZE3GUY SPHERICAL NUT, 5/16 - 24 .....oovoocveoevoeceeeeeesseesses e 1
20 | [MIOZBGY LOCK NUT, 5/16 = 24 ..o enes e 1
21
22 | [0I6IGO3 | EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23 - 26)...| 1
23 | pBUBZGOY EQUALIZER BRACKET ......oooiviireireeesesesesessssssees s essss s 1
24 | pBUB3TGOY BRAKE COMPENSATOR BUMPER.............oororerereeeeeeesseesseeseeeeresernenne 2
25 * BRAKE CABLE (DRIVER SIDE)..........omveeeeereeieeeeereeeseeesseeseeeseeaeeesennenns 1
26 * BRAKE CABLE (PASSENGER SIDE) .........oourverrrerreoeriessessisnseessesssoone 1
27
28 | DIIIGOI | RETAINING RING, 4/5" (STAINLESS STEEL) ...oovvocveecveeeseeeeeeeeeeeeeeeneeeeneeo. 4
29

Service Parts Manual Page D-4


.?sku=70612G01
.?sku=70681G01
.?sku=70682G01
.?sku=01071G01
.?sku=70611G01
.?sku=15766G1
.?sku=70582G01
.?sku=70581G01
.?sku=70676G01
.?sku=00643G1
.?sku=11098G5
.?sku=00963G01
.?sku=11098G9
.?sku=70969G03
.?sku=28082G01
.?sku=28083G01
.?sku=01111G01

BRAKES

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
30 | [mU38EG3 CLEVIS PIN, 5/16" X 13/16" LG w....ooveeeeeeceeeeeeeeeeeeeeeeeeeeeeeees e 1
31 | [U3BTG3 COTTER PIN, 3/32" X B/4" LG ...ovvorveeeeeeeeeeeeeeeeeeeeesseeeeeseeseeneseneeeneeen e 3
32 | @EEEs3 CLEVIS PIN, 5/16" X 5/8" LG ....oovveorveereeoceeesseseseosssessssessssssseesssessssssssn s 2
33
34 | FUBULGOY | KICK-OFF LINK...ooooooooieeeoceeeoceeesseeeeeeeeeee e eseeeeeeeee s ess s 1
35 | [7838G NYLON BUSHING........oovvemvieeceereseseseesesesssesssesssessss s 2
36 | pUB3LGI TEFLON WASHER, 3/8" ......oovoovvveveeeveoeesessseesssesssesssssssessssss s 2
37 | 00559-G8 WASHER, 5/16" .....oeooeveereereeeeeeeeeeeeeeseeeseseeseeeseeses e e sesesseanseseessenssne s 2
38 | [MU3BTS3 COTTER PIN, 3/32" X B/4" LG ...ovvoeveeeeeeeeeeeeeeeeeeeeeseeeeeeeeeese e 2
39 | FOUIBGOY | KICK-OFF CAM PIVOT .ooooiooiieecseseseesesesseessesesseeseseessssss s essssssss s 1
40 | [OUI7GH FLANGED BEARING .......ooovvomrveocseseseeseeessoesseesssessses s sssas s 2
41 | FUSBTGOT | KICK-OFF CAM....ooiooceeoeceeeeeeeeseeeeeeeeeeeeeseeeeseeeeseeesees e ense s 1
42 | [IZIEGOY | SETSCREW, 1/4 - 20 X 1/2" LGuooooveeeeeoceeeseeeeeeeeeveeeeeeeeeeeseeese e 2
43 | [FI3333 SPACER ......ooeveeeeeesesete s 1
44
45 | FUTIBGOL | ADJIUSTABLE BUMPER .......cooooicioieeeeeeeceeeseeeseeeeeeeesesesseeeeeeeeesees e 1
46 | [COZ7GY LOCK NUT, 5/16 = 18 .e.vveoceeeeeeeeeeeeeeeeeeeeseeeseeeeeeeeesees s eses s 1
47
48 | [OUBUSGOY | CATCH BRACKET ...ooivoeceesceeecseeseseesssesssessessseeseses s sss s 1
49 | pUZIEGH BOLT, 1/4 - 20 X 3/8" LG ....cvooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee oo 2
50 | pUBEEGR LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...cvvorveereeoeeeeeseeeeeeeseeeeseeeeeeenee 2
51
52
53 | 70690-G01 | BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS)

(INCLUDES ITEMS 54 = 79)......covroreeeemeeeeeeeseeeeeeeseseesseeeeseese e 1
54 * BRAKE PEDAL .......oorvoeveeeeeeeeeseeeseeeeseeeseeeesseseseesesessses s esse s 1
55 | [OBILGUY PARK BRAKE PEDAL w........ooovvorveirreeseeesseessesesees s ss s 1
56 | 70274-GO1 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 57 - 59)......... 1
57 * SERVICE BRAKE PAD .......oovueeeeareeeseeeseeeeseeseeeseseseesseseeeeeeseeennene 1
58 * PARK BRAKE PAD............cvvoeveerreeeeeoeeeeesssesssseseessssseesssssesss e 1

Page D-5 Service Parts Manual


.?sku=10386G3
.?sku=10387G3
.?sku=10387G3
.?sku=14443G2
.?sku=70601G01
.?sku=17838G1
.?sku=20835G1
.?sku=10387G3
.?sku=10387G3
.?sku=70098G01
.?sku=10097G6
.?sku=70587G01
.?sku=71215G01
.?sku=14134G4
.?sku=70113G01
.?sku=11027G1
.?sku=70080G01
.?sku=00414G6
.?sku=00654G2
.?sku=70611G01

BRAKES

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
59 | [E766-G1 OVAL RIVET, 3/16" X 7/16" LG ......oorveoereeeceeeeeeeeeeeeeeeeeeneeeeeee e 9
60
61 | 70258-G02 BRAKE PEDAL PLATE ......ooooviorveoreessese s ssessssssessss s 1
62 | [UBBZGOY PIVOT PIN w.oooovooeeoeeeeeveessses s 1
63 | [UBBIGUY TORSION SPRING ........ooovvooerieeeeeeeeeeeeeeseeeseeseeeee s 2
64 | [Z06ZGY PUSHNUT, 5/16"......oooeveoeeeeoeeeeoseeessseesssssssessessssees s es s 1
65 | pO737-GY SCREW, #10 - 24 X 718" LG w..oooovveoeveeeeoseeeseeesseesseees s 4
66 | DO739GH RUBBER NUT, #10 = 24 .......oooiooreeeeeeeeeeeeeeeeeeeeeeeeeeeeees s 2
67 | 22362-G3 BRAKE PEDAL STANDOFF .........ooovoieeeeeeeeeeeeeeeseeeseeesseeneeeneeeseeen oo 2
68 | prIZ7GOq CONICAL SPRING .....ooooovveieernseesseeesesssesesesssessses s 2
69 | 11098-G7 LOCK NUT, #10 - 24 ...oooooeooveeseeeseeeesee e 2
70 | 10606-G8 MICRO SWITCH......oovoocveeeeeeeeeeeeeeeeeseee e 1
71 | pogsrGh BOLT, #6 - 32 X 1 1/4" LG.oooeeooeeeeeeeeeeeeseeeseeeeee e 2
72 | posEoGH WASHER, #10 .....ocovoovveoeseseisesseesssessesesses s sss s 2
73 | posEeG3 WASHER, #6 ......oocvvoervoorseeeseseesessssesssesesses s s s 4
74 | pUsE5G3 LOCK WASHER, #6 ......coooovveoeveeoseeeseeeneeeeeeessseseeesesssesees s s 2
75 | posZEGH NUT, #6 = B2....coooocveoceeeeeeeeeeeee s s 2
76 | M3E5IEGH SCREW AND LOCK WASHER, #6 - 32 X 1/4" (BRASS) .........ccvvverrrrerrranee. 2
77 | @B PUSH ON MALE TERMINAL ......cooorvrrmrrarereesseseseesesesssesssessssssseessessseons 2
78 | pEBUSG WIRE HARNESS (BRAKE LIGHT) ....ovooeveoeeeeeeeeeeeeseeeeeeeeeeees e 1
79 | m7BIBGH WIRE TIE ..oovooeeeveeseeeeeee e 3
80
81
82 | [FUYYBGUI | BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 84 - 92, 94, 95)........ 1
83 | [FUYIBGUZ | BRAKE ASSEMBLY (PASSENGER SIDE)

(INCLUDES ITEMS 84 - 91, 93 = 95) .......crvomrrerceeeceeeeeeeeseeeeeeeseseeeeeeeeeenen 1
84 | 70794-GO1 BRAKE SHOE KIT (INCLUDES ITEM 85).........ovvveereeereosrienssenssesseessoons 2
85 * BRAKE SHOE .......oooveoorvieceeoeeoeseoss s ssses s 2
86 | E792a=GUY BRAKE SPRING KIT (INCLUDES ITEMS 87 - 91).......ovorreerreerreeeeeeeenenae 2
87 * UPPER SPRING ........orvvoeveieeeeeeeeeeeeseeesseeseeeeeseeeese e 1

Service Parts Manual



.?sku=15766G1
.?sku=70682G01
.?sku=70681G01
.?sku=12064G1
.?sku=00737G8
.?sku=00739G1
.?sku=27137G01
.?sku=00957G1
.?sku=00559G5
.?sku=00559G3
.?sku=00565G3
.?sku=00525G5
.?sku=13514G1
.?sku=14628G1
.?sku=24605G1
.?sku=17618G1
.?sku=70998G01
.?sku=70998G02
.?sku=27944G01

BRAKES

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
88 * LOWER SPRING .....c.oovveoveeeeeeseeeeeeeeeeeeseeesseseseesesss e esse e 1
89 * PIN oo 2
90 * CUP AND SPRING ....oovvveveicieeesesssessies s 2
91 * ADJUSTER SPRING..........orvorrerrreseieesssssseesseessssssseesssessseseses e 1
92 | rZsBZTOn BRAKE ADJUSTER KIT (DRIVER SIDE) (INCLUDES ITEMS 94, 95) ........ 1
93 | [Z5BZGO3 BRAKE ADJUSTER KIT (PASSENGER SIDE) (INCLUDES ITEMS 94, 95)| 1
94 * ADJUSTER ...ooovvovoooreoesseesseeeeses s ssses e 1
95 * TEFLON WASHER .........oovieeeeeeeeeeeeeseeeeeese s eseeesee s 2
9 | [7083GZ BOLT, 5/16 = 24 X 1" LG ..oovveoeeeeeeeeeeeeeeeeeeeeseeeseeeeeeeseees e 8
97 | MEIZEGH LOCK NUT, 5/16 = 24 .oocvvoecveoceeeeeeeeseeseeessses s 8
98 | [M5285GY WASHER, 13/16" .....o.oooeveeeeseeoesseessessseeseses s 2
99
100 | [OIBEGY BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 101 - 102)........ooooerverrreerenanee. 2
101 * BRAKE DRUM ........orvmmeresereessoeseessssosssse s sssssess s 1
102 | [U86ZGY LUG BOLT, 1/2 - 20 X 1 3/16" LG c..oovvoeveeeeercseeereesesesesesssesesesssessesnseons 4
103
104
105 | [B487-GY WASHER, 1 3/8" O.D. X 21/32" ......ooreoorreeereeeeeesseseses s 2
106 | [5483G] CASTELLATED NUT, 5/8 = 18 ......oeuvveoeeeeseoseeessesssseesssesssesssssessses s 2
107 | [OU3B7-GY COTTER PIN, 1/8" X 1 1/2" LG ..oevooeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
108 | [BIZEGUL | SPINDLE CAP.......oooooeeceeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
109
110 | [Z036-G0N | BRAKE CABLE BRACKET (PASSENGER SIDE).........covvivirrerrreenresenreensonn. 1
111 | [Z036GU | BRAKE CABLE BRACKET (DRIVER SIDE)........oooierereeeseeeeeeesseeeseeessseeeonn. 1

Page D-7

Service Parts Manual



.?sku=72582G01
.?sku=72582G02
.?sku=17083G2
.?sku=15126G1
.?sku=15485G1
.?sku=19186G1
.?sku=19862G1
.?sku=15487G1
.?sku=15483G1
.?sku=10387G1
.?sku=74175G01
.?sku=72036G01
.?sku=72036G02

BRAKES

Service Parts Manual Page D-8



DIRECTION SELECTOR

Ref Dsl 1-1

*NOTE: For PDS Direction Selector See ELECTRICAL SYSTEM Section

19 - Includes ltems 20 - 50
44 - Includes Items 45 - 50

Page E-1

Service Parts Manual




DIRECTION SELECTOR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 [IZ05GOT | DIRECTION SELECTOR HANDLE .......cooovveeceeeeeeeeeeeseees oo 1
2 pU720-G4 SCREW, #10 - 32 X 1/2" LG (STAINLESS STEEL) w....ovvorverereereeeneereeeeneene. 1
3 [0Z33-G0] | DIRECTION SELECTOR SHAFT.....coooiviemvermeeecsiesssesssesseesssesese s 1
4 P5664-G2 BUSHING ..o 1
5 [0U332GON | OFFSET SHIFT LINKAGE ARM .....oooooeveieeeeeeeeeeeeseeeseeees e 1
6 [O3IZGOL | LINKAGE ROD........ocooeceeoseeeoesioesseesseesesesesessssssss s s 1
7 [0Z3ZGO3 | SHIFT LINKAGE ARM ....ooovomveerreeesescsesesesssesssesssessses s 1
8 PZ754-G3 BUSHING ... ee oo 2
9 [A390-GT] LOCK NUT, 318 = 24 ..o 2
10
11 | [3039G00 | DIRECTION SELECTOR COVER......oooiiveemeieceeessieesessessssesssesssesssesseensoons 1
12 | pUIAGH SCREW, 1/4 = 14 X 3/8" LG..o.veorveoeeeeeeeeeeeeeeeeeeveeeeseeeeee e 1
13 | [6269G7 WASHER, 1/4" ......ooocoeeeeeeeeeeeee e 1
14
15 | 00438-G6 BOLT, 5/16 - 18 X B/4" LG w..ooovvveoererreoeesesseeeeseseseesssess s sssas s 2
16 | PIIIOGO3 | WASHER, 5/16" (STAINLESS STEEL) w.oooocveeceeoceeeeeeeeeeeeeeeeeeeeeeeeeeneeeseeen oo 2
17 | PIIOGOY | LOCK NUT, 5/16 - 18 (STAINLESS STEEL) c.oovvooceeoerereeeeeeeeeeeseeeseeeseeeneenne 2
18
19 | [U578G0l | DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 20 - 50) .................. 1
20 | [F3UZrGOn DIRECTION SELECTOR SHAFT ......oomvimeeereoieeeeeseeeseeeeseesee e 1
21 | [ZB35G CAM ..o 1
22 | 10606-G2 MICRO SWITCH.....oovooeveeeeoeieseeesseessee e 2
23 | pUBEsGY SCREW, #6 - 32 X 2" LG w..vvoorveoeveeeeooesseseeesssessoessesessssssses s 4
24 | [30ZBTOY COVER BRACKET ....ooovomevireeeeeoeeeee oo 1
25 | pUSE5-G3 LOCK WASHER, #6 ......cooorvveoeveeeseeeseeeseeeeeeessseseeesesesesess s s 6
26 | [@BZBG] PUSH ON MALE TERMINAL ......oo.orvvrmveemreasseenseesesessssssssesssssssssssss oo 3
27 | posZEGH NUT, #6 - B2....oooocveoceeeeveeseseee e s oo 6
28 | pUBZEGH SCREW, #6 - 32 X 5/8" LG ....oeoeveoeeeeeeeeeeeeeeeseeesesessseeseeeese e 2
29 | MZBUBGTH SPACER ..o 4
30 | pUsEDGH WASHER, B/8" ......oovoovveoeieseisesssesssessesesses s ssess e s sessss s 1

Service Parts Manual


.?sku=71205G01
.?sku=00740G4
.?sku=70233G01
.?sku=25664G2
.?sku=70334G01
.?sku=70313G01
.?sku=70232G03
.?sku=22754G3
.?sku=14390G1
.?sku=73049G01
.?sku=00114G6
.?sku=16469G7
.?sku=01110G03
.?sku=01109G01
.?sku=70578G01
.?sku=73027G01
.?sku=12835G1
.?sku=00645G7
.?sku=73048G01
.?sku=00565G3
.?sku=14628G1
.?sku=00525G5
.?sku=00645G5
.?sku=12806G1
.?sku=00560G1

DIRECTION SELECTOR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 | M@390Gh LOCK NUT, 318 = 24 ... 1
32 | pBITEG3Y 18 GA WIRE (RED 4") .....ooveooeeoreeeeeeeeeeee e 1
33 | M@EEIEGH SCREW.......oooooeoeiesesees s sssesseessees s 4
34 | pus6rG3 LOCK WASHER, #6 .......ooovvvvereoeseeessessssesssossssessseesssesssssssssssssssassesns s 4
35 | pBIrEG3A3 18 GA WIRE (RED B") .....oovveoveereeoeeeeeeeeeeeeeeseeesesesesseess s esseassesnn oo 1
36 | pUBEIGH BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) ..oovvverveecreesrenreeseeeeeeenioone 2
37 | prmoGon WASHER, 1/4" (STAINLESS STEEL)......cvvuvveeeveeseeesesesseeeesees s 4
38 | pUBBEGH LOCK WASHER, 1/4" (STAINLESS STEEL) ....corvverveeeeeereeenreeeeeeeeeeeeneee 2
39 | pUs3ZTC NUT, 1/4 = 20...coooceoeeeeeeeeeeeeeeeeeseeeeeeeeee e 2
40 | [MEEELGH SUPPORT BRACKET .....c.oomiveeeiessiocssesses oo 1
41 | 73031-GO1 DIRECTION SELECTOR MOUNTING BRACKET .......covvorvrnrrerrrerressonns 1
42 | EZETGE REVERSE WARNING BUZZER (CONTINUOUS TONE)............cooorrrernenn. 1
43
44 | [MEBELGH CONTACT BOARD ASSEMBLY (INCLUDES ITEMS 45 - 50) .................... 1
45 | pE9E0GY STOP oot 2
46 | DUBBEGY LOCK WASHER, 1/4" (STAINLESS STEEL) w....cvveeeveeeeeeceeeerenernenes 2
47 | poaETH BOLT, 1/4 - 20 X 3/8" LG ....veooveoeeeeeveeeeeeeseeseeeesee s 2
48 | [mBBBBGY CONTACT STUD, 5/16 - 18 ....oooveereeereeeeeeseseeseseseses s 4
49 | pUSE5-GY LOCK WASHER, 5/16" ........oovverreesrseeseisesseessessssssssasassssssssesessesesnnes 4
50 | pUS4EG3 NUT, 5/16 = 18 ..ooveoeeeoceeeeeeeeeeeeeeeeeeeseee s 4

Page E-3

Service Parts Manual



.?sku=14390G1
.?sku=25978G37
.?sku=13514G1
.?sku=00567G3
.?sku=25978G343
.?sku=00661G8
.?sku=01110G01
.?sku=00664G7
.?sku=00664G7
.?sku=00532G1
.?sku=15461G1
.?sku=73290G02
.?sku=14651G1
.?sku=24940G1
.?sku=00664G7
.?sku=00664G7
.?sku=00414G6
.?sku=18888G1
.?sku=00565G8
.?sku=00544G3

DIRECTION SELECTOR

Service Parts Manual Page E-4



ELECTRICAL SYSTEM - COMMON

18 - Includes Items 14 - 23

CHARGER
RECEPTACLE

Control Harness
(See Electronic
Speed Control
Section)

>
>
N
N
38 40 PDS

39 41 Only

1

Ref Ele 1-1

Controller (See
Electronic Speed
Control Section)

Power Harness

(See Electronic

Speed Control
Section)

Clamp
(See
REAR AXLE
Section)

Page F-1 Service Parts Manual




ELECTRICAL SYSTEM - COMMON

HOUR METER DETAIL
62 - Includes ltems 63 - 67

B /KEY SWITCH AND KEY SET

85

TURN SIGNALS
80 - Includes ltems 81 - 85

Ref Ele 1-2

Service Parts Manual Page F-2



ELECTRICAL SYSTEM - COMMON

Rear
Fender

TAILLIGHTS

WHT to BLK from Harness - Both Sides

BLK to BLU/WHT from Harness - Both Sides
RED to WHT from Harness - Driver Side

RED to YEL from Harness - Passenger Side
RED TO BRN from Harness - (W/O Turn Signals)

LIGHT BAR

Ref Ele 1-3

Page F-3 Service Parts Manual



ELECTRICAL SYSTEM - COMMON

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 XXXXX-GXX | 6 VOLT BATTERY w..oooooooeeoreeeceeeeeeeeeeeeaesese e 6
2
3
4 DIIOLGOY | HOLD DOWN BOLT (STAINLESS STEEL)....vmeiveecreeceeesieeeseeseseessseseeesnee 2
5 [O0Z5GOT | BATTERY RETAINER .....ooivvoieeeeeeeseeeeeeeeeeeeseeeeee s 1
6 [[I0Z7-G1) LOCK NUT, 5/16 - 18 .oovvvrcveoeceeoeseesssseseesesssessesessesssess s ssss s 2
7 P5972-G33 | 6 GA WIRE (BATTERY INTERCONNECT, BLACK, 10 1/2") ....ooovveerrrrrrrneaee. 1
8 P5977-G40 | 6 GA WIRE (BATTERY INTERCONNECT, 6")....covvoereeceereeeeesveeeeeeeseieeneenes 4
9 pU702-G2 NUT, 5/16 = 18 ...oooeooeeeeeeeeeeeeeeeeeeeeeeeeeeee e 12
10
11
12
13 | [3063GU0N | CHARGER RECEPTACLE ASSEMBLY (INCLUDES ITEMS 14 - 23)................ 1
14 * RECEPTACLE COVER .....oooviorveieeeeseseseeessssssees s 1
15 * RECEPTACLE BOTTOM ......ovvoeeieeemeseceeessesesseesesssses s 1
16 | F305G0Y FEMALE CONNECTOR .....ooooviireeaceeeeeeeeeeeee e esseseese e 2
17 | F305LGoY INSULATOR SLEEVE .......coo.erveesveereeieeeeeseesssseeeseeseseseses e aseeenss e 1
18 | 73051-G28 REED SWITCH .....ooooiveocveeeveeesesesee e 1
19 | [305LGUY SCREW, #10 - 32 X 1/2" LG (BRASS) w...cvvrmrveerrerrreesssseseesssessssssses s 2
20 | [305GOY SCREW, #6 - 32 X 1 3/4" LG (STAINLESS STEEL).....ooovveereereeerrerreneenne. 3
21 | 305G LOCK NUT, #6 = B2 ..o 3
22 * WIRE HARNESS (CHARGER)..........ovourveaeseseeieesessseessesssies s 1
23 | BB WIRE TIE c.ooovoooveocvoacseessses s 2
24
25
26
27 | [I055GOY | RIVET, 3/16" X 1" LG (ALUMINUM) .........oovvereeereeemseeeseesseseseeessesss s 4
28 | [7BIBGT WIRE TIE woooovoomeeeceeoeeeeee e e eese e anesseneseneens 3
29
30

Service Parts Manual

Page F-4


.?sku=01101G01
.?sku=70045G01
.?sku=11027G1
.?sku=25972G32
.?sku=25972G40
.?sku=00702G2
.?sku=73063G01
.?sku=73051G05
.?sku=73051G06
.?sku=73051G08
.?sku=73051G09
.?sku=73051G10
.?sku=17618G1
.?sku=17618G1
.?sku=71055G01
.?sku=17618G1
.?sku=17618G1

ELECTRICAL SYSTEM - COMMON

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

31

32 | BTBZTEGUZ | CABLE CLAMP .....ooooocoeceeeeeeeeeeeee oo 1
33 | [MUS70GIN | RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) c..cocvvovveeeeeeceseseesssesssessienss 1
34 | [7BIBGH WIRE TIE ovoovoocveoeeeoeesee s 8
35

36

37

38 | pOYYZGOY | LOCK WASHER, 5/16" (SILICON BRONZE)..........covveeveeeeeeeeeeeeeeeeenreeseeeerenne. AR
39 | EBATBGOT | NUT, 5/16 - 18 (BRASS).....oooiveeieeeceeeeeeeeeeeieseseeseesesesseeseeeseseeseesse s AR
40 | pUOY93GOZ | LOCK WASHER, 1/4" (SILICON BRONZE) .......oveecveeereecseseseessseesssesssensso 2
41 | BBEIBGUZ | NUT, 1/4 - 20 (BRASS)....iveiveeieseemseseesessessissssssssessseessssessses s ssssssssssssssssssnes 2
42

43

44

45 | pZB7EGT FUSE BLOCK .......ooocieeeveseseceeesseeesssese oo 1
46 | DIOALGOT | RIVET, 1/8" X 13/16" LG weovoooveeeeeeeceeoeeeeeeeeeseeeeeeeseseesseeeee e eesesese e 2
47 | mB39ZC 15 AMP FUSE ..o eeeeeeeeeeeeeeee e AR
48

49

50

51 | BZBEUGH HORN .....c.ooorveeeeee oo eee e 1
52 | pUAIEGH BOLT, 1/4 - 20 X 5/8" LG ..e.ovververcreeeresesosesesseesssesssssssses s 1
53 | DITIOGON | WASHER, 1/4" (STAINLESS STEEL) ..ovvoeiveeeeeeseeeeeseeessessessseesssessssessssnese 1
54 | pUBSEGR LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...cvvoveereeoeeeeeeeeeeeeeeeeeseeeeeeeeeee 1
55 | 738G HORN SWITCH.......oovoeeereeeceeeeeeeeeeeeeee oo 1
56 | [7318-G3 HORN SWITCH CAP AND NUT ....oooviocveeeoeceeeeseseee s 1
57 | EZUBBGON | HORN SWITCH BOOT ....oovooeeoeeeocseceeeeseeseeesesessesesees s 1
58 | 19233-G1 HORN SWITCH LABEL .......ooorveorveereeeee oo 1
59 | FIUS5GOY | RIVET, 3/16" X 1" LG (ALUMINUM) ......c.oooveemeeeceeeeeeeeeeeeeeee e 2
60

Page F-5 Service Parts Manual


.?sku=27327G02
.?sku=10570G11
.?sku=17618G1
.?sku=00993G01
.?sku=28418G01
.?sku=00993G02
.?sku=28418G02
.?sku=22674G1
.?sku=01041G01
.?sku=18392G1
.?sku=32860G1
.?sku=00414G5
.?sku=01110G01
.?sku=00654G2
.?sku=17318G1
.?sku=17318G2
.?sku=27068G01
.?sku=71055G01

ELECTRICAL SYSTEM - COMMON

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
61
62 | 75113-G02 | HOUR METER KIT INCLUDES ITEMS 63 = 67) .....coooeveerreerreerreserreeseeeneeae. 1
63 | EIB/3GH HOUR METER ........oorveorveeesesssesesessseessss s sssssss s 1
64 | 74019-GO1 HOUR METER BRACKET .....o..oomvrieeinseoneosessoeessees s 1
65 | pUISO-GE SCREW, #10 = 24 X 1/2" LG w.vooeveeeeeeeeeeeeeeeeeseeeseees oo 2
66 | 11098-G7 LOCK NUT, #10 = 24 ...oooooveovoeseeeseeeeeeoe e 2
67 | (EII7=GUZ WIRE HARNESS (HOUR METER)........ovvemrreeerernesessesessessssssssesessessnenns 1
68
69
70
71 | [rEZIGh KEY SWITCH KIT (W/O LIGHTS - STANDARD - WITH HARDWARE)............... 1
72 | [7955GH KEY SWITCH (WITHOUT LIGHTS - NON STANDARD) ........ccoooovveererrnrrrnenanne. 1
73 | [@BUZ7GH KEY SWITCH (WITHOUT LIGHTS - INDIVIDUALLY KEYED).........coccoovvrnneen.. 1
74 | 33639-G** KEY SWITCH (WITH LIGHTS) ..ooveooveceeoeeeee e 1
75 | posE8=GH LOCK WASHER, B/4" ......oovoeveeeeeeeseoeeseessessseseseassses s sesssss s 1
76 | 17137-G1 FACE NUT, 3/4 = 20 ....cooooeeoceeeeeeeeeeeeeee oo 1
77 | [7Us3CH KEY (SET) cvvveeeeoeeeeeeeemeeeeeeeseeees e eeseeeese e ese s 1
78
79
80 | FBEIOZZGUZ | TURN SIGNAL KIT (INCLUDES ITEMS 81 = 85)......cooooveereereeeereeeeeseeienenene. 1
81 | M7867GA TURN SIGNAL (WITH MOUNTING HARDWARE)..........ccooorveerereerrenrnanne. 1
82 | pIBZTGH TURN SIGNAL FLASHER ........covervvereeseesesesesseesessssesssesssses s 1
83 | BZ307rG3 FLEX LOOM, 3/8" X 8" LG....oovvoovererreoemseoenseessssssseesessssssessssssssssssssesnseons 1
84 | M7BIBTGH WIRE TIE ..ooveocveeveeeeeeseeseeeeeeee e eeeese e 2
85 | PUIEEG3 STEERING COLUMN COVER .......coooovoeceeeeereeeseeeseeeeeeeeeee e 1
86
87
88
89 | 73043-G01 | WIRE HARNESS (ACCESSORY).......rvmmreeeoreeemreeeseeeseiessssesesesssssseseseenesnne 1
90

Service Parts Manual Page F-6


.?sku=21573G1
.?sku=00150G4
.?sku=75117G02
.?sku=17421G1
.?sku=17955G1
.?sku=18027G1
.?sku=00568G6
.?sku=17063G1
.?sku=75107G02
.?sku=17867G1
.?sku=21640G1
.?sku=32307G3
.?sku=17618G1
.?sku=20965G3

ELECTRICAL SYSTEM - COMMON

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
91
92
93 | [EBTIGOY | BEZEL (DRIVER SIDE)......iioiecieceesesoseeesseessssssesssssesssssssssssssssses s 1
94 | [EBTIGU | BEZEL (PASSENGER SIDE) ......cvoiveoceeoeeoseeesssesseeesseesssssseessssssssesssssssne 1
95 | FIBEATGTD | "0 CLIP oot 8
96 | [IZZ5GON | COUNTERSUNK SCREW, #8 ......ooorveocveeceeseersesssssssseessessssessssesssssssssssse 8
97 | pzZZ883 BRAKE / TAILLIGHT LAMP.........oovomeveeeeeeeeeseesseeessee s 1
98 | [@BULGI | RIVET, 3/16" X 9/16" LG (ALUMINUM) .......ooomcverremeeeeeeeseeeees oo 4
99 | PI759GH TAILLIGHT BULB ..o AR
100
101
102
103 | [ZZ36GUN | HEADLIGHT MOUNT BRACKET (PASSENGER SIDE)........o.coovrvereeecieenrennees 1
104 | [3Z36-G03 | HEADLIGHT MOUNT BRACKET (DRIVER SIDE) ......oorvoeecreoerecreeeeeesseeeeonn. 1
105 | PIO3BGUL | BOLT, 1/4 - 20 X 11/16" LG wooooveeeveoeeeoeeeeeeeeeeesesesessssses s 2
106 | pUZIZ-GH BOLT, 1/4 - 20 X 3/8" LG ....cvooveeeeeeeeeeeeeeeeeeeeee e 2
107 | [MOZ7G3 LOCK NUT, 1/4 = 20 oo 2
108 | [ZUULGUL | HEADLIGHT AND TURN SIGNAL LIGHT ..oovooveecieeeeeeeeeeee e 1
109 | pUIIZGH SCREW, 1/4 - 14 X BI8" LG.ovvooerveeeveeeeoeeeeeesessseeseses s 4
110
111
112
113 | [ZU0ZGUL | HEAD LIGHT BULB ..o AR
114 | [EU0SGON | MARKER LIGHT BULB ......oooooeooeceeeeeeeeeeeeeee e AR
115 | [ZUUEGUL | TURN SIGNAL BULB........oioooceeeeeeeeeeeeeeeeeeee e AR

Page F-7

Service Parts Manual



.?sku=74371G01
.?sku=74371G02
.?sku=71364G02
.?sku=71425G01
.?sku=22288G2
.?sku=14601G11
.?sku=21759G1
.?sku=74236G01
.?sku=74236G02
.?sku=01038G01
.?sku=00414G6
.?sku=11027G2
.?sku=74001G01
.?sku=00114G6
.?sku=74004G01
.?sku=74005G01
.?sku=74006G01

ELECTRICAL SYSTEM - COMMON

Service Parts Manual Page F-8



ELECTRICAL SYSTEM - PDS

RefEle 1-4

Page F-9

REVERSE BUZZER

RED &£ GRN/
(25 /LB

_— Harness
/ - - @ —
[ B
I ,
|
|| °
|\
.

\ \\ /////////
\\ \ DASH MOUNTED DIRECTION SELECTOR,
\
\\‘\ \
\ \\
\\\ \\ \\
!

STATE OF CHARGE METER, LABEL AND PLATE

Service Parts Manual



ELECTRICAL SYSTEM - PDS

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 73030-G05 | PLATE (KEY SWITCH, DIRECTION SELECTOR) .....ooovoorveeerereeeoeereeeeeeeeeeenes 1
2 [A316G0] | LABEL (KEY SWITCH WITHOUT LIGHTS, DIRECTION SELECTOR.............. 1
3
4
5 [3030-GUY | PLATE (KEY SWITCH, DIRECTION SELECTOR, CHARGE METER) ............. 1
6 [3320G01 | LABEL (KEY SWITCH WITHOUT LIGHTS, DIRECTION SELECTOR,

CHARGE METER) .....ooovvvocvioceoeeseseseessse s 1
7 [3322G01 | LABEL (KEY SWITCH WITH LIGHTS, DIRECTION SELECTOR,

CHARGE METER) .....ooovvtocveaceoeesessseessse s ssssssssss s 1
8
9 33623-G02 | DRIVE RIVET, 3/16" X 3/8" LG w...oovveoeeeeeeeeeeeeeeeeseeeseeeesseeeeseeeseeee e 2
10
11
12
13 | [@3Z3TG0l | DIRECTION SELECTOR SWITCH (DASH MOUNTED)..........ovveeeereeeeeeeeenn. 1
14
15
16
17 | B3B36GU4 | STATE OF CHARGE METER (VERTICAL) w.ooooveocveoceeeeeeeeeeeeeeseeeseeeeeeeee 1
18 | [AUIBGON | WIRE HARNESS (STATE OF CHARGE METER) ....ocvveeveeeeeeiosssesseesreensoon. 1
19 | ESIT8GIA | 18 GAWIRE (RED 6").....cooeveeeeeoieeeeeeseeeesee s 1
20
21
22
23 | [BZ90G0Z | REVERSE WARNING BUZZER (CONTINUOUS TONE) ......coooeivrrrrrrrrrrrrreanee. 1
24 | DIOZILGOY | RIVET, 1/8" X 13/16" LG .oovooeeeoceeeeeeeeeeeeeeseeeseeeeeeeeeeee e 2

Service Parts Manual

Page F-10



.?sku=74316G01
.?sku=73030G06
.?sku=74320G01
.?sku=74322G01
.?sku=74323G01
.?sku=33636G04
.?sku=74018G01
.?sku=25978G74
.?sku=73290G02
.?sku=01041G01

ELECTRICAL SYSTEM - SERIES

Controller (See
Electronic Speed
Control Section)

Control Harness
(See Electronic
Speed Control

Section)

STATE OF CHARGE METER, LABEL AND PLATE

Ref Ele 1-5

Page F-11 Service Parts Manual



ELECTRICAL SYSTEM - SERIES

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 [3030-GUT | PLATE (KEY SWITCH ONLY) ...oooioicieceeceeceeeceee e 1
2 [TZ5GOY | LABEL (KEY SWITCH ONLY) ...ooiimoieecieceeeceeeeeeeseeeeeeseesseeeses e 1
3
4
5 73030-G02 | PLATE (KEY SWITCH, STATE OF CHARGE METER) ......ovoevveeeeeierreecreeenn. 1
6 [IIZ3-G03 | LABEL (KEY SWITCH W/O LIGHTS, STATE OF CHARGE METER)................. 1
7 71129-G02 | LABEL (KEY SWITCH W/ LIGHTS, STATE OF CHARGE METER)................... 1
8
9 33623-G02 | DRIVE RIVET, 3/16" X 3/8" LG w..oooveoreeoeeereeeceeeeeeesesseesseesseeeeseeses s 2
10
11
12 | FBUZLEGON | WIRE HARNESS (KEY SWITCH) ...ooooiveiieeecoeeeeeeeeesesees e 1
13
14
15 | B36I6GUN | STATE OF CHARGE METER ....oovvoiieeieiesiiieessesies s 1
16 | [AUIBGUN | WIRE HARNESS (STATE OF CHARGE METER) ....o..ovoocveceesieseeeeeeeeeeeeenes 1
17 | EBITBGIA | 18 GAWIRE (RED B")....oocoomeveeceeoreoeeeeeeeeeeeeeeseeessesseeieesesesees s 1
18
19
20
21 | [pU565-GY LOCK WASHER, 5/16"......ccoorvereeeeeeeeeseeeeeeeeessesseeseseseeesees s 4
22 | pU532G3 NUT, 5/16 = 18 ...ooovvooeeeceeocisneesssssseessessse s 4

Service Parts Manual Page F-12


.?sku=73030G01
.?sku=71145G01
.?sku=71123G02
.?sku=73041G01
.?sku=33636G01
.?sku=74018G01
.?sku=25978G74
.?sku=00565G8
.?sku=00532G3

ELECTRONIC SPEED CONTROL - SERIES

B- to Negative
Battery Terminal

_O B+ to Direction
2

Selector A

ORN to
MS4 (NC)

BLK to
Tab on
Direction
Selector

RED to
Solenoid

LT. GRN to
Key Switch

To Pedal
Box Connector 24

1 - Includes ltems 2 - 29

iy — —
From Control T
Harness * Silver line on
diode (6) must be
oriented as shown

Ref Esc 1-1

Page G-1 Service Parts Manual



ELECTRONIC SPEED CONTROL - SERIES

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 [3056-GU4 | ELECTRONIC SPEED CONTROL ASSEMBLY (INCLUDES ITEMS 2 - 31)...... 1
2 * LOCK WASHER, #10 ......ovvveeeeoeeeeoseeeeseeeseeeseeesseeseeesseeees s eseseense e 2
3 * NUT, 10 = B2..ecvoteveeeeeeeee s 2
4
5 BU353-GT] DIODE, B AMP.......oovoeeveeeeeeeeeeseeeeeeeeeeeee e 1
6 PI764-GT RESISTOR ......ooomeveieseeeseesessesssesssessees oo 1
7 [3103-G03 WIRE HARNESS (CONTROL) w...oovvomvieereaeeeeeseesesesssessssesi s 1
8 * NUT, 5/16 = 24 ... 2
9
10 * LOCK WASHER, 5/16" .......ooooviorreoerreseseessesssessssesssesssesssassssssssassesnssens 2
11 25972-G02 6 GA WIRE (SOL - BH) c.vooveeeveoevesesoesceseeeseesesses s 1
12 | psu7sGIg 18 GA WIRE (SOL = B-) cooooeeeoeeeeeeeeeeseeeeeeeeseeeveeeseeesee s 1
13 | mUZrs3 LOCK NUT, 1/4 = 20 .o 2
14
15 | E7855-GU7 SOLENOID, 36 VOLT ....ooovoeeveeeeeesseesiesseessesesses s 1
16 | [3UB3GUY HEATSINK ......cvoooveeeeeeeeeeeeeee e 1
17 | 25864-G05 ELECTRONIC SPEED CONTROLLER .........orverveceeeeeeeeeeseseseeeeeeenenae 1
18 | [3IU0GOY THERMAL MOUNTING PAD .......oovvmmvionreneeesseesssessesesees s 1
19 | [IIOZGoY BOLT, 1/4 - 20 X 3/8" LG..o.vvvoeveorresereeseeesseessoesssesssessesssssssees s 9
20 | 730ZBTOn COVER ..o 1
21 | BIE3TGH WIRE TIE ..oovooeeeveeseeeeeee e 1
22 | [3053GO0 DOUBLE TUBE CLAMP .......ovvomvioreeeneoeeseeessesesees s 1
23 | [II0ZGo3 BOLT, 1/4 - 20 X 1 3/16" LG.ovrvoevercreoeeeeneeeessseseesesessses s 3
24 | 73039-G02 WIRE HARNESS (POWER) ........ooovvorvieeeeeeeeeseeeeneeeseeeeseeeeseses e 1
25
26 | poZ7oGH BOLT, 5/16 - 18 X 5/8" LG...ovocvevrreoereareeesseeesseessssesssessesssssssssss s 3
27 | mozZrea LOCK NUT, 5/16 - 18 ...eeveorveoneereessesensssesssssssssssessesssssss s 3
28
29 | 25866-GO1 SOLENOID BRACKET ....ocooorvemeeeeeeeeeeeeeeeeeessee e 1

Service Parts Manual

Page G-2


.?sku=73056G04
.?sku=30353G1
.?sku=21764G1
.?sku=73103G02
.?sku=25978G10
.?sku=11027G2
.?sku=27855G01
.?sku=73083-G01
.?sku=73190G01
.?sku=71102G01
.?sku=73028G01
.?sku=31539G1
.?sku=73053G01
.?sku=71102G03
.?sku=00270G5
.?sku=11027G1

ELECTRONIC SPEED CONTROL - PDS

_@

48, 49, 50, 51
5 Pin Performance Option
Inline Connector
4 Pin Tow/Maintenance
Box Connector

3 Pin Speed Sensor
Inline Connector
See ELECTRIC MOTOR

4 Pin Accelerator
Inline Connector
See ACCELERATOR

1 - Includes ltems 2 - 44
32 - Includes Items 33 - 41
36 - Includes ltems 37 - 39

27

From Control
Harness

Ref Esp 1-1

From Control

Harness

Page G-3 Service Parts Manual




ELECTRONIC SPEED CONTROL - PDS

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 [3Z76GU4 | ELECTRONIC SPEED CONTROL ASSEMBLY (INCLUDES ITEMS 2 - 44)...... 1
2 * LOCK WASHER, #10 ......ovvveeeeoeeeeoseeeeseeeseeeseeesseeseeesseeees s eseseense e 2
3 * NUT, 10 = B2..ecvoteveeeeeeeee s 2
4
5
6 PI764-GT RESISTOR ......ooomeveieseeeseesessesssesssessees oo 1
7
8 * NUT, 5/16 = 24 ... 2
9
10 * LOCK WASHER, 5/16" .......ooooviorreoerreseseessesssessssesssesssesssassssssssassesnssens 2
11 25972-G56 6 GA WIRE (BLACK 6", C = B+)...oooovoeveeorreoreeensessseeeesessssessse oo 1
12
13 | mUZrs3 LOCK NUT, 1/4 = 20 .o 2
14
15 | E7855-GU7 SOLENOID, 36 VOLT ....ooovoeeveeeeeesseesiesseessesesses s 1
16 | [3UB3GUY HEATSINK ......cvoooveeeeeeeeeeeeeee e 1
17 | 73326-G02 ELECTRONIC SPEED CONTROLLER .........orverveceeeeeeeeeeseseseeeeeeenenae 1
18 | [3IU0GOY THERMAL MOUNTING PAD .......oovvmmvionreneeesseesssessesesees s 1
19 | [IIOZGoY BOLT, 1/4 - 20 X 3/8" LG..o.vvvoeveorresereeseeesseessoesssesssessesssssssees s 5
20
21 | BIE3TGH WIRE TIE ..oovooeeeveeseeeeeee e 1
22 | [3053GO0 DOUBLE TUBE CLAMP .......ovvomvioreeeneoeeseeessesesees s 1
23
24 | [TIOZGU3 BOLT, 1/4 - 20 X 1 3/16" LG.ooveooreeeeeeeeeeeeeeeeeeeeeeeeeeeeeese s 4
25 | F3I06GO1 WIRE HARNESS (POWER) ........ooovvorveeeeeeeeeseeeeeeeeseeeeseeeesees e 1
26
27 | E3ZETO WIRE HARNESS (CONTROL) w...ooovvvovirericeeseeseesseseseseseessses s 1
28 | [pUZ70-GH BOLT, 5/16 - 18 X 5/8" LG...ooveverveocreeeeeeeeeeeeeeseeeseeesseeeeeseesee e 3
29 | [MOUZ7GA LOCK NUT, 5/16 = 18 ...coveoeveoeeeeeeeseeeeeeeseeesseeeseeeesesesess s 3
30

Service Parts Manual

Page G-4


.?sku=73276G02
.?sku=21764G1
.?sku=11027G2
.?sku=27855G01
.?sku=73083-G01
.?sku=73190G01
.?sku=71102G01
.?sku=31539G1
.?sku=73053G01
.?sku=71102G03
.?sku=73106G01
.?sku=74324G01
.?sku=00270G5
.?sku=11027G1

ELECTRONIC SPEED CONTROL - PDS

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 | 25866-G01 SOLENOID BRACKET ....ocooomvereeeeeeeeeeeeeeeseoessee e seseeeeee e 1
32 | [F308TGUY COVER ASSEMBLY (INCLUDES ITEMS 33 - 41) .....oovoreeeerereeereeereeane. 1
33 | [r30Z8G0Z COVER (WITH GASKET) ...oovvoeviocveseoeessesesesseessssssesssessesess s 1
34 | 73093-GO1 LABEL (TOW SWITCH) ..oovvoeverreeacseesesesssesesessseesssssesess s 1
35
36 | 73125-GO1 TOGGLE SWITCH WITH SEAL (INCLUDES ITEMS 37 - 39)................ 1
37 * SCREW, #5 - 40.......ooovveoeveeeeeseeeeesssesssssesssssessssssss s 4
38 * NUT, 15/32 = B2....oooeeoeeeeeeeeeeeeeeeeeeeeeeeeee e 1
39 | 3IBTGY SEALED NUT, 15/32 = 32.....covoeeeeeeoeeeeeeeeeseeeeeeeseesesesesee e 1
40 | 73138-G02 WIRE HARNESS (TOW SWITCH)....o.ooomvverreeceeesieesseesseeseeeseees 1
41 | [7BI8GH WIRE TIE oooivooveeececeeess e ss s 1
42
43 | BBI7ZGZY 6 GA WIRE (BLACK 27", BL+ TO SOL) w.rveerveeeeeeeeeeeeeeeeeeeee e 1
44 | PBI7ZG3Z 6 GA WIRE (BLACK 36", BL- TO B-)..co.oooveereeorreoceoessesnseessseessses s 1
45
46 | FIIOZTOL | BOLT, 1/4 - 20 X 3/8" LG .eorevooeeeeeeeeeeeeeeeeeeeseseeeeeeeeeeeeeee e 4
47
48 | [3Z7ZGUI | PERFORMANCE OPTION (FREEDOM) (NOT AVAILABLE FOR FLEET)......... 1
49 | [BZ7ZGUZ | PERFORMANCE OPTION (STEEP HILL) ..oooivooiveocreocseeeeseseessesesseesseeessee 1
50 | F3Z7ZGU3 | PERFORMANCE OPTION (MILD HILL) c.oovoooieeeoeeeseeeceeeseeeeeeeeeesee e 1
51 | 73272-G04 | PERFORMANCE OPTION (ALL TERRAIN) ......corvvomveeereereeenseeseeeeseeeseeeeneee 1

Page G-5 Service Parts Manual



.?sku=73089G01
.?sku=73028G02
.?sku=73139G01
.?sku=17618G1
.?sku=25972G22
.?sku=25972G32
.?sku=71102G01
.?sku=73272G01
.?sku=73272G02
.?sku=73272G03

ELECTRONIC SPEED CONTROL - PDS

Service Parts Manual Page G-6



ELECTRONIC SPEED CONTROL - HD

COVER INSTALLATION

1 - Includes Iltems 2 - 23

SOLENOID DETAILS

Ref Esh 1

Page G-7 Service Parts Manual



ELECTRONIC SPEED CONTROL - HD

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 [3055-GU4 | ELECTRONIC SPEED CONTROL ASSEMBLY (INCLUDES ITEMS 2 - 23)..... 1
2 73060-G01 ELECTRONIC SPEED CONTROLLER .........orvereeeceeeeeeeeseseeeseeeseen oo 1
3 74014-G01 CONTROLLER MOUNT w....ooovitveiereeeseeceesesesssesses s 1
4 pUZ12-GY BOLT, 1/4 - 20 X 5/8" LG....vvveveerrereresesesssesssesssseesesssssesssesssassssssssss oo 4
5 DITIO-GoT WASHER, 1/4" (STAINLESS STEEL)......ovevveeveeereeeseeeeeeeeesees e 2
6 [[I027-G3 LOCK NUT, 1/4 = 20 oooocveoeeeeeseeeseeeessee s 6
7
8 P8562-G0] SOLENOID ..o 1
9
10 | PI7e3Gy RESISTOR ......ooooevereeeeeseessssesssesssessseesss s sse s 1
11 * LOCK WASHER, #10 ......oovvooeeveoereseseesssesseessssssssesssssssessssssss s 2
12 * NUT, #10 = B2...ooooeoeeeeeeeoeeeeeeeeese e eeese e 2
13 * WASHER, 5/16" .....ooovverreeseseeeessesseesseseeseseeseesesseseeesessesseeesesessseese s 2
14 * NUT, 5/16 = 24 ...oovooceeeeeeeeee oo 2
15
16 | [3095G0Z WIRE HARNESS (CONTROL) w...oovvooveeeeeceeeeeeeeeeeeeeeeeeesees e 1
17 | 832550l WIRE HARNESS (POWER) ........oovvorveeeeeeeeeeeeeseeeseeeeeeeeeseees e 1
18 | p5978-G8Y 18 GA WIRE (RED 9") w..ooovvvoioseeeeeeessso s 1
19 | 25972-G02 6 GA WIRE (BLK 6", SOL = B+) c..ooooeeeeoceeeecessiesesesseessses s 1
20 | p=oTBTGI 18 GA WIRE(BLK 6", SOL = B-) ...oeooveocveeceeeceeeeeeeeseeeeeeesseenee s 1
21
22 | 00438-G6 BOLT, 5/16 - 18 X B/4" LG..oovocveecveereseeeosseesseessssesssessssess s 4
23 | mozZraa LOCK NUT, 5/16 - L8 ...evvveeeeonreereessessnsssessssssssssseesesssssss s 4
24
25 | EBTZ33 COVER ......coooeeeeeeeeeeeeese e 1
26 | [B469GH WASHER, 1/4" ....ooooooevoeeeeeeeeeeeee oo es s 1
27 | @EEIGH WING NUT, /4 = 20 ..ooooocveoeeeseeoeeeoesseeseesse s sssesss s 1
28
29 | puaETy BOLT, 1/4 - 20 X 5/8" LG ..o.cveoeeeeeeeeeeereeseeeeeeeeeeeeeeeseeeessees e 4
30 | mozZrsg LOCK NUT, 1/4 = 20 oo 4

Service Parts Manual Page G-8


.?sku=73055G02
.?sku=00414G5
.?sku=00414G5
.?sku=01110G01
.?sku=11027G2
.?sku=11027G2
.?sku=28562G01
.?sku=21764G1
.?sku=73095G02
.?sku=28325G01
.?sku=25978G88
.?sku=25978G10
.?sku=11027G1
.?sku=23723G2
.?sku=16469G1
.?sku=14419G1
.?sku=00414G5
.?sku=00414G5
.?sku=11027G2
.?sku=11027G2

FRONT SUSPENSION/STEERING

_— =
< —Td3 ii;\
2=
— \

Front of Vehicle Part of

*NOTE: Tie Rod Not
Shown for
Clarity

Ref Fss 1-1

3 - Includes ltems 4 -10

7 - Includes ltem 8

14 - Includes Items 5 - 10, 15
18 - Includes ltems 19 - 25

22 - Includes Item 23

29 - Includes ltems 20 - 25, 30

Page K-1 Service Parts Manual




FRONT SUSPENSION/STEERING

[ 109

Front of Vehicle 113 116

56 - Includes Items 57 - 68
64 - Includes Items 65 - 68
81 - Includes ltems 82 - 84
86 - Includes Items 87 - 89
100 - Includes ltems 101, 102
119 - Includes ltems 120 - 124

Ref Fss 1-2

Service Parts Manual Page K-2



FRONT SUSPENSION/STEERING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 70963-GOL | FRONT AXLE ..oooeooieeeecseeceeeseeseeessee e 1
2
3 [U92Z-GUT | SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE)

(INCLUDES ITEMS 4 = 10).....cvvureiriociscsessis s 1
4 [[U0922-GUZ SPINDLE ASSEMBLY (PASSENGER SIDE)...........cccosvrverrrisneierserrensenn. 1
5 P5126-G]] GREASE SEAL .....ooveovooeeeeeeeeeee s 1
6 BUBYZ-G]] ROLLER BEARING AND RACE ASSEMBLY ..........cooosvirrrnerenniersesrensonn. 2
7 [[UB95-GUT WHEEL HUB ASSEMBLY WITH RACES, 4 LUG (INCLUDES ITEM 8) ..... 1
8 [[9862-G LUG BOLT, 1/2 - 20 X 1 3/16" LG..ooevoevereeereeeeeeeeeeees e 4
9 12093-G1 CASTELLATED NUT, 1 - 14 cooooooceceeeeeeeeeeee e 1
10 | po798GY COTTER PIN, 5/32" X 1 34" LG w.ooovvvorveeeeeeeesiesseesses s 1
11 | [Z09GY SPINDLE CAP......ooovtieeeseeeseesss st 2
12
13
14 | 70673-GO1 | SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE)

(INCLUDES ITEMS 5 = 10, 15).....cvuvioeieeceieneis s 1
15 | 70673-G02 SPINDLE ASSEMBLY (DRIVER SIDE) ..........ovoerreriisisessesssiessessessoons 1
16
17
18 | [FU9Z3GUL | SPINDLE AND HUB ASSEMBLY, 5 LUG (PASSENGER SIDE)

(INCLUDES ITEMS 19 - 25)......ouviirioreicsessss s 1
19 | [FO92ZG03 SPINDLE ASSEMBLY (PASSENGER SIDE)...........ccoosvrrirreisnsiensensssoon. 1
20 | [Z09Z2GTH GREASE SEAL .....ooveoveoeeeeeeeeeeeeeee s 1
21 | BUBIZGH ROLLER BEARING AND RACE ASSEMBLY .......c..cooeverererereeeerreerrsnnenn. 2
22 | pO77ZGoq WHEEL HUB ASSEMBLY WITH RACES, 5 LUG (INCLUDES ITEM 23) ...| 1
23 | 30143-G1 LUG BOLT, 1/2 - 20 X 1 7/32" LGu.vvvorverresrieeeeesesss s 5
24 | 12093-G1 CASTELLATED NUT, 1 - 14 cooooooieeceeeeeeeeee e 1
25 | po79sTGy COTTER PIN, 5/32" X 1 B/4" LG w.ooorveorveereeeeeeeeeeeesees e 1
26
27
28

Page K-3

Service Parts Manual



.?sku=70942G01
.?sku=70942G02
.?sku=70942G02
.?sku=25146G1
.?sku=50892G1
.?sku=50892G1
.?sku=70895G01
.?sku=19862G1
.?sku=00798G8
.?sku=00798G8
.?sku=12091G2
.?sku=70943G01
.?sku=70942G02
.?sku=70942G02
.?sku=12092G1
.?sku=50892G1
.?sku=50892G1
.?sku=70772G01
.?sku=00798G8
.?sku=00798G8

FRONT SUSPENSION/STEERING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

29 | FU797GOUN | SPINDLE AND HUB ASSEMBLY, 5 LUG (DRIVER SIDE)

(INCLUDES ITEMS 20 = 25, 30)......cvverveeereeeeseeeseeeeeeeeseeseseseesesseseesesseesseese 1
30 | 70673-G02 SPINDLE ASSEMBLY (DRIVER SIDE) .........vorveerveeseeeeeeeeeeeseesseeeenee 1
31
32
33 | pUaurGH BOLT, 1/2 - 13 X 68" LG w.vvooeveoreeeeeeeeeeeeeeeeeeeeseeeseeeesee s 2
34 | pUsEDG3 WASHER, 1/2" ....oovooecveoseeeeeeeeesoeeoese e 4
35 | FO7Z5GOT | KING PIN TUBE w.oooovoecoeeceeoeeeeeseseseessee s 2
36 | FU752GUY] | THRUST WASHER, 1" (STAINLESS STEEL)....crveeeeeeceeeseeeeeeeeeeeseeeseeeenena. 2
37 | [MZ390GH LOCK NUT, 1/2 - 13 oo 2
38
39
40 | 70928-GO1 | SHOCK ABSORBER........ccocomveieteieeeeseeeseeeeseeesseoseseeesesesseeesesesssssseseseneseee 2
41 | FUBOTGOY | SHOCK ABSORBER BOOT ......ooooevereeeceeeseeeseeeeeeeesiessesesesesssssseneeenese 2
42 | BIB3TGT WIRE TIE ovoovooeveoeeoeesse s 4
43 | U35 SHOCK ABSORBER WASHER .........ovvoumrveiereeseesesesssesssesssessssesssssssss s 8
44 | MUI9EGT RUBBER BUSHING ......c..oorvoomveeeeeeeeeeeeseeesee e seees e 8
45 | pUS3ZGH NUT, B/8 = 24 ..o 4
46
47
48 | 70990-G02 | LEAF SPRING (SEE PART NUMBER ON SPRING).......cccocsimrerrrerrrrrrereennee. 2
49 | 70989-G02 | LEAF SPRING (HEAVY DUTY) (SEE PART NUMBER ON SPRING)................ 2
50 | FOIB3GO | SPRING PLATE ...oooiioeoceeceeeceeeesseesseeeesesesessses s 4
51 | pU463-G4 BOLT, 7/16 - 14 X 1 1/2" LG vovrveoeeeeeeeeeeeeeeeeeeseeeesses s 4
52 | pO73EGa LOCK NUT, 7/16 = 14 ..o 11
53 | pUZ63-GH BOLT, 7/16 = 14 X 1 3/8" LG ..oeoeoceeeeeeeeeeeeeeeeeeeeeeeeeeeees e 7
54
55
56 | [FUIEAGOI | RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 57 - 68)............... 1
57 | [FUBYAGUY RACK EXTENSION ......oooomeeieeeeseeeseeeeseeeeeees e ense e 1

Service Parts Manual Page K-4


.?sku=70797G01
.?sku=00407G6
.?sku=00560G3
.?sku=70745G01
.?sku=70754G01
.?sku=14390G6
.?sku=70509G01
.?sku=31539G1
.?sku=10435G1
.?sku=10194G1
.?sku=00532G6
.?sku=70163G02
.?sku=00463G4
.?sku=00734G1
.?sku=00463G6
.?sku=70964G01
.?sku=70694G01

FRONT SUSPENSION/STEERING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
58 * JAM NUT, 172 = 20u.cecceoeeeeeeeeeeeeeeeeee e 1
59 | FOIBL=GUY RACK BOOT .....oooveoeeeeeeeeeeeee s 1
60 | [2216-G3 WIRE TIE c.ooovotoveocves oo 1
61 | [I39TGY CLAMP, 1 13/16 = 2 3/8".....ooooveoeveeeroeeeeeeeeseoesse e 1
62
63 | [UB3BGOY PINION SEAL w...ooveoceeoeveeseseesseeseeesssesssss s ssess s 1
64 | [0BIE-GOY RACK BALL JOINT (INCLUDES ITEMS 65 - 68) ..........cooorrrrerrrrrrrrrrennrenns 1
65 | BUBAIGT RUBBER BOOT .....oovooveocveiceeeeeeeeseeeeeseessseseeeeessesseseesees e 1
66 | BUZ09-GZ CASTELLATED NUT, 7/16 - 20 ....oovooeceeeeeeeeeeeeeeeeseeeeeeeeeeeeeee e 1
67 | [M0387G3 COTTER PIN, 3/32" X 1" LG w..oooeverveerrooesseeseosesesesss s 1
68 | [M038I-G3 GREASE FITTING, STRAIGHT ... 1
69
70 | puasaTcH BOLT, 7/16 = 14 X 2 3/8" LG ..oeoeoeveeeeeeeeeeeeeeeeneeeeeeeeseeee e 2
71 | DIOBBGOL | BOLT, 7/16 - 14 X 3 112" LG veouveeereoeveeeeeeeeeseeeseeeeveessees s 1
72 | [OBBZTGUZ | SPACER ... 2
73 | FOBEZGUT | SPACER (SHORT) ..o.oooiieieeececeeeeeseeeeeeeeeeeeeeeseeeeee e 1
74 | pUs3ZGY NUT, /16 = 14 ..oooooeeeeeeeee e 1
75 | pUsEUGZ FLAT WASHER, 7/16" ........ooooecveoeereeeeeoseeeseses e 4
76 | pOr3EGT LOCK NUT, 7/16 = 14 cooovooeeooceeeeeeeeeeeeee s 3
77
78
79 | FUBOZGOL | STEERING SHAFT w..ooomiieiieieoceeesseeeeeseseesseseees s 1
80
81 | 70758-G03 | STEERING COLUMN KIT (INCLUDES ITEMS 82 - 84) .......covverrrerrrrrererenenne. 1
82 | [FUBIT=GUY STEERING COLUMN ......cooorvemeeeeeeeeeeeseeeeeeeeseee s 1
83 | PB56IGUY STEERING COLUMN BUSHING.........ooocveeeeiseeesseesseenseesssssseeseses s 1
84 | pIOZZGUY SCREW, #6 - 20 X 5/16" LG w...oooveoeveoreoeeeeseeesseesseessesesses s 1
85
86 | FU758-GUA | STEERING COLUMN KIT (HORN) (INCLUDES ITEMS 87 - 89) ........ccoooumrene.. 1
87 70610-G02 STEERING COLUMN ......cooommveeeeseeessiesseeeseeeesses s 1

Page K-5

Service Parts Manual



.?sku=70961G01
.?sku=12416G2
.?sku=11391G8
.?sku=70638G01
.?sku=70695G01
.?sku=50641G1
.?sku=50209G2
.?sku=10387G2
.?sku=10389G3
.?sku=00464G6
.?sku=01068G01
.?sku=70667G02
.?sku=70667G03
.?sku=00532G7
.?sku=00560G2
.?sku=00734G1
.?sku=70607G01
.?sku=70610G01
.?sku=28569G01
.?sku=01022G01
.?sku=70758G04

FRONT SUSPENSION/STEERING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
88 | EBEBIGUY STEERING COLUMN BUSHING.........ovoeeeeeeereeereeeseeeseeeeeee e 1
89 | pIOZZGUYL SCREW, #6 - 20 X 5/16" LG w...ooovveoeveoeeeeeeseeeseeeseeesseeeeeeeesee e 1
90
91
92 | DIOUBGOL | BOLT, 3/8 - 16 X L 1/4" LG ooooveeceeeeeeeeeeeeeeeeeeee e 4
93 | pUB7TIGH LOCK WASHER, 3/8".......covouveeresoessesseseesseeesesesesssssss s ss s ssssssesesesnee 4
94
95
96 | FOTIZTGOT | COVER ..o 1
97 | [IUS5GOUY | RIVET, 3/16" X 1" LG (ALUMINUM) .........rvoerreereeemreeereesseseseesssesssesesenese 1
98
99
100 | [USBUGUN | INTERMEDIATE SHAFT (INCLUDES ITEMS 101, 102)......ooooveereeeereeeceeennenn. 1
101 | pIOS5-GOT BOLT, M8 X 1.25 - 05......ooovvvoreeseesrssseesssesssesssssssses s s esss s 2
102 | pUS65-GY LOCK WASHER, 5/16" .......ooooeveorreeeressseessessssssssesssesssssssssseesssssssesseses 2
103
104
105 | O75LGON | RETAINING RING (INTERNAL) ....ooooeeeeeiseeecesesseeeseesesss s 1
106 | [O8B88GUL | RETAINING RING (EXTERNAL)......irmeireeereeceeessssssesssseessses s 1
107 | MEIIZG] BALL BEARING ....coooorveeeeeeeeeeseeeeeeeeee s eseeeeeeeessees e 1
108 | [FOUBBZGUL | WAVE WASHER. .......ooooeoveoeeeeeeeeceeeseeeeeeeeeeseeeeses e eseseseeeees s ens s 1
109 | 71146-GO1 | STEERING WHEEL ......ooveoeveoeeoeeoeseseseeeeesee s 1
110 | [IEZGOY | STEERING WHEEL COVER ....oooivoicieeceeceossesessoesesesessssses e 1
111 | [IOZZGOL | LABEL (E-Z-GO) .ooooooieeeeeeeeeeeeeeeeeeeseeeeeeeeeee e 1
112 | 74405-GO1 | LABEL (CUSHMAN).......cooicoeeeeeeeeeoeeeeseeeeeeeeeeeseeeeee e eseseeeees e 1
113 | [IZZBGUL | STEERING WHEEL ....oooocveoeeeeeceeeoeeeseeeesee s 1
114 | [IZE0GOL | CLIPBOARD........oooocveeceeeeeees s 1
115 | FIZETGOT | HUB COVER ..o 1
116 | [@390-GZ LOCK NUT, 5/8 = 18 w...ooveeoceeeceeeeeeeeeeeeeeee oo eseeesee s 1
117

Service Parts Manual

Page K-6


.?sku=28569G01
.?sku=01022G01
.?sku=01006G01
.?sku=00879G1
.?sku=70997G01
.?sku=71055G01
.?sku=70580G01
.?sku=01055G01
.?sku=00565G8
.?sku=70751G01
.?sku=70888G01
.?sku=15112G1
.?sku=70887G01
.?sku=71147G01
.?sku=71047G01
.?sku=71948G01
.?sku=71950G01
.?sku=71949G01
.?sku=14390G2

FRONT SUSPENSION/STEERING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.

118

119 | FUB76-GUZ | TIE ROD ASSEMBLY (INCLUDES ITEMS 120 - 124) .....oovvoeverreeeeseeeeeneennes 1
120 | [UBY7-GUZ THREADED ROD (24" LG)...oocoouvvorvoeiossesseissssssessess s 1
121 | [FO90ZGO] TIE ROD END (LEFT HAND THREADS) ......vvoivimeiinresiesissieseisssesssnnes 1
122 | pIOBY-GOA JAM NUT, M12 X 1.25 - 05 (LEFT HAND THREADS)........c..ccooorvrrrrnrrenn, 1
123 | [O90Z-GOZ TIE ROD END (RIGHT HAND THREADS)....ccc.ovvomiverieerieriseseesss s 1
124 | pIOBI-GUZ JAM NUT, M12 X 1.25 - 05 (RIGHT HAND THREADS) .....cc...ccooourvvrrrrrrnans 1
125 | pO73EGY LOCK NUT, 7/16 = 14 w.oooveoeeeeeeeeeeeeeeeee s 2

Page K-7

Service Parts Manual



.?sku=70876G02
.?sku=70897G02
.?sku=70902G01
.?sku=01069G01
.?sku=70902G02
.?sku=01069G02
.?sku=00734G1

FRONT SUSPENSION/STEERING

Service Parts Manual Page K-8



MOTOR

1 - Includes Items 3 - 12
2 - Includes Items 3 - 11 and 14
16 - Includes ltems 17 - 29

i"t‘ ~
@%
25 PDS Only 29

Ref Mtr 1

Page I-1 Service Parts Manual



MOTOR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 [3T22GU4 | MOTOR (SERIES, FLEET SPEED) (INCLUDES ITEMS 3 - 12) ..ooovvoreeenrene. 1
2 312203 | MOTOR (SERIES, HIGH SPEED) (INCLUDES ITEMS 3 - 11, 14)......roeoe........ 1
3 [3120-G0]) ARMATURE .....oooovorrieiessesseseessssesssessesesses s sss s 1
4 [3120-G03 BRUSH SPRING.......cooorvraiieraeieseesssesssesssesssessssssesssssses s 4
5 [3120GIY BRUSH PLATE AND BOX ........corviorveemeeoeneeeseeeeeeeseeeeeeesseeses s 1
6 [3120G7Y BRUSH REPLACEMENT KIT (INCLUDES HARDWARE) .............ccooooevenn. 1
7 [3120-G07 BEARING ......oocvvtoveoeeeecseesessesssess e s oo esese e 1
8 [3120-GUY SNAP RING ..o 1
9 [3120-G0Y COVER PLATE AND SCREW .......cooooveoreeemeeoeeeeeseeeeeeseeeeeee e 1
10 | [EIZ0Gug COMMUTATOR END HOUSING ........oovorrveereneeeneees s 1
11 | EZucE CAP oo 1
12 | 73120-G29 FRAME AND FIELD COIL (G02 MOTOR) (INCLUDES HARDWARE) ........ 1
13
14 | EIZ0G30 FRAME AND FIELD COIL (G03 MOTOR) (INCLUDES HARDWARE) ........ 1
15
16 | [3IZZGUY | MOTOR (SEPARATELY EXCITED) (PDS) (INCLUDES ITEMS 17 - 29)............ 1
17 | 73120-G18 ARMATURE .....cocooevoeveeseeseeeeeeoeseeees e eoe e ese s 1
18 | EZoG03 BRUSH SPRING.......cooorvraierarieseeesssesssesssssssssssessessesssss s 4
19 | EZTcHd BRUSH PLATE AND BOX ........oorveorreoreeoneeesssessseesesesssesssesssssssassesssoons 1
20 | EBIZTGH BRUSH REPLACEMENT KIT (INCLUDES HARDWARE) ..........c.ccocoovenn. 1
21 | EIZTTO] BEARING ........cvvtoeveeeeeeeseeseeeeeeeeseeeeeeeesee s ense s 1
22 | [BIZoGUY SNAP RING ....ooovooeveeeeeeeees e sses e 1
23 | [EBIZoeoy COVER PLATE AND SCREW .......covvoviireeeseeiessesssesesesssessee oo 1
24 | EBIZTG3 FRAME AND FIELD COIL (INCLUDES HARDWARE)..........cco...ovveerrenrnenn. 1
25 | EZUGO COMMUTATOR END HOUSING ........cvvooereeeeereeeseeeseeeeeeeeeeseeeeeeen e 1
26 | 332G MAGNET ......oovvooveeeeseseseesees s 1
27 | pIO37GOR SCREW, #10 - 32 X 1/2" LG w.ooovveeveeeveeseeeeeeeesses s 1
28 | EZrrcon RETAINING RING........ooveeeeeeeeeseeeseeeeeeeeeeeeeeo e 2
29 | r33Zr5on SPEED SENSOR........ooovooeieaeeeeeeseeseseeeseeseeseseesessessseeeeesesesesseensaesesee s 1
30 | pEZEIGh SPLINE BUMPER ......oovvoeveeveaseeecseseesee s 1

Service Parts Manual



.?sku=73124G02
.?sku=73124G03
.?sku=73120G01
.?sku=73120G03
.?sku=73120G03
.?sku=73120G15
.?sku=73120G15
.?sku=73120G25
.?sku=73120G25
.?sku=73120G07
.?sku=73120G07
.?sku=73120G06
.?sku=73120G06
.?sku=73120-G09
.?sku=73120-G09
.?sku=73120G08
.?sku=73120G16
.?sku=73120G30
.?sku=73124-G08
.?sku=73120G03
.?sku=73120G03
.?sku=73120G15
.?sku=73120G15
.?sku=73120G25
.?sku=73120G25
.?sku=73120G07
.?sku=73120G07
.?sku=73120G06
.?sku=73120G06
.?sku=73120-G09
.?sku=73120-G09
.?sku=73120G31
.?sku=73120G19
.?sku=73328G01
.?sku=01037G02
.?sku=73277G01
.?sku=73327G01
.?sku=24261G1

REAR AXLE

1 - Includes ltems 2 - 7

NOTE: Apply a light coat of moly grease to
male spline before assembly. Reference 14 13

part number 15. \ \@ g

Ref Rax 1

Page J-1 Service Parts Manual



REAR AXLE

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 [3500-GUT | REAR AXLE ASSEMBLY (INCLUDES ITEMS 2 - 7) coooovocvereeeveeeeseseennees 1
2 PU377-G12 AXLE SHAFT (PASSENGER SIDE) .......c.ocovureeereereeceeeseesseesseeseeseeeeseeenen 1
3 PU377-GI1 AXLE SHAFT (DRIVER SIDE).........covivisiisieesiesiessessessessssssssessssessons 1
4 * DIFFERENTIAL COVER ........ooviiiieiresiieseesses s 1
5 PB6I0-GUTl FILL PLUG WITH 'O" RING ......ooovoeeeeeeeeeeeeeeeeeeseesee s 1
6 [5558-G]] BOLT, 5/16 - 18 X 3/4" LG....ovovoreeicreacsesseseis e 10
7 [[3050-GUT| VENT oot 1
8
9 72763-GOL | SCUFF GUARD ......oovioeeeceeceeeseeeseees e esoesses s sess e 1
10
11 XXXXX-XXX |  SPLINE BUMPER (SEE ELECTRIC MOTOR).......cooivreriiaiiniseessiensessisseons. 1
12 | porerGy BOLT, 1/4 - 20 X 1 14" LG wereoveeeeeeeeeveeeeeeeeeeeeseeeses e 3
13 | pUBBEGY LOCK WASHER, 1/4" (STAINLESS STEEL) .....ovvueveereeesereeesresseeesiessersennes 3
14 | DIIIOGUL | WASHER, 1/4" (STAINLESS STEEL) ...oooiiceeeceoeeseieeieesessss s 3
15 | 28095-GO1 | MOLY LUBE, 2 OZ. ....cvvoivereeeeeresoessesssesssissssessssssssssessssssss s AR

Service Parts Manual

Page J-2



.?sku=73500G01
.?sku=20377G12
.?sku=20377G11
.?sku=28610G01
.?sku=15558G1
.?sku=73050G01
.?sku=00797G2
.?sku=00664G7
.?sku=01110G01

REAR SUSPENSION

Service Parts Manual

Page K-1



REAR SUSPENSION

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 70324-G01 | SHOCK ABSORBER............oovurveeemeeeeeeoeseeseseeeeseseseseseseeeeesesesesse s s 2
2 [0435-GT] SHOCK ABSORBER WASHER .........cvvorveeeeeeeeeeeeeesseeseeeeeeseeseseeseeseeen e 8
3 [0I92-GT| RUBBER BUSHING ......c.ooorvoiareeicseeeseeseso s sesssossss oo 8
4 pU532-Gq NUT, B/8 = 24 ..o 4
5
6 70474-GO1 | LEAF SPRING, 2 LEAF .......ovvoeivoecveoceeessesessessseessssesssesssesesss s 2
7 [3Z07-GON | LEAF SPRING, 4 LEAF ......oooivoeeeeeeeeeeseeesesesesesessee s 2
8 [ZBI8GUY | 'U' BOLT, 3/8 - 16 X 2" X 2 1/2" LG oo 4
9 DUS60-GT] WASHER, B/8" .....covveoeeeeeeeeeeeeseeeeeeesseeesseeeseeesese e eeeseseeses s es s aeseseeseaneens 8
10 | [IOIZ8GH LOCK NUT, 318 = 16 w..ooovoeeveeeceoeeseeeseeeee e 8
11
12 | EOZBICUD | SPACER.....ocooceeeeoeeeeeeeeeeeeee e 4
13 | [OZILGOL | FLANGED BUSHING (LEAF SPRING).......ooocveeoeeeeereoneeeeeeeeeeeesseeeseeeseeseneene 12
14 | [OZIOGOL | SHACKLE PLATE ..ooovoooceeeceesecessieseeesseeessee oo 4
15 | pUBBE5-GY BOLT, 3/8 - 16 X 3 1/2" LG (STAINLESS STEEL).......oovvrreerrreenrserriesseenre. 4
16 | [I098GYH LOCK NUT, 318 = 16 w..oooeeeoeeeeceeeeeeeeeeeeeee e 4
17
18 | [ZI58GY SHOULDER BOLT, 3/8 - 16 X 3 1/4" LG .....oomveoecveeereessesnsesesesesss s 2
19 | [ZZ625y LOCK NUT, B/8 = 16 ...ooooveeeeeeceeecseecseseee s 2

Service Parts Manual

Page K-2


.?sku=10435G1
.?sku=10194G1
.?sku=00532G6
.?sku=74207G01
.?sku=72618G01
.?sku=00560G1
.?sku=11098G5
.?sku=11098G5
.?sku=70289G02
.?sku=70291G01
.?sku=70290G01
.?sku=00665G9
.?sku=11098G5
.?sku=11098G5
.?sku=14158G1
.?sku=12262G1

SEATING AND BAG HOLDER - GOLF CAR

Front of Vehicle

\C @

1 - Includes ltems 2 -4

Page O-1 Service Parts Manual



SEATING AND BAG HOLDER - GOLF CAR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 71611-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 4) ... 1
2 71602-G** VINYL SEAT BOTTOM COVER ......ooovomereeeeeeeeeseeeseeeeeeeeeeees e 1
3 [I01Z-Go] VINYL TRIM (SEAT BOTTOM) ...oovvomveoereeeeeeesseseseseseessesessss s 1
4 [[7072G]] RUBBER PAD ........oorvmmevesesessssesseesssesssssssssssssssse s sses s sssssssssssensses 2
5
6 [I70TGOY | HIP RESTRAINT (PASSENGER SIDE) ......ooivieeereseeereeosseesseosesessseseeessee 1
7 [I70ZG0] | HIP RESTRAINT (DRIVER SIDE)........ivieiieecieeessessssesseesssssssesssesssesessessone 1
8 71204-GO1 | BOLT, 1/4 - 20 X 7/8" LG w..ooooeeoreeeeceeeeeeeeeeeeeeeeeeseseeeneses e 8
9
10 | EIBIOGOL | SEAT HINGE ......iviiveeeeeeceoeeeeeesies s 2
11 | pO7Z0GOY | SCREW, #12 - 14 X 1" LG (STAINLESS STEEL) ..ooovveeeeeeceeseeesseeeeesveeneone 4
12
13 | 71751-G** | SEAT BACK ASSEMBLY (INCLUDES ITEMS 14 - 16)........coooorverrreereeeeerennnnn. 1
14 | 71753-G* VINYL SEAT BACK COVER ......oomviorveceesesesesesseessseessosssss s 1
15 | 71752-G01 PLASTIC SEAT BACK COVER ......ocvvovveoreoeeiosseieesseessiesssessees oo 1
16 | PIIO7=GOY SCREW, #8 X 5/8" LG (STAINLESS STEEL) .....ovveovveceeeeeeeeeeeeseeseeeneeo. 4
17
18
19 | [IBIEGOZ | SEAT SUPPORT BRACKET ....oooviiieeiceeeesiseeeeessesesesssses s 2
20 | pUBEIGH BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL)......vvvoeveeeeeeeeeeeeeeeeeeseeeeeeeeeee. 4
21 | pUBEETG] LOCK WASHER, 1/4" (STAINLESS STEEL) w....ovvvocveoceeereseeeeeeeeeeeeneeeenee. 4
22 | [IBUZGOL | BOLT, 3/8 - 16 X 2 3/4" LG ..ooomveoeceeoeeeeeeeeeeeseeeseeesseessees s 4
23
24 | [IBEIGUY | BAG HOLDER BRACKET ......oviiieereeeceeeeeeiseeeseeeseeeeeees s 1
25 | [IBEBGUY | BAG RETAINER CLAMP........oooieeieeeeceeeeeeeeeeseeeeeeeesees e eeess e 2
26 | [IB53GUY | BAG RETAINER STRAP.......coooooiiicieiceesseeisssesssesssssssesssssssesssssssses s 1
27 | [MEBIEGH RATCHET FASTENER, 1/4" X 9/16" LG ......oooveorveeererenreessseesesesessseseees s 2
28 | DIIUZGUI | CARRIAGE BOLT, 1/4 - 20 X 1 1/2" LG (STAINLESS STEEL) .......ovvverreeenene.. 2
29 | mUZrs3 LOCK NUT, 1/4 = 20 oo 2

Service Parts Manual Page O-2


.?sku=71012G01
.?sku=17074G1
.?sku=71701G01
.?sku=71702G01
.?sku=71610G01
.?sku=00720G08
.?sku=01107G01
.?sku=71811G02
.?sku=00661G8
.?sku=00664G7
.?sku=71802G01
.?sku=71851G01
.?sku=71856G01
.?sku=71853G01
.?sku=16816G1
.?sku=01102G01
.?sku=11027G2

SEATING - SHUTTLE 2+2

16 - Includes Items 17 - 19 17

Front of Vehicle

\Co

1 - Includes Items 2 - 4

Ref Ssh 1-1

Page 0-3 Service Parts Manual



SEATING - SHUTTLE 2+2

Ref Ssh 1-2

45

34 - Includes Items 35 - 37
45 - Includes Items 17 - 19

41

Service Parts Manual

Page O-4



SEATING - SHUTTLE 2+2

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 71611-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 -4) .......oovveoeeeerreeeeseeren. 1
2 71602-G** VINYL SEAT BOTTOM COVER ......ooovomereeeeeeeeeseeeseeeeeeeeeeees e 1
3 [I01Z-Go] VINYL TRIM (SEAT BOTTOM) ...oovvomveoereeeeeeesseseseseseessesessss s 1
4 [[7072G]] RUBBER PAD ........oorvmmevesesessssesseesssesssssssssssssssse s sses s sssssssssssensses 2
5
6
7 [I70TGOY | HIP RESTRAINT (PASSENGER SIDE) ......coirveeereoreeeriessoeeseoseseessseseeessee 1
8 [I70ZGO] | HIP RESTRAINT (DRIVER SIDE)........cveoeeeeeeeeeeeseeeseeeesseeeeeeeeseseseseeseneeee 1
9 71204-GO1 | BOLT, 1/4 - 20 X 7/8" LG w..vooorveoeeeeeceeeeeeeeeeeeeeeeeeseseeeseees e 8
10
11
12 | EIBIOGOT | SEAT HINGE ......ooviivoceeeeeeeeeeeeeeeeeeeeeeeee e 2
13 | pUZZUGUY | SCREW, #12 - 14 X 1" LG (STAINLESS STEEL) .oooovveeeeeeeeeeeeeeeeseeeeveeneone 6
14
15
16 | 71751-G** | SEAT BACK ASSEMBLY (INCLUDES ITEMS 17 - 19).......crvoorrerrreereeeereennenn. 1
17 | 71753-G* VINYL SEAT BACK COVER ....c.oooviorveeeeeeeeeeseeeeseeeeseeeeeeeesees e 1
18 | 71752-G01 PLASTIC SEAT BACK COVER ......ccvvovvereeeiesseseesseessees s 1
19 | pIIOZ=GOY SCREW, #8 X 5/8" LG (STAINLESS STEEL) .....ooovvrecreerresrrsrieseeenroon 4
20
21
22 | [OBBZGOL | SPACER......iiicoeceeeeeeseeeeees e 2
23 | [BEIILGOL | SEAT BACK SUPPORT ....oooiiicieiceeeeeessseseeessssssesssses s ssssessss s 2
24 | DIOUBGUZ | BOLT, 3/8 - 16 X 1 1/2" LG eooooveoceeeeeeeeeeeeeeseeeeeeeeeeeevee e 4
25 | pUSEOGTH WASHER, B/8" ......vooocveeeeeeeeeeeeeeeeeseeeseses e es e seseee e enese s 4
26 | [OIZGOY | ADJUSTABLE BUMPER .....oooiviceeceiseeeesesessceseeesssssseesseees e 4
27 | mozZraea LOCK NUT, 5/16 - 18 .eovverveoeceeeeseessseeseesesssessesssessssess s ssss s 6
28
29 | pUBEIGH BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) .....vvvvoeeeeeeeeeeeeeeeeeeeeeeneeeeee. 4
30 | pUBEEGH LOCK WASHER, 1/4" (STAINLESS STEEL) w...oouvvververcveesrseeseesesesssesessees 4

Page O-5 Service Parts Manual



.?sku=71012G01
.?sku=17074G1
.?sku=71701G01
.?sku=71702G01
.?sku=71610G01
.?sku=00720G08
.?sku=01107G01
.?sku=70364G01
.?sku=74111G01
.?sku=01006G02
.?sku=00560G1
.?sku=70113G01
.?sku=11027G1
.?sku=00661G8
.?sku=00664G7

SEATING - SHUTTLE 2+2

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31
32
33
34 | 74139-G* | SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 42 - 44) ........ovvvrerreerrrerrnanee. 1
35 | 71602-G** VINYL COVER (SEAT BOTTOM) .....oovomreeeeeeeeeeeeeeseeeeeeeeesees e 1
36 | [ZEIETGUY TRIM oo 1
37 | [IOIZGUm TRIM oo 1
38
39
40 | [IZ0ZGOY | HIP RESTRAINT (DRIVER SIDE).......ooiiiiiseeessesereeeseiessessseessssessssssesssseees 1
41 | [IZ0LGOY | HIP RESTRAINT (PASSENGER SIDE).......ooiieiveereeecreessssnsesssseesssesseessee 1
42 | pUBEIGY BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) .....vvvevereeeeeeeeeeeeseeeseeeeeeeeee. 8
43
44
45 | 71751-G** | SEAT BACK ASSEMBLY (INCLUDES ITEMS 17 - 19)....ovverrereerreesreeneeenee. 1
46
47
48 | 74117-GO1 | SEAT SUPPORT BRACKET .....oivvimiveeeeceesesseessesesseesesssss s s 2
49 | pUBEIGH BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL)......covovverreeeereeeseesesesssessesnne 12
50 | pUBEEGH LOCK WASHER, 1/4" (STAINLESS STEEL) w....corvvcveoeeeeseeeeeeeereeeeeeeeeenen 12
51 | 7838 NYLON BUSHING........covvemveereeemeeeeeeeeeeeeeees e eeeseeseeeseees e 4
52
53 | poZanG3 BOLT, 5/16 - 18 X 2 1/4" LG ..vveeocveoeveseeeseeessesseesssee s 2
54 | pOS7IGZ WASHER, 5/16" .....ovooveereereeeeeeeeeeeeeseseseseseseseeesseeesseseesessessee s seesenessseees s 2
55 | 11098-G6 LOCK NUT, 5/16 = 18 ...vveoeveoeeeeeeeeeeeeeeeeesveeseeeeee s eeees e enseaesesneseeee 2

Service Parts Manual

Page O-6


.?sku=74140G01
.?sku=71012G01
.?sku=71702G01
.?sku=71701G01
.?sku=00661G8
.?sku=00661G8
.?sku=00661G8
.?sku=00661G8
.?sku=00664G7
.?sku=17838G1
.?sku=00440G4
.?sku=00571G2

SEATING - CONVERTIBLE CARRIER

16 - Includes Items 17 - 19 17

Front of Vehicle

\C o

1 - Includes ltems 2 - 4

Ref Scc 1-1

Page O-7 Service Parts Manual



SEATING - CONVERTIBLE CARRIER

Front of Vehicle

\C ¢

Handrail

42 - Includes ltem 43
43 - Includes Item 44

Ref Scc 1-2

Service Parts Manual Page O-8



SEATING - CONVERTIBLE CARRIER

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 71611-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 4) ... 1
2 71602-G** VINYL SEAT BOTTOM COVER ......ooovomereeeeeeeeeseeeseeeeeeeeeeees e 1
3 [I01Z-Go] VINYL TRIM (SEAT BOTTOM) ...oovvomveoereeeeeeesseseseseseessesessss s 1
4 [[7072G]] RUBBER PAD ........oorvmmevesesessssesseesssesssssssssssssssse s sses s sssssssssssensses 2
5
6
7 [I70TGOY | HIP RESTRAINT (PASSENGER SIDE) ......coirveeereoreeeriessoeeseoseseessseseeessee 1
8 [I70ZGO] | HIP RESTRAINT (DRIVER SIDE)........cveoeeeeeeeeeeeseeeseeeesseeeeeeeeseseseseeseneeee 1
9 DUBEI-GY BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL)......vvvoeveeeeeeeeeeereeeeeeeseeeeeeenee. 8
10
11
12 | EIBIOGOT | SEAT HINGE ......ooviivoceeeeeeeeeeeeeeeeeeeeeeeee e 2
13 | pUZZUGUY | SCREW, #12 - 14 X 1" LG (STAINLESS STEEL) .oooovveeeeeeeeeeeeeeeeseeeeveeneone 4
14
15
16 | 71751-G** | SEAT BACK ASSEMBLY (INCLUDES ITEMS 17 - 19).......crvoorrerrreereeeereennenn. 1
17 | 71753-G* VINYL SEAT BACK COVER ....c.oooviorveeeeeeeeeeseeeeseeeeseeeeeeeesees e 1
18 | 71752-G01 PLASTIC SEAT BACK COVER ......ccvvovvereeeiesseseesseessees s 1
19 | pIIOZ=GOY SCREW, #8 X 5/8" LG (STAINLESS STEEL) .....ooovvrecreerresrrsrieseeenroon 4
20
21
22 | [OBBZGOL | SPACER......iiicoeceeeeeeseeeeees e 2
23 | [BAIILGOL | SEAT BACK SUPPORT ...ooooiiicieceeseeeesseseeessossseessees s 2
24 | DIOUBGUZ | BOLT, 3/8 - 16 X 1 1/2" LG eooooveoceeeeeeeeeeeeeeseeeeeeeeeeeevee e 4
25 | pUSEOGTH WASHER, B/8" ......vooocveeeeeeeeeeeeeeeeeseeeseses e es e seseee e enese s 4
26 | [OIZGOY | ADJUSTABLE BUMPER .....oooiviceeceiseeeesesessceseeesssssseesseees e 2
27 | mozZraea LOCK NUT, 5/16 - 18 .eovverveoeceeeeseessseeseesesssessesssessssess s ssss s 2
28
29 | puBELGH BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) .....vvvvoeeeeeeeeeeeeeeeeeeeeeeneeeeee. 4
30 | pUBEEGH LOCK WASHER, 1/4" (STAINLESS STEEL) w...oouvvververcveesrseeseesesesssesessees 4

Page O-9 Service Parts Manual



.?sku=71012G01
.?sku=17074G1
.?sku=71701G01
.?sku=71702G01
.?sku=00661G8
.?sku=00661G8
.?sku=71610G01
.?sku=00720G08
.?sku=01107G01
.?sku=70364G01
.?sku=74111G01
.?sku=01006G02
.?sku=00560G1
.?sku=70113G01
.?sku=11027G1
.?sku=00661G8
.?sku=00661G8
.?sku=00664G7

SEATING - CONVERTIBLE CARRIER

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

31

32

33 | 71751-G* | SEAT BACK ASSEMBLY (INCLUDES ITEMS 17 - 19)....covvirrererrreesriseeanee. 1
34 | [BZEBGOY | SEAT BACK SUPPORT ....oooiiiicseieseseeesesesseessessssess s ssesss s 1
35 | pUBEIGY BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL)......vvurveeveeeeeereeeresseessiaseenrenees 4
36 | pUBEEGY LOCK WASHER, 1/4" (STAINLESS STEEL) w...ooovvvocveecveeseeeeseesesesssssessn s 4
37 | mEro5GH SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) .....vvoorveerrreerrrorrieseeenren. 2
38 | pUSZOGH ACORN NUT, 1/4 - 20 (STAINLESS STEEL) ......oooeverrereesreeeeseeeeseeeseessennen. 2
39 | [MUBSTGA END PLUG, 3/4" .....oooooeeooeeeoeeeeoeeeeeeeeeeeee e eeeeeese oo 2
40

A1 | 75229-GOL | BED .ooiioeieeeceeesiieseeeseoe e 1
42 | 75263-G** | SEAT BOTTOM ASSEMBLY (INCLUDES ITEM 43).......ccccoveivrrrerecrerrecrennenne. 1
43 | 75197-G** SEAT BOTTOM (INCLUDES ITEM 44) .......ooooereeceeeeeeeeeeeeeeseeeennen. 1
44 | 75252-G** VINYL SEAT BOTTOM COVER ......orvuemreacrereseesseesseesssesssesesenene 1
45 | 00762-G4 SCREW, 5/16 - 18 X 1 1/2" LG (STAINLESS STEEL) w...coovvereerreerriesreereoane. 2
46 | [7Z55GA TEFLON WASHER, 5/16" ........ovveoeeoeeeeeseeeseeeeeeeseesesseneseseeses e enesaneens 4
47 | pUBEEG3 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) .....coorveeveeeeeceeceeeereseeesseeeeeseenes 2
48 | [MUBEIGY END CAP, B/4"™.......oooiooeveeeeeeseeeeseeesees s 4
49

50

51 | 75273-GO1 | BED FRONT (INCLUDES MAT).......coouiieeeeeereeemeeeeesseeessesseesssesees s 1
52 | pUBELGH BOLT, 1/4 - 20 X 3/4" LG (STAINLESS STEEL).......ovvverveeereerreesesessseseeenee 4
53 | 00559-G8 WASHER, 5/16" .....ovoocveoerrereseeesseessessssessseessssssssssssessssesssse s sssss s 4
54 | FBIIZGOY | SUPPORT FRAME.......oooiiiiiieieieseeeseeosseeeeeeseessessesseessesssesesssesses e 1
55 | pU438GY BOLT, 5/16 - 18 X 1" LG w.revrveecveeeeeeeeeeeeseeseeeseeesses s 2
56 | 00559-G8 WASHER, 5/16" .....ovooveeerrereseseessesssessssessseassssssssesssessssesssse s 2
57 | MO0ZrGa LOCK NUT, 5/16 - 18 .eovvercveoeceeeseesessesessesssessesessssssess s sss s sssssssnesenee 2
58 | pUZa0G3 BOLT, 5/16 - 18 X 2 1/2" LG oooveoeeoeeoreeeeceeeeesees e se e 2
59 | [7838GI NYLON BUSHING........oovvereeereeeeeeeeseeeeeeeseeeesseeesseeee e eeese e 4
60 | 00559-G8 WASHER, 5/16" .....vvoocveeerrereseeessesssesssesssessssssssesssessssessss s 2

Service Parts Manual

Page O-10


.?sku=75258G01
.?sku=00661G8
.?sku=00664G7
.?sku=16705G6
.?sku=00520G1
.?sku=19859G1
.?sku=19859G1
.?sku=17255G1
.?sku=00654G3
.?sku=19859G1
.?sku=19859G1
.?sku=00661G6
.?sku=75193G01
.?sku=00438G8
.?sku=11027G1
.?sku=00440G4
.?sku=17838G1

SEATING - CONVERTIBLE CARRIER

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
61 | pUBSEGY LOCK NUT, 5/16 - 18 (STAINLESS STEEL) .....oorveeveeeeeeeceereees oo 2
62 | FBITEGUT | HANDRAIL w..ooooieeoeceeeeceeceee e 2
63 | [pO762-G3 SCREW, 5/16 - 18 X 1 1/4" LG (STAINLESS STEEL) .....ovvovvcrerercrerisrineons 2
64 | [UBB4-GY LOCK WASHER, 5/16" (STAINLESS STEEL) ....cv.urviviecressesiessississ e 2
65 | DpOSZ20-G3 ACORN NUT, 5/16 - 18 (STAINLESS STEEL) .......vvorrerresreeeeeseeeeeeeseesesnenn. 2
66 | FBZBIEGUZ | END CAP, 1" 4
67
68
69 | FBABUGOY | SIDE BASKET (BLACK).....omioieeocieeeeeesoeeseessesseessesssessee e eeesesss s 2
70 | [pOUIUB-GH SELF THREADING SCREW, #12 - 24 X 3/4" LG ....ooovvererereererrerrseresssessinnons 4

Page O-11 Service Parts Manual



.?sku=00654G3
.?sku=75196G01
.?sku=00762G2
.?sku=00664G8
.?sku=00520G3
.?sku=75261G02
.?sku=75460G01
.?sku=00106G6

SEATING - CONVERTIBLE CARRIER

Service Parts Manual Page O-12



TOW BAR - PERMANENT

8 - Includes ltems 9 - 29

Ref Twb 1-1

Service Parts Manual

Page Q-1



TOW BAR - PERMANENT

Ref Twb 1-2

31 - Includes ltems 32 - 48
42 - Includes ltems 43 - 47

Service Parts Manual

Page Q-2



TOW BAR - PERMANENT

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 [53I8GUT | MOUNTING PLATE .....orvoieeeoeeeeeeeseeeseeeeeeesseeeeseseeesee e 1
2 [53TTGOY | STOP MOUNT PLATE ....ooovoooceeoceeeeeeeeeeeeeeeeeeeeeeeese oo 1
3 [6705-G] SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) .....ovvouveeereeeeeeresesriesseenee. 3
4 pUB54-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...cvvomveerreeceeeseeeeseesesesssesesensee 3
5 [5338GU | FEMALE STOP ....oooeooceeeceeeceeeeeeeeeeeeeeeeeeeee e 1
6
7
8 [5304G01 | TOW BAR ASSEMBLY (TOWING VEHICLE) (INCLUDES ITEMS 9 - 29) ......... 1
9 [5299-G0]) TOW BAR ..o 1
10 | [302G07 UPPER PIVOT .oooooicveocoeseste e ssss oo 1
11 | [BZ9G0] LOWER PIVOT .oooooveocvesesoe e 1
12 | pUzIoGy BOLT, 1/2 - 20 X 3" LG covvoocveeoeeereeeeeeeeeeeeeeeeee e enss e 1
13 | pUsr=G3 WASHER, 1/2" (STAINLESS STEEL)......overveeeeeeereeereeeeeeeeeeeeeenererenenenes 1
14 | (339607 SPRING WASHER .....ooooovveieeanseessesessessseseses s sse s 1
15 | poS7IGH WASHER, 1/2" ....ooooooveeeeieseeoeeseesses s 1
16 | [I098GY LOCK NUT, 1/2 = 20 oo 1
17 | (362500 LATCH STOP .....o.ooeeoeeeeeeeeeeeeeeeeeeeeeeeee s eeese e 1
18 | (330607 WASHER, B/8" .....oovooevveoceessssessssesssessessessesssesssses s eesssss s 2
19 | (360607 PIVOT PIN woooovooeoeseeeseesesees s 1
20 | M3R7IGY SPRING PIN w...ooooeoveeeeeeeeeeeeeeeee e 1
21 | 75303-G01 LATCH oo 1
22 | pUBsZG3 COMPRESSION SPRING ......ooveoererereeceeesesesssesseesssessses s 1
23 | pEBEIGUY CUP WASHER .......oovooiveeeveessessees s sssssesss s 1
24 | [3005G4 SHOULDER BOLT, 5/16 - 18 X 2" LG....ooveereeereeeeneeeeeeeeeeeeeee s 1
25 | 7E370G00 LABEL (WARNING) w....cocvvoveeaeceeseeeeeeeseeeseeeee e 1
26 | 5338603 MALE STOP ....oooveoeteeeseeseesesseesseessses s sssse s 1
27 | Z5Er3 BOLT, BMM X 1 X 30 MM LG...ooovvoveoereoeeeecieeseseeseseesses s 1
28 | [U565-GH LOCK WASHER, 5/16" .......ovooveereeeeeeeeeeeeeeeeeseeeeeesesesesess s e 1
29 | posZoG3 ACORN NUT, 5/16 - 18 (STAINLESS STEEL) w...corvvoeveeereeereeeeneeeereeeneens 1
30

Page Q-3

Service Parts Manual



.?sku=75318G01
.?sku=75319G01
.?sku=16705G1
.?sku=00654G2
.?sku=75338G02
.?sku=75304G01
.?sku=75299G01
.?sku=75302G01
.?sku=75291G01
.?sku=00410G8
.?sku=00675G3
.?sku=75339G01
.?sku=00571G5
.?sku=11098G8
.?sku=75362G01
.?sku=75340G01
.?sku=75360G01
.?sku=13571G7
.?sku=20852G2
.?sku=25661G02
.?sku=13005G4
.?sku=75370G01
.?sku=75338G03
.?sku=12547G4
.?sku=00565G8
.?sku=00520G3

TOW BAR - PERMANENT

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

31 | [FB30BGOI | TOW BAR HITCH ASSEMBLY (TOWED VEHICLE)

(INCLUDES ITEMS 32 = 48)......coevoreeeeeeeeeeeseeeeeeeseeeeeseeee oo 1
32 | FE305GUY HITCH oo 1
33 | BZZGUY PIVOT BOLT oot 1
34 | FB309GO THRUST WASHER ........ooovvoirveesesesee s sesesessse oo 2
35 | FB3EZGUR WASHER, B/4" .......ooooeeoeeeeeeeeeeeeeeeeeeeseeeeeeeese e 1
36 | posIBGH CASTELLATED NUT, 3/4 = 16 ..eovooveeeeeeeeeeeeeesses s 1
37 | mO3BTGH COTTER PIN, 1/8" X 1 1/2" LG w.voooeveeeveeceeeeeeseeesses s 2
38 | FB307GUY BEARING ........ovvtoeveeeeeeeeeeseeeeeeeeseeeeeeeesee e en s 1
39 | pusEEGH LOCK WASHER, B/4" .......ovooeoieeeoeeeeeseeeeeeeseeeseeeeeeeseeeseeese e 1
40 | pUS33GH NUT, B/4 = 16....oooeveeeeeeeeeeseeesees oo 1
41
42 | [FUIUSGUY TIE ROD ASSEMBLY (INCLUDES ITEMS 43 - 47) ...ocoorvvorrereeeseenenne. 1
43 | 70903-G01 THREADED ROD.........ooooovoeeereeoeseeeesseeeeesesee e 1
44 | [FUIUZGUY TIE ROD END (LEFT HAND THREADS).........oovvorveerreenreseseesssneeonn. 1
45 | pIOBIGUY JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS) .......co.covrrrrrrernrnenn. 1
46 | [FUIUZGUZ TIE ROD END (RIGHT HAND THREADS) ......cvvoorveeeeeereeeeeeeeeeen e 1
47 | pIOBIGUZ JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS)..........ccc.ccovvmrnenn. 1
48 | por3EGT LOCK NUT, 7/16 = 14 cooooveoeeoeeeseeeeeeeesseeeee s 2

Service Parts Manual Page Q-4


.?sku=75308G01
.?sku=75305G01
.?sku=75292G01
.?sku=75309G01
.?sku=75342G01
.?sku=00518G8
.?sku=10387G1
.?sku=75307G01
.?sku=00566G6
.?sku=00533G8
.?sku=70905G01
.?sku=70902G01
.?sku=01069G01
.?sku=70902G02
.?sku=01069G02
.?sku=00734G1

TOW BAR - CASUAL

1 - Includes ltems 2 - 15

Ref Tbe 1

Page Q-5 Service Parts Manual



TOW BAR - CASUAL

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 [5033G01 | CASUAL TOW BAR (INCLUDES ITEMS 2 - 15)......cveeceeceeceeeeceeeeeeseeeneen. 1
2 * TOW BAR ..o 1
3 [(5032-G0]) TIE ROD (INCLUDES NUT AND COTTER PIN) .....ooorvorrrrrerrrreeeeesreone. 1
4 [[5060-G0]) COUPLING ...oooocveecveeeee v 1
5 * LOCK PIN ..o 1
6 [[5065-G0]] COMPRESSION SPRING .......oorvvaerearreeseesseesssessees e 1
7 p0922-G2 WASHER, B/8" ......covoovveieeesessessssesssessessessesssssssssese s sss s 1
8 [0387-G2 COTTER PIN, 3/32" X 1" LG w.ooovveeeeereeeeeeeseeeeeeeeeeeeseees e 1
9 [5068-G01] SAFETY PIN w.oooooeeeeeeeoeeeeeeeeemeeee e ssee s 1
10 14869-G5 WIRE ROPE ......oooovoovieieiessssesseessssssesesses s s snese s 1
11 | 783Gy FERRULE .....ooooovooeeeeeeeeeesee s 3
12 | [BUs7GUY FERRULE .......oooooevoeeeeeeeeeeeee e 1
13 | (B350l HEX HEAD PLUG........covoeveeeveeeeeeeeeeeeeeeeee oo 1
14 | 14869-G3 WIRE ROPE ......oooovoovveieiesesoesseessess s 1
15 | [B09LGUOT LABEL (WARNING) w....cocvvavveasioseeesssesssssssesssssssees s sss s 1

Service Parts Manual

Page Q-6



.?sku=75033G01
.?sku=75034G01
.?sku=75060G01
.?sku=75065G01
.?sku=00922G2
.?sku=10387G2
.?sku=75068G01
.?sku=16783G1
.?sku=75067G01
.?sku=75035G02
.?sku=75091G01

WEATHER PROTECTION - GOLF CAR

1 - Includes items 2 - 19

17

Rear of Vehicle

DETAIL C
(FRONT)

DETAIL B

\ \ TV W
[\ 4
T\
\

A

/

/ / /
//\ \ A

DETAIL A

Ref Wgc 1-1

Service Parts Manual

Page R-1



WEATHER PROTECTION - GOLF CAR

Ref Wgc 1-2

Front Top 23 ) ///:;2
Strut )

22

-
— _—

—

Setscrew

REAR VIEW MIRROR
21 - Includes ltems 22 - 24

Front of
Vehicle

a®

FULL WINDSHIELD
26 - Includes Items 27 - 33

FOLD DOWN WINDSHIELD
35 - Includes ltems 36 - 44

Front of
Vehicle

Service Parts Manual Page R-2



WEATHER PROTECTION - GOLF CAR

WEATHER ENCLOSURE

Ref Wgc 1-3

BAG AND RAIN CURTAIN

Page R-3 Service Parts Manual




WEATHER PROTECTION - GOLF CAR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

For service or replacement parts, contact:

Eagle Parts, Inc.

1411 Marvin Griffin Rd.

Augusta, GA 30906

Telephone (706) 790-6687 or FAX (706) 790-6066
1 75040-G** SUN TOP KIT (GOLF CAR) (INCLUDES ITEMS 2 - 19) ....ouuiiiiiiiieeieeeiiiiiieeeee, 1
2 27069-G** SUN T O P e e e e e e et e ettt te bbb s 1
3 [(5045-GU FRONT STRUT ..ottt ettt 1
4 01035-G01 BOLT, 5/16 - 18 X 2 1/4" LGttt 4
5 pO905-GY LOCK WASHER, 5/16" ........ooveeireeveeieeisiesieseesee e 4
6 [[5048-G0]) SPACER, 1/2" ..o 2
7 pU570-G2 WASHER, 5/16" ......ovoiriiiiie et 6
8 [(5046-GU7| REAR STRUT ...cooviiieitiiieeiees ettt 2
9
10 pU685-G1 BOLT, 5/16 - 18 X 1 3/4" LG (STAINLESS STEEL) ....uvvviiiiieeeeiiiiiiiiiieeeeeen 4
11 PITI0-GO3 WASHER, 5/16" (STAINLESS STEEL).....ccoiiiiiiiiieeeeee e 8
12 [7255-G1| TEFLON WASHER, 5/16".....eeiiiiiiiiiiiii et 4
13 PII09-GUT LOCK NUT, 5/16 - 18 (STAINLESS STEEL).......cccvutiiiiiiiieeieeeiiiieeeee e 4
14 pu753-GYH SCREW, 1/4 - 20 X 2" LG (STAINLESS STEEL).....ccccciiiiiiieeeeeeeesee, 2
15 00753-G6 SCREW, 1/4 - 20 X 2 1/4" LG (STAINLESS STEEL).....uuvviiieeiieiiiiiiiieee, 2
16 PITI0-GOT WASHER, 1/4" (STAINLESS STEEL)......cciiiitiiiiiiieeieee et 8
17 [[5051-GU7 SPACER ....ooiviieiese et 4
18 pU654-GJ LOCK NUT, 1/4 - 20 (STAINLESS STEEL).....cvvviiiiriiieieieeieiesiess e 4
19 [U853G1 END CAP, 1" ..ottt s 2
20
21 [9528-G2 REAR VIEW MIRROR KIT (INCLUDES ITEMS 22 - 24) ...cccoooiiiiiiiiiiiiiieeeee e 1
22 [9496-G1 REAR VIEW MIRROR ....ooiiiiiiiiiiiniseieis et 1
23 19502-G2 SUPPORT BRACKET ...ttt ettt e 1
24 [9527-G1| SCREW, #8 - 32 X 5/8" LG (STAINLESS STEEL)......ccvvviiiiiiiiiiiiiie, 1
25

Service Parts Manual Page R-4


.?sku=75045G01
.?sku=00905G8
.?sku=75048G01
.?sku=00570G2
.?sku=75046G01
.?sku=00685G7
.?sku=01110G03
.?sku=17255G1
.?sku=01109G01
.?sku=00753G5
.?sku=01110G01
.?sku=75051G01
.?sku=00654G2
.?sku=19853G1
.?sku=19528G2
.?sku=19496G1
.?sku=19527G1

WEATHER PROTECTION - GOLF CAR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
26 | [5522=G01 | WINDSHIELD KIT (GOLF CAR) (INCLUDES ITEMS 27 - 33).....coovvivrieieennnn. 1
27 * WINDSHIELD .....ooovoeeeeeeeeeeee e 1
28 EGWHC12 SASH, 26" LG .eooveoveceeeeeeeeeeeeerees s eee e ena s 2
29 EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) ......vvocerreereererenes 2
30 EGWHW12 WASHER, 1/4" (STAINLESS STEEL).......oveiveeeeeeeeeeeeeeeeeeeeeeeeeeeees e 4
31 EGWHG13 RUBBER GROMMET .......cooovuientseesieeesseesseseeeseesesees s esenannes 2
32 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL).......vorveeveeeeeeereesereseeeeeeesenenees 2
33 EGWHL14 LABEL (SAFETY) ...vooeeeeeeeeeeeeeoeee e eeeeee e eeenennes 1
34
35 75525-G01 | FOLD DOWN WINDSHIELD KIT (GOLF CAR) (INCLUDES ITEMS 36 - 44)..... 1
36 * WINDSHIELD ..ot 1
37 EGWHC10 SASH, 12" LG v e ee e 2
38 EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) ......ovvooeeeveeeeeeeenes 2
39 EGWHW12 WASHER, 1/4" (STAINLESS STEEL).......ovuveeveeeeeeeeeeeeeeieeeeeeeseseees e 4
40 EGWHG13 RUBBER GROMMET ......coocvuiiiiseesieeesseesseseessseseeseesses s seesseessenannes 2
41 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ......verveeeeeeeeeeeeeeereeeeeeenenees 2
42 137-010 TOP GRIP, 3/4" X 2" ..o 2
43 136-008 TOP GRIP FASTENER .......cooovrteeeeieeeeeoeseeseeeesseeseesseesseseessess s 2
44 EGWHL14 LABEL (SAFETY) ...ooveceieeeeeeeeeseesesseesseseesseeesesesss s eneae e seensnnes 1
45
46 | pBUBGUY | WEATHER ENCLOSURE (3 SIDED)

RECOMMENDED FOR VEHICLES WITH WINDSHIELDS .........cooovvovveeeenn.n.. 1
47 | [EBU79-GOY | WEATHER ENCLOSURE (4 SIDED)

RECOMMENDED FOR VEHICLES WITHOUT WINDSHIELDS ........................ 1
48
49 | EIOTGOY | BAG COVER AND RAIN CURTAIN KIT ..o, 1

Page R-5

Service Parts Manual



.?sku=75524G01
.?sku=75078G01
.?sku=75079G01
.?sku=75191G01

WEATHER PROTECTION - GOLF CAR

Service Parts Manual Page R-6



WEATHER PROTECTION - SHUTTLE 2+2

2,3
% (Passenger

DETAIL D Side Shown)
(REAR)

1 - Includes items 2 - 20

2,3
(Driver Side Shown)

DETAIL A

DETAIL B

14
Outside Tubing

15 \@\5; (OnSuny

16

Front of Vehicle

\C @

DETAIL C
(FRONT)

Ref Wsh 1-1

Page R-7 Service Parts Manual



WEATHER PROTECTION - SHUTTLE 2+2

Front Top
Strut
—
2}}/// — REAR VIEW MIRROR
U—" / 283 - Includes Items 24 - 26

Front of
< Vehicle

4

h . FULL WINDSHIELD
1 28 - Includes ltems 29 - 35

FOLD DOWN WINDSHIELD
37 - Includes ltems 38 - 46

4°
Front of
Vehicle

Ref Wsh 1-2

Service Parts Manual Page R-8



WEATHER PROTECTION - SHUTTLE 2+2

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

For service or replacement parts, contact:

Eagle Parts, Inc.

1411 Marvin Griffin Rd.

Augusta, GA 30906

Telephone (706) 790-6687 or FAX (706) 790-6066
1 [[5123-G07 SUN TOP (SHUTTLE 2+2) (INCLUDES ITEMS 2 - 20).....cuuviiiiieeieeeeeeiiieeie 1
2 [(5074-GU] REAR STRUT (DRIVER SIDE).......coouiiiiiiieieiniiniseieisesssies e 1
3 75074-G02 REAR STRUT (PASSENGER SIDE) ....ccciiiiiiiiiiiieeeeeee e 1
4 pU665-GY BOLT, 3/8 - 16 X 1 3/4" LG (STAINLESS STEEL) .....uvvviiiiiiiiiiiiiiiiieeeeeeen 4
5 PO0G679-G1l WASHER, 3/8 (STAINLESS STEEL) .....ccooiiiiiiiiiiieeeee e 18
6 pO77GH WASHER, 3/8 ..ottt 4
7 pUBYLGY LOCK NUT, 3/8 = 16 ....vuveieieieiseieieeseie ettt 10
8 [[9853-G1 END CAP, 1" ...ttt 2
9 75125-G01 FRONT STRUT ..ttt e e e e e e e nerereeneeeenenes 1
10 01035-G01 BOLT, 5/16 - 18 X 2 1/4" LG ..ottt 4
11 pU905-GY LOCK WASHER, 5/16" ......ovoieieeiiieeieieie e s 4
12 [[5048-GU7 SPACER, 112" ..ot 2
13 pOUB73-G1 LOCK WASHER, 3/8" .......ouviiveeieeieseeeeieeeeees st 4
14 E7604-GU] SUN TOP ...ttt 1
15 00674-G8 BOLT, 3/8 - 16 X 5" LG (STAINLESS STEEL) .....cccvuviiiiiiiieeieeieeeeeee e 2
16 [8716-G1 SPACER ..ottt 2
17 POG53-G1l WASHER, 3/8" (STAINLESS STEEL).......ceiiiiiiiiiiieiiee et 2
18 00665-G3 BOLT, 3/8 - 16 X 2 1/2" LG (STAINLESS STEEL) ....uvvviiiiiieieiiiiiiiiieeee e 2
19 [DU665-GH BOLT, 3/8 - 16 X 2" LG (STAINLESS STEEL) .....vvveviiieiiieieieeiseisieiseias 2
20 24647-G1 SPACER, L/4" ... e 2
21
22
23 [9528-G2 REAR VIEW MIRROR KIT (INCLUDES ITEMS 24 - 26) ...cccoeeeiiiiiiiiiieieeeeeennnn 1
24 [9296-G1 REAR VIEW MIRROR .......ocouiiiiaiiieieeeseisieeiess e 1
25 19502-G2 SUPPORT BRACKET ...cceeiititit et 1
26 [U527-G] SCREW, #8 - 32 X 5/8" LG (STAINLESS STEEL) ....coevevveirrieieireiseieinene 1

Page R-9

Service Parts Manual



.?sku=75123G01
.?sku=75074G01
.?sku=00665G5
.?sku=00679G1
.?sku=00771G5
.?sku=00891G5
.?sku=19853G1
.?sku=00905G8
.?sku=75048G01
.?sku=00879G1
.?sku=27604G01
.?sku=18716G1
.?sku=00653G1
.?sku=00665G6
.?sku=19528G2
.?sku=19496G1
.?sku=19527G1

WEATHER PROTECTION - SHUTTLE 2+2

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

27
28 [[5524-G07 WINDSHIELD KIT (SHUTTLE 2+2) (INCLUDES ITEMS 29 - 35).....cccccvveeninen. 1
29 * WINDSHIELD ...ooviiiiiiiiiii s 1
30 EGWHC12 SASH, 26" LG ..o 2
31 EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL).....ccovcuviiiiiiiieiiiieeen 2
32 EGWHW12 WASHER, 1/4" (STAINLESS STEEL)....ccociiiiiiiieeceee e 4
33 EGWHG13 RUBBER GROMMET ....oiiiiiiiiiiiiiiiie e 2
34 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL)......ccoiiiitiiiiiiiiiiieeeeriiieee e 2
35 EGWHL14 LABEL (SAFETY) ittt e e e 1
36
37 [75525-G07 FOLD DOWN WINDSHIELD KIT (SHUTTLE 2+2)

(INCLUDES ITEMS 38 - 4B8).....cceciiiiiieieeitiiiee e ireee e s nineee e e nee e nnnneeee e 1
38 * WINDSHIELD ..ottt 1
39 EGWHC10 SASH, 12" LG .o 2
40 EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL).....ccovcviiiiiiiiieeeen 2
41 EGWHW12 WASHER, 1/4" (STAINLESS STEEL)....cccciiiiiiieee e 4
42 EGWHG13 RUBBER GROMMET ...ttt 2
43 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL)......ccoiiiiiiiiieiiiiiieeeiriiieee e 2
44 137-010 TOP GRIP, B/4™ X 2 ettt 2
45 136-008 TOP GRIP FASTENER. ...ttt 2
46 EGWHL14 LABEL (SAFETY) ittt ettt e 1

Service Parts Manual Page R-10


.?sku=75524G02
.?sku=75525-G02

WHEELS AND TIRES

1 - Includes Items 2 - 4

6 - Includes ltems 7 - 9
11 - Includes Items 12 - 14
16 - Includes Iltems 17 - 19
21 - Includes Iltems 22 - 24
38 - Includes Items 39 - 42

6" CHROME HUBCAP 8" CHROME HUBCAP SILVER / GOLD SPOKE HUBCAP
28 29 30, 31

Ref Whi 1

Page S-1 Service Parts Manual



WHEELS AND TIRES

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

1 27772-G09 | TIRE AND WHEEL ASSEMBLY (LINKS 118 X 8.5 - 8)

(INCLUDES ITEMS 2 = 4)....ooooeeeeeoereeeeeeeseeeeeeeeee e 4
2 27772-G10 LINKS 1 CARLISLE TIRE, 18 X 8.5 = 8 .....oourveceeeeeeeeeeeeeneeeneeeseennenne 1
3 15169-G1 WHEEL RIM (4 LUG). ....o.ooorveeeeeeceoeeeeseseeseoessessesssesneses s 1
4 [[I657-G1) VALVE STEM .....ooovooovioesieesiesses s 1
5
6 27772-G03 | WHEEL AND TIRE ASSEMBLY (TURF SAVER 18 X 8.5 - 8)

(INCLUDES ITEMS 7 = 9)..ooooveocveeceeoeeee e 4
7 27772-G07 CARLISLE TIRE (TURF SAVER 18 X 8.5 - 8) .......ovvourrrerrenrresriessienrnon 1
8 15169-G1 WHEEL RIM (4 LUG). ....ovoeeeeeeeeeeeeeeeeseeesee oo 1
9 [[I657-G1) VALVE STEM .....ooovooveeeeeeeeeeeeeeeeeee oo es e 1
10
11 27775-G01 | WHEEL AND TIRE ASSEMBLY (USA TRAIL 6-PLY 18.5 X 8.5 - 8)

(INCLUDES ITEMS 12 = 14).....oooovoeeeoeeeoceoessesseeseses s 4
12 | 27775-G02 CARLISLE TIRE (USA TRAIL, 6 PLY 18 X 8.5 - 8) ......ooorveerreerreerrereeanes. 1
13 | 15169-G1 WHEEL RIM (4 LUG). ....oveoeveeeeeeeeeoeeeeeeeeeeeeeeeeeeseeseeeeeeee e 1
14 | sG] VALVE STEM ..o.ooovooovieesceseioeesoesses s 1
15
16 | 27772-G02 | WHEEL AND TIRE ASSEMBLY (TURF GLIDE 18 X 8.5 - 8)

(INCLUDES ITEMS 17 = 1 9) ..o 4
17 | 27772-G06 CARLISLE TIRE (TURF GLIDE 18 X 8.5 - 8) ...c.vvoocveecreecreerreeseeeeseeeneeon. 1
18 | 15169-G1 WHEEL RIM (4 LUG). ....oovvomvooeveoeeoeseeseseeseses s 1
19 | @53 VALVE STEM .....ooovooovioeeieseioeesoe s 1
20
21 | 27772-G04 | WHEEL AND TIRE ASSEMBLY (FAIRWAY 18 X 8.5 - 8)

(INCLUDES ITEMS 22 = 24)......oovvoreeoeeeeeeeeeseeeeeeeeeeeeeeeeee oo 4
22 | 27772-G08 CARLISLE TIRE (FAIRWAY 18 X 8.5 = 8)......cooerverrrrcrrsrseesssessiessesssee 1
23 | 15169-G1 WHEEL RIM (4 LUG). ...oovvorveeceoeceoeeeseseseesesesees s 1
24 | [5G VALVE STEM .....ooovoovieeeeeeeeeeeeeeeeeeeeses s enes oo 1
25
26 | @B LUG NUT, /2 = 20 ...c.ceoeveereooeeeesssssseeseses s 16
27

Service Parts Manual

Page S-2


.?sku=11657G1
.?sku=11657G1
.?sku=11657G1
.?sku=11657G1
.?sku=11657G1
.?sku=11657G1
.?sku=11657G1
.?sku=11657G1
.?sku=11657G1
.?sku=11657G1
.?sku=11657G1
.?sku=11657G1
.?sku=11657G1
.?sku=11657G1
.?sku=11657G1
.?sku=11657G1
.?sku=11657G1
.?sku=11657G1
.?sku=11657G1
.?sku=11657G1
.?sku=11657G1
.?sku=11657G1
.?sku=11657G1
.?sku=11657G1
.?sku=11657G1
.?sku=14723G1

WHEELS AND TIRES

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
28 | 16042-GOL | 6" CHROME HUBCAP ..........ioooemeeeeeeeeeeeeeeseeeeseeeeeeeeeeeee e eeeee oo 4
29 | 16042-G02 | 6" CHROME HUBCAP (SET OF FOUR).....c.ccovveireeeeeeereeseeeneeseesesesseseeenene 1
30 | 14913-GO1 | 8" CHROME HUBCAP ........oooivveereeeseeeeseeeesseeeeeeeseseeesesesesese e 4
31 | 14913-G02 | 8" CHROME HUBCAP (SET OF FOUR).......coovmireeeoeeeeeesereeseseeseseeeeeseeseesnoens 1
32 | 19241-G02 | GOLD SPOKE HUBGCAP ........oooooiveieeeeoeeeeeeeeeoeeeeeeeeeeeeeeeeeseeeeeeee e 4
33 | 19241-G04 | GOLD SPOKE HUBCAP (SET OF FOUR) .....ooosirverereereeeiereseeseeeesesseseasnoons 1
34 | 19241-GO1 | SILVER SPOKE HUBCAP.........coooemiimeeiereeieesseeeeseseeseseseseeseeseseesessss oo 4
35 | 19241-G03 | SILVER SPOKE HUBCAP (SET OF FOUR)......cooveemveeereeseoieeeeeseeesseeeseeerenn 1
36
37
38 | EB78U-GUI | ALLOY WHEEL AND TIRE ASSEMBLY (PRO TOUR 18 X 8.00 - 10)

(INCLUDES ITEMS 39 - 42).......oooomreeerereoemeeeeeeseeeseesessseessesessesesesesssssseene 4
39 | 74825-GO1 KENDA TIRE (PRO TOUR, 18 X 8.00 = 10) ......ovvoorvveereeeeseeereneesseeeeeneee 1
40 | 74828-GO1 ALLOY WHEEL ......oooooooeeeeeeeoeeeee oo 1
41 | pB78LGOI ALLOY WHEEL CAP .......oovvooeveeeeeeeeeeeoeseoees oo seseeses e eeesseeess e 1
42 | 74826-G01 VALVE STEM (CHROME)..........rvreerreoismeeeseeesseeeesesesesesesesseseesssssessnnnens 1
43
44 | 28782-GOL1 | ALLOY WHEEL LUG NUT w..ooivmoiveeceoeeeeeeeeeeeeeeeeeeeeeeeee e 16

Page S-3

Service Parts Manual



.?sku=28780G01
.?sku=28781G01

SPECIALTY PRODUCTS

SPECIALTY PRODUCTS

Service Parts Manual Appendix A-1




SPECIALTY PRODUCTS

SPECIAL TOOLS PART NO.
BATTERY MAINTENANCE KIT ..ottt e s s snnees 25587-G01
SEAL INSTALLATION TOOL (REAR AXLE SHAFT SEAL) ..eiiiiiiiiieeite ettt 18739-G1
BATTERY SET DISCHARGER, 36 VOLT, 75 AMP ....coi ittt e e 28251-G01
CURRENT INDICATOR ...ttt ettt e a4 e oo ekt e e et e e e e e e s e et e et e e e e e e ne s reneeeeee s 16489-G2
DIGITAL MULTIEMETER ...ttt ettt et e e e 1 sttt e e e e e e e s e e e e e e e e e e e e nesnnnnaa 27481-G01
CRIMPING TOOL ..t e e e e e e e e e s s s bbb e e e et e e e s e s s s sab e b b e eeaees 27765-G01
SLIDE HAMMER (AXLE/HUB REMOVWVAL) ...ttt ettt e s 15947-G1
SLIDE HAMMER (AXLE REMOVAL ONLY) ...ttt ettt e e e e 18753-G1
TOUCH UP PAINT PART NO.
PEN 3 OUNCE (89 ML) - HUNTER GREEN .....cciiiiiiiiiiiiiiie ettt 28432-G02
PEN 3 OUNCE (89 ML) - CHAMPAGNE BEIGE .......coiiiiitiiiei et 28432-G01
PEN 3 OUNCE (89 ML) = WHITE ...ttt ettt e e st e e sttt e e e s anbb e e e e et e e e e e annre s 28432-G05
PEN 3 OUNCE (89 ML) - INDUSTRIAL YELLOW ....cciiiiititiiiiiite ettt ettt 28432-G03
PEN 3 OUNCE (89 ML) - ORANGE ...ttt e e et e e eab e e e e anenee 28432-G04
PEN 3 OUNCE (89 ML) - STEEL BLUE PEARL ..ottt 28432-G**
PEN 3 OUNCE (89 ML) - CAMOUFLAGE PAINT (THREE PENS) .....cooiiiiiiieiiieie e 75831-G01
AEROSOL 12 OUNCE (360 ML) - HUNTER GREEN ..ottt 28140-G09
AEROSOL 12 OUNCE (360 ML) - CHAMPAGNE BEIGE ..........coiiiiiiiiiiiiiiiee et 28140-G15
AEROSOL 12 OUNCE (360 ML) = WHITE ..ottt e st e e e e e e 28140-G03
AEROSOL 12 OUNCE (360 ML) - INDUSTRIAL YELLOW.......ottiiiiiiiiieiiiit ettt e 28140-G14
AEROSOL 12 OUNCE (360 ML) - ORANGE ..ottt 28140-G13
AEROSOL 12 OUNCE (360 ML) - STEEL BLUE PEARL .....oooiiiiiiie e 28140-G**
MAINTENANCE PRODUCTS PART NO.
FORMULA 40 VINYL-COAT® - WHITE .....oovvieeeceeeeeeeee ettt 28166-G01
PLEXUS® CLEANER, 7 OUNCE (210 ML) (FOR WINDSHIELDS) ........c.cvrveeereeieeeeeeeeeseeeeeeees s 28433-G01
PLEXUS® CLEANER, 13 OUNCE (380 ML) (FOR WINDSHIELDS) ......oruiveuieeeieeeeeeseeeeeeeeeeesessesssneeeneeen 28433-G02
BATTERY PROTECTOR, 14 OUNCE (410 ML) SPRAY ..ottt 75500-G01
WHITE LITHIUM GREASE, 14 OUNCE (410 ML) SPRAY ....ootiiiiiiiiiie ettt 75502-G01
PENETRANT/LUBRICANT, 15 OUNCE (440 ML) SPRAY .....uutiiiiiiiiiiie ettt 75503-G01
MULTI-PURPOSE CLEANER & DEGREASER, 14 OUNCE (410 ML) SPRAY ...ttt 75504-G01
MULTI-PURPOSE HAND CLEANER, 32 OUNCE (950 ML) LIQUID .....c.ccctiieiiiriiie e 75505-G01

Appendix A-2 Service Parts Manual




SPECIALTY PRODUCTS

BATTERY CLEANER, 32 OUNCE (950 ML) WITH TRIGGER SPRAYER........ccciiiiiiiiiiiieee e 75506-G01
BIO-DEGRADEABLE CLEANER, 32 OUNCE (950 ML) WITH TRIGGER SPRAYER.......cccccccviiiiiiiniiieeenns 75507-G01
MULTI-PURPOSE VALUE PACK ... .ttt e e e 75508-G01

« BATTERY PROTECTOR, 4 OUNCE (120 ML) SPRAY

* PENETRANT/LUBRICANT, 4 OUNCE (120 ML) SPRAY

e WHITE LITHIUM GREASE, 4 OUNCE (120 ML) SPRAY

« CARBURETOR & CHOKE CLEANER, 4 OUNCE (120 ML) SPRAY

Service Parts Manual Appendix A-3



SPECIALTY PRODUCTS

Notes:

Appendix A-4

Service Parts Manual




OPTIONS/ACCESSORIES

OPTIONS/ACCESSORIES

Service Parts Manual Appendix B-1




OPTIONS/ACCESSORIES

ITEM KIT NO.

2BAG ATTACHMENT . ... ..o 75183-GO1.......
4 BAG ATTACHMENT .. ... .. 75335-GO1.......
ALLOY WHEEL AND TIRE ASSEMBLY ........... 28780-GO1.......
ALLOYWHEELCAP . ...... . ... .. e 28781-GO1.......
ALLOY WHEELLUGNUT. ......... ... ......... 28782-GO1.......
8"CHROME HUBCAP. .. ... ... e 14913-G* . .......
6" CHROME HUBCAP. . ... ... i 16042-G* . .......
GOLD SPOKEHUBCAP . ....... ... 19241-G*........
SILVER SPOKEHUBCAP . ......... ... ... . ... 19241-G*........
ASHTRAY KIT . ..o 75109-G0O2.......
BAG COVER /RAIN CURTAINKIT. .............. 75191-GO1.......
CONVERTIBLE CARRIERKIT . ................. 75179-G* . .......
CENTERBASKET. ... ..o 75003-G0O2. . .....
COOLER JUG AND BRACKETKIT .............. 75495-GO1.......
COOLER BOX AND BRACKETKIT .............. 75344-GO1.......
DIVOT REPAIRKIT ... ... 23300-GO1.......
HOURMETER. . ... ... . 75113-G02.......

MESSAGE HOLDER KIT (REQUIRES SUN TOP) .. .75509-GO1. .. ....
MESSAGE HOLDER KIT (REQUIRES SUN TOP) .. .75496-GO1. ... ...

REAR VIEW MIRROR (REQUIRES SUN TOP) .. ... 19528-G2........
SAND BOTTLE . ....... . 28661-GO1.......
SANDRAKE ... ... 14735-G1........
SAND RAKEHOLDER . ......... ..., 75006-GO1.......
SHUTTLE 2+2 KIT. . . ..o 74150-G** .. ... ..
SIDEBASKET . ... 75007-G** .. ... ..
SUNTOPKIT, GOLFCAR ..................... 75040-G** ... ...
SUNTOPKIT, SHUTTLE2+2 .. ... .............. 75123-GO1.......
TOWBARKIT (CASUAL) . ... 75033-GO1.......
TOW BAR KIT (PERMANENT) .. ................ 75310-GO1.......
TURN SIGNALKIT ... 75107-G0O2. ... ...
WEATHER ENCLOSURE (3SIDED). . ............ 75078-GO1.......
WEATHER ENCLOSURE (3SIDED). . ............ 75492-GO1.......

SECTION

Body -Footrest

Body - Accessories Continued
Wheels And Tires

Wheels And Tires

Wheels And Tires

Wheels And Tires

Wheels And Tires

Wheels And Tires

Wheels And Tires

Body - Accessories Continued
Weather Protection - Golf Car
Body, Seating - Convertible Carrier
Body - Accessories

Body - Accessories Continued
Body - Accessories Continued
Body - Accessories

Electrical System - Common
Body - Accessories Continued
Body - Accessories Continued
Weather Protection - Golf Car
Body - Accessories

Body - Accessories Continued
Body - Accessories Continued
Body, Seating - Shuttle 2+2
Body - Accessories

Weather Protection - Golf Car
Weather Protection - Shuttle 2+2
Tow Bar - Casual

Tow Bar - Permanent
Electrical System - Common
Weather Protection - Golf Car

Weather Protection - Shuttle 2+2

Appendix B-2 Service Parts Manual




OPTIONS/ACCESSORIES

ITEM KIT NO. SECTION

WEATHER ENCLOSURE (4 SIDED). .. ........... 75079-GO1.......... Weather Protection, Golf Car
WINDSHIELD KIT, GOLFCAR . ................. 75524-GO1.......... Weather Protection, Golf Car
WINDSHIELD KIT, SHUTTLE 2+2. .. .. ........... 75524-G02.......... Weather Protection, Shuttle 2+2
WINDSHIELD KIT, FOLD DOWN, GOLFCAR . ... .. 75525-GO1.......... Weather Protection, Golf Car
WINDSHIELD KIT, FOLD DOWN, SHUTTLE 2+2....75525-G02.......... Weather Protection, Shuttle 2+2

Service Parts Manual

Appendix B-3



OPTIONS/ACCESSORIES

Appendix B-4

Service Parts Manual




INDEX OF MAJOR COMPONENTS

INDEX OF
MAJOR COMPONENTS

Service Parts Manual INDEX-1




INDEX OF MAJOR COMPONENTS

BY PART DESCRIPTION

A
ACCELERATOR PEDAL ...ttt ettt sttt et b e e s bt e s b e e s 4 b e e s bt e e s hb e e e e bt e e s be et e sab et e st e e s ba e s nere s A-4
ALLOY WHEEL ...ttt bt et e et e e h b e e e e R b et e oAb e e ek e e e bt e e s hs e e e e bt s e sab et e e sb e e e et b e s e bn et e sen e as 0-3
NS o I I o O PP PR PUPTRPPR C-18
F I ] N e PP P TR J-2
B
BAG COVER .. ettt oot e e oo ettt e e e e ea e e e e e oo e e e et e oo e R e et e e e e R et e e e e R e e e e e et n e e e e e e e e e ee e e e nrnnneaeeennnee N-5
BATTERY e s bbb s e s s a b a e nrre F-4
BATTERY CHARGER, LESTER ......ooiiiiiiiiiiiiiei ettt sttt e b s et e s e e e s s e e e s e n e s srn e e e seree s B-16
BATTERY RACK ..ottt e et s b e e o eb et e oo b et e e s b b e e o b b e e e aa et e s e b e e e e ke e s be e e s a b b e e s e b e s e s be e e s sre e e e nrn e s ennes C-6
BEARING AND RAGCE ... oottt ettt et e et e e e et e e e oo ea st e ee e e o as e et e e e s R b e e e e e e s s e et e e e e st bae e e e e aatnneeeeeeasneneeeeesnrnneneenennnns H-3
] PP PR R RRPPPRRTN L-10
1210 G O 1 | I 1 PP PPPRN C-16
BRAKE . e e e e e e E e e e e e e e s e e e s e e b e e e e nrre F-7
BRAKE ADJUSTER.... ..ottt ittt e e 4 bt e e ekt e e o he e e e oh e e e e ek e e s e b e et e se b e e e s b b e e s be e e s nb b e e s e b e s e sbe e e s nre e e e nrbeneanee D-7
BRAKE ASSEMBLY ...ttt sttt e e s bt e e be e oo et e eR b ekt e e e e R e e e R s e e e s e e e s e e e e e e ar b e ene D-6
BRAKE CABLE . ...ttt et e e e et e e e e e st e e ee e oo ae e et e e e o s be et e e e e a e et e e e e st ee e e e e et e n e e e e e et n e e ee e e e nrnneeaeeennnee D-4
BRAKE DRUM ... ittt e oottt e oo ekt e e oo eaae e ee e e oo e et ee e o e e s et e e e e s e et e e e ea s n et e e e e aatneeeeeeeeaneneeeeeearnneneeeennnee D-7
BRAKE PEDAL PAD ...ttt ettt oottt oottt e e ettt e e s ettt e e e ea ke e e e oo ek s e e e e e e e e e e e e e e e e san e e et et nnre e e e e ennereee e e e nreneneeeennnne D-4
BRAKE SHOKE ... .ottt e e e e e s et e o b et e e o b e e e e ek b e s e b e et e sh b e e e e b e e s e e e e s e e e s e e e e s ar e e D-6
BRAKE SPRING KIT ...ttt et sh e sh st sh e e e s b e e e e s b b e e s b e e e s h b e e e e b e e s e e s s b b e e s et e s e s be e e s nr e e e e arbeneanns D-6
BUMPER PLUG . .....ciiitie ittt sttt st s et e e e e oo e e e 4o h e e ook bt s e b e et e sh b e e e e b b e e s be e e s s b b e e s et e s e s be e e s nre e e e nrbenenne C-9
C
CATCH BRACKET ..ottt ettt e e oot e oo e ettt e e oo ae et e e e oo se et et oo s e e Ee e e e e e aa e E e e e e e e sasseeee e e asneneee e s e neeeeeeneasnneeeenennnrnneeenaas D-5
CENTER BASKET ...ttt ettt et e et e e oot e e e e e 4ot et e e e e e s e et e e e s e s e e e e e e e s nEe e e e e e aansnee e e e e s s nn e e e e e easnnneeeeeesmnneneeeennnnnees C-14
CHARGER RECEPTACLE ...ttt ettt e e oot ee oo ot e e e s et et e e e eae s ee e e et n e e e e e e e e emn s e e e e s e amneeeeeennnnneeennas F-4
COMPENSATOR ASSEMBLY ...ttt ettt sttt b et e e s a b s s bt e s b b e e s s b e e e s aan e s e sh e e e e se b e e e st et s sna e e s nenee s D-4
CONTACT BOARD. ...ttt e et s bt esh bt e eh bt e o e b et e e b b e e e e h b e e e e s b e e e s a b e e e 4 be e e s abe e s e sbe e e e sb b e e e st e e s sne e e s nenee e E-3
COOLER JUG ...ttt ettt stk e e o ae e e oot e o4 h e e s e R et e e h b e e e e R e e et e e b e e R et e s e e e e e s e C-16
L OO OEEOOUPPPRUTPPUTRN C-2
D
DIRECTION SELECTOR.....cc ittt e e e et e e e 2ot e e e o4 s s et e e e o s e et e e e e e s s e et e e e st n et e e e e easnnneeeeeeannsneeeesannnrnneeeenann E-2
DIRECTION SELECTOR HANDLE ..... .ottt ettt e e e et e e e e et e e e e e e n et e e e e e s e e e e e s snre e et e e aansneeeessrenneeeeennnes E-2
DIRECTION SELECTOR SWITCH (DASH MOUNTED).......cciittitttititite ettt sttt ettt et se s ebeesne s sbeesan e e st e e nne e F-10
DIVOT REPAIR KIT .ttt s bt e s bt e e e et e e sh s e e e eh b e e e s st et s o s e e e e b b s e st e e e s e e e s sbs e e e aan e e e srne e e sereee s C-14
E
ELECTRONIC SPEED CONTROLLER ...ttt e e e G-2,G-4,G-8
EQUALIZER ... ettt e oot e e oo e ettt e e e e eat e e ee e oo e e et e e e o R b et e e e e R R et e e e e R R R et e e e e et e re e e e e et e reee e e e nrnnreeeeennnns D-4

INDEX-2 Service Parts Manual




INDEX OF MAJOR COMPONENTS

F
FAIRWAY 18 X 8.5 = 8.ttt ettt oo e oottt e oo e ettt e e oo s e e e e e e s e e e e e e e as s e e e e e e e an e R et e e e ea s eee e e e n e e e e e e st n e e e e e s enneeeean 0-2
FEMALE STOP ..ottt ettt oot e e oo ekt e e e e e st et e e e e e s s e e et e e e R e et e e e e a s et e e e e e s et e e e eae e e e e e e e e nnnneee e e e nn e e ee e e e nenes M-3
FENDER SCUFRFGUARD ...ttt ettt e e oottt e oo e et e e oo e et e e e e et s e e e e e e as s e aeee e e e easneeee e e ssne e e e e s sssn e e e e s sannneeeenn C-8
IO 10 3 TP PUPRTTN C-6
FLOORMAT WITH HORN HOLE ..ottt ettt e ettt e s e e s e e se b e e e sba e s e na e e e nen e s C-6
IO 10y TP PUPRTT C-6
O 1O I ] PP PUPRRPN C-12
FOUR BAG ATTACHMENT KIT ...ttt ettt ettt e e e e et e e e e et e e e e e e e e e e sn s e e e e e aansnae e e e e sasnnneeeeeasnnnneeeeennnnes C-18
FRONT AXLE ..ottt ettt ettt e e oottt e e e e ettt e e oottt e oo e e R et e e e e a e n et e e e e eass e e ee e e e ess e eeee e e e ameneeee e e ssneeeeeenasn e e e e e nnnneeeee s H-3
FRONT SHIELD...... .ottt sttt e e et e e ekt 4 he e e e e s bt e oo b e e e e sh b e e e eE b e s e bR et e e sh b e e e e b b e e s b e e e s sbe e e e e b e e e sbn e e e sene e s C-2
O IS I U N O PP RPN N-4, N-9
FUSE BLOGCK ...tttk e oo e e o b e e ook et e o2 b e e e e b e e e s b et e s e b e e e s b e e e e ab e e e s e e e s ar e e e ern e s e e e F-5
H
L = 0 1] I PRSPPI F-7
L R S I L | PRSPPI L-2
L (A PRSPPI F-5
HORN SWITCH ..ottt e e e s e e e okt e e o ete e e e oh e e e e ek b e s e bR et e e s ab e e e e b e e s kb e e e s an e e e e b e s e san e e e sanaee s F-5
HOUR METER ...ttt etttk et e e s b e e s 4 bt e e s h et e e h b e e e oAb b e e e a b e e e s e b e e e s b e e e e ab e e e s abe e e s ah e e e s eba e s e bn e e e nnneees F-6
10 PP H-3
L 11T PRSPPI 0-3
I
INSTRUMENT PANEL. ...ttt e e e e ettt e e e et e e e e e e s et e e e e s a e e e e e e e an e r et e e e esnraee e e ssre e e e e s sasn e e e e s nannnneeeean C-2
INSTRUMENT PANEL WOODGRAIN APPLIQUE KIT ...ttt e e e e e s e e e e nmnneee e e nnneee s C-3
INTERMEDIATE SHAFT .ttt ettt e e e b et e e b et e e b b e e e b b e e e e st st e s b ee s e b e e s ab e e e s abe e e s eb e e e s eba e s eabn e e e neren s H-6
K
L S VT 1 PP O TR PPPPN F-6
(O ST O T PP OTPPPN D-5
L
LEAF SPRING ...ttt ettt e e e e ekt e oo oo s h et et e e oo e e e e et e e e o e e et e e e e s n et e e e e s e e e e e e e e e e e e e e nnn e ee e e e e nrnneeeean H-4, K-2
LEAF SPRING (HEAVY DUTY) . itiiittitiitit ettt ettt et e sttt e 1 s e a1k st e e sat et e sm s et e aaE e e e st e e R e e s E e e e n bt e e n e e e s ane e e e abn e e enneeennneees H-4
[T O R B G < T < PRSPPI 0-2
LUG NUT Lttt ettt ettt s b e e e b e o bt e e 1H b e e £ 4 bt e oo b et e eh b e e e oAk E e s ek b et e s ab e e e s bR e e e st e e e s abe e e s nn e e e s nra e s eane s 0-2,0-3
M
NI Y 1 PP PR TP M-3
MESSAGE HOLDER ... .ottt et h et e e s bt e e b bt e e sh b et e sh b e e e s b e e e e e e s s b b e e s bbb e s e e e s be e e s nte e e nre s C-16
MICRO SWITCH ... ettt h e e s e e e e b et e s b et e e a b e e e e b e s e bb et e s e b e e e e b e e s bt e e sab e e e s b e s e s ne e s ean e D-6, E-2
MOTOR (SEPARATELY EXCITED) (PDS) .. .ueeiittieiitite ittt ste ettt s e st e e s e e s s e e e e e e aate e e s e e e s ane e e e ann e e enneeenanneens -2
MOTOR (SERIES, FLEET SPEED).....cccitti ittt ettt ettt e skt e e ss st e s et e as st e et e e e se e e e s e e e an bt e e e be e e e ane e e e abne s ennneennnneens -2
MOTOR (SERIES, HIGH SPEED).......cciiiiiiitiiiiitaate ettt ettt e st e sase e e ss et e aat et e e s e e s s e e e s e e e as bt e e s e e e e nne e e e anbr e e ennneennneees -2

Service Parts Manual INDEX-3




INDEX OF MAJOR COMPONENTS

P
PEDAL BOX ASSEMBLY ... oo ee e e e eeeeesees e es e ee e e ee e e ee s e ee e seee e A-3
PEDAL BOX ASSEMBLY, PDS MODEL .........oeoioeeieeeeeeseeeeeeeeeeeseeseeeeseeeeeees e eseeesseeeseeeeeesseeeeeeesseeeseeseseeeseeeeeees s seeeeeseeseeeseeseees A-3
PINION SEAL ..ot e e ee e e ee e e e e ee s e e e ee e ee e eeeeee e e e ee e ee s ee e s ee e e e e e ee e eee e eeeeeeees H-5
POWERWISE™ + CHARGER .......vooivveeeeeeeee e eeeeeeeeeeseeeeee e eeeeeee e e e e e e see e seeee e e e e e seeee e ee e eeeeeeeee e B-4
POWERWISE™ CHARGER .........ooivooieeeioeeoeeeeeeoeeeeeeeeee s see e eeeeesess s es e ee s sse e es e ee s e e ee e eeee e ee e e eee e B-4
POWERWISE™ CHARGER (ON BOARD).........ovuiveeioeeiieeeeeeeseeoseeeeeeseeeee e eseees e e eseesee s eesee e e s e s esee e B-11
PRO TOUR 18 X 8.00 = 10 ......eeoveoeeeieeeoeeseeeeeseeeeeeseseesee e s eeseessss s eeeeseeeesseeeesesssee s e ee e eseee e see e eese e eeees e sees s e esneesenes 0-3
R
RACK AND PINION UNIT .o ee e ee e ee e e e e ee s e s e ees e s eeee e eeee s ee e s eee e e e e e e ee e eee s eeseeeeees H-4
RACK BALL JOINT ...t eeeee e e e e e ee e ees e e e e s ee e e e s e e s eee e e s e ee e H-5
RACK BOOT ...t e e e e s e e ee e e e e e s e e es e s e e e e e ee e e s e ee e H-5
RAIN CURTAIN ..o ee e e e e e s e e ee e ee e N-5
RAKE ..o e C-16
REAR AXLE.......ooooeoeeeeoeeee oo ee e e e e e J-2
REAR BODY (WITH TAILLIGHTS) w...ovvoeeoeeeee oo eeeee e e e eeee e es e ee e ee e e e ee e s s e s ee s eee e eeseee s c-8
REAR BODY (WITHOUT TAILLIGHTS) ... oot ieeeeeeeeee e e eee e ee e eee e seees e seee e e ee s ees e eeseeeseeeeeeee e eeeeeeseee s c-8
REAR BUMPER ....coovotveiee oo e ee e eee e ee e s e e e e ee e e e e ee s e s ee e s s ee e e ee e s e e e s e e e ee e c-8
REAR BUMPER (SHUTTLE 2%2) ....oooveoeeoeeeeeeeeeeeee oo ee e es e es oo es e en e ee s e c-9
REAR STRUT ... ee e es e ee e ee e e e e e e e e ee e ee e N-4
REAR STRUT (DRIVER SIDE) .......voiveoioeeeeeoeeeoeeeeseeeeseeeseesees e eseees e s s e es s eeee e ee e eee s eee e e e e eenee e en e N-9
REAR STRUT (PASSENGER SIDE)..........oveeveoieeeeeeeeseeoeseeeeseeeeeeeseeesseeeseeeseeseeeseeesseees e eeseee s eeeeeseees e eeseeeseeeeeeeeseeees e eseeesseeeees N-9
REAR VIEW MIRROR .......ovoeeeeee e eeeeeeeee e eeeeeeeeeee e eeeeeeee e eeeeeeees e eeseeee e eseee s e eeee e ee e e e ee e s eee e e e e eee e eee s eeneeeees N-4
REVERSE WARNING BUZZER .........oveiveeeeeeeeeeeeeeeeeeeee e e eeeeeese e eseees e eeeeee s e eeseeee e ee e ee e ee e e ee e sesee e E-3, F-10
ROGCKER PANEL..........oooeoeoeeeeeeeeeeeee oo e ee e e ee e e e ee e e e e e ee e ee e c-9
S
SAND BOTTLE ..ot e oo ee e e ee e s e ee e e e C-14
SCUFF GUARD. ..ot eeeee oo e ee oo e e e et e e e e ee e J-2
SEAT ettt ettt ettt L-2, L-5, L-9
SEAT BACK MOUNT ...t ee e e e e ee e e ee e e e e ee e ee e s ee e ee e eeee e L-10
SEAT BACK SUPPORT ..ottt e se et e e e e e ee e e e s s eee e ee e ee e ee e ee e eee e L-5, L-9
] =7 N 1N =SOSR L-2
SEAT SUPPORT BRACKET ......ooveeveeeeee oo eee s s eee e e ee e ee e s eee e ee e ee e s ee s ee e L-2,L-6
SHOCK ABSORBER-.........ovooiveeteeeeeeeeee e e eeeeeeeee s eeeees e ee e e e s e e e ee e e e ee e H-4, K-2
SHOCK ABSORBER BOOT .......cooeveeeeeee e eeeeeeeee e eeee e e ee e e eeee e ee s ees e ee e eeee e e e e ee e ee e eee e eeeeee e see e eee e H-4
SIDE BASKET ..ottt eeee e e e e e e e e e e e e e e e ee e e ee e ee e s et e e ee et C-14
SILL PLATE ¢t e oo e e e e e e e ettt et ee et c9
SOLENOID ... e e ee e G-8
SOLENOID, 36 VOLT ... eeeeee e ee e e e e e e ee e G-2, G4
SPINDLE ... H-3
STATE OF CHARGE METER ......coeeoooeeeee oo eeeeeeee oo ee e eeeee e ee e e e ee e e ee e ee e e s e ee s ee e ee e ee e eee e eeseees F-12
STATE OF CHARGE METER (VERTICAL) ...eoeveeeeeeeeeeeeeeeeeseee e eeeeeeeeeeeee e eeeeeeeeeee e s es e eese e es e e s e eeeeeeee e s eeeees F-10
STEERING COLUMN ...t oo eeee e eeeeee e e eeeee e eee e eee e e ee s e e e ee e s ee e ee e ee e ee e e e ee e ee e eee e e eeeeseee e H-5
STEERING SHAFT ..o e ee e ee e ee e s ee e H-5
STEERING WHEEL. ... e e ee e ee e ee e e ee e e H-6
SUN TOP ... e e e e e e N-4
SUN TOP (SHUTTLE 242) ... oo eeeeeee et eeee e eee e e e ee e ee e s e e e ee e e e e e ee e eee e eeeen N-9

INDEX-4 Service Parts Manual




INDEX OF MAJOR COMPONENTS

T
LIS 2 PO TP PR POPPRRTRR H-7, M-4, M-6
LI AT A =7 OO M-3, M-6
IO N =7 o 1 11 o TP UU PR ORI M-4
TURF GLIDE 18 X 8.5 = 8 ...ttt itttk s ke s et e e e bt e e s et e s s e e e e b b e s e e e e s b e e e st be e s nbe e e nn e e e areneea 0-2
TURF SAVER 18 X 8.5 - 8.ttt et s b e e e h e e e e b et e e b e e e et e s e e et e s b e e e e b e s er e e s e e e e anr e e 0-2
LIS AV ST (] PP TPRPPRRRPPRON F-6
TWO BAG ATTACHMENT KIT ... ittt e e e e e e e e e e e st e e e e e sas s e e e e e ee s e e ee e s r e et e e e s e asne e e e e s e anneeeeeesannneeees C-12
U
USA TRAIL B-PLY 18.5 X 8.5 - 8. eiiiiiiiiiiiiie ettt ettt et e e oot e e e e e e e e e e eas e e ee e e e eae e e ee e e s aane e e e e e s nsnneeeeseenneeeeas 0-2
V
VALANCE PANEL ...ttt et e e e e ottt e e e oot e e e e e e e e e e e e s e e e e e eaaE R e et e e e ea s seeee e e eanee e e e s s asne e e e e s e enreeeeeenannneeees C-12
W
WEATHER ENCLOSURE (3 SIDED) ....uutiiutiitiiititetit ettt ettt ettt sttt she e bt sh e st e e eb e e btk e e ene e et e e nneeneee N-5
WEATHER ENCLOSURE (4 SIDED) ....uttiiuttitiiitei ettt ettt ettt sh e st she e bt sb e sa bt ne bt e ek e e btk e bt e ne e et e e e neeneee N-5
WINDSHIELD ..ottt ettt h e e e h e e e et e oo h e e e e eh b e e e b et s e s e e e e b b e e e bb et e se e e e st e e s e e N-5, N-10
WIRE HARNESS (BRAKE LIGHT) .. tettiitiiieiitit ettt ettt et e et sm et e e ek e e sh et ek et e s et et e e e s e e e et e e s nre e e nnneeeaneeena D-6

10606-G2 MICRO SWITCH ...ttt e e e oo e e e e et et e e e e ek e e ee e e e e e e e e s e sme e e e e e e ante e e e e e aans e e e e e snnraeeeeenannnnes E-2
10606-G8 MICRO SWITCH . ...ttt et e e oot e e e et et e e e o et s et ee e e e e e e e e e e s e e e e e e e snee e e e e e e st e e e e e annraeeeeenannnnes D-6
14651-G1 CONTACT BOARD ASSEMBLY ..ottt ettt s e e s e e s e e s sh e e e s st bt s e nn e e sanen s E-3
TAT35-GL RAKE ...ttt ettt e s b et e e eh e e o b e e e e b b e e e R R e e e e e e e e e e e e e e et et e e e b e e s r e e e e nne C-16
14913-G** 8" CHROME HUBGCARP ..ottt ettt b e s e s e s e e e s s b e e e s e et s e saa e e e s aeb e e e s a e e sannes 0-3
16042-G** 6" CHROME HUBGCAP ...ttt e e e oo e ettt e e e e s e et e e e e s e e e e s s e e e e e e s e srn e e e e e e e sneneeesnnene 0-3
17318-GL HORN SWITCH ...ttt e e oot e e e e s ettt e e e ot e e e e s e s e et e e e e e s e e e e e e e smee e e e e e et e e e e e ensnneeeeenaennnes F-5
L17867-GL TURN SIGNAL ...ttt ettt e oot e e oo et e e oo e e e eee e e ek s e et ee e e e n e e e e e s e sme e e e e e e e snte e e e e e ans e e e e e ennsnneaeeenannnnes F-6
19241-G** GOLD SPOKE HUBGCAP........cutiiitiie ittt sttt e e e e b e et e e s e e s s bt e e s be e e s sr e e e s ab b e s e snne e e saneees 0-3
19241-G** SILVER SPOKE HUBCAP ..ottt st s e e sre e e sb e s e e e e sene s 0-3
21573-GL HOUR METER ... .ottt st h et st e s e ek s bt e e s s a e e e e b e e e s be e e s sb et e e et e s e snne e e seneees F-6
21807-G1L BRAKE DRUM ... .ottt ettt et e e e et e e e e s a et e e ook e et ee e e e e e e e e e e e s e e e e e e e amee e e e e e easn e e e e e snnnaeeeeenannnnes D-7
22674-GL FUSE BLOGCK ... ittt ettt e e e oot e oo oo ettt e e oo et e e e e e e e e m e e e ee e e s e e e e e e e e nee e e e e e st e e e e e eannneeeeeannnnes F-5
23300-G01 BASKET DIVOT REPAIR KIT ...ttt ettt e e e et e e e s et e e s e e e e eaenn e e e e e eennnneeeeennnnes C-14
24605-G1 WIRE HARNESS (BRAKE LIGHT) ....iitiiitiiiit ettt stttk n ettt nr e e st enre e D-6
25799-G01 ACCELERATOR PEDAL ..ottt ettt sttt a e e s e e b e e e e e e s sba e e e seb e e e s aar e e e nanas A-4
25864-G05 ELECTRONIC SPEED CONTROLLER ... ..ciiiiiiiiii e G-2
27166-GO2 FRONT SHIELD.......tiiiitiii ittt ettt s h e st e e ek e e ek e s s h e e s e bt e e s et e s ab et e s ebb e s e na e e e senee s C-2
27855-G01 SOLENOID, 36 VOLT .. .uiiiiiiiiiiiiic it e b s s b s e e s s b e e s s ebe e s sbe e s sb b e s nes G-2,G-4
27944-GO01 BRAKE SPRING KIT ..ottt e e st e e e e ekt e e oo e st e e e e e e et e e ee e e e ara e e e e s s e snneeeennnne e e e e nannnnes D-6
28115-G01 POWERWISE™ CHARGER...... .ot e e e et e e e e e e e e e e e s e e e e e nannnees B-4
28115-G02 POWERWISE™ + CHARGER ......coiitiiiiiiiiii ittt et sb e e et e e nn e e es B-4
28115-G11 POWERWISE™ CHARGER (ON BOARD) .....utiitiitiiiii ittt sttt ettt st nn e e ne e nnee s B-11
28380-G02 BATTERY CHARGER, LESTER .....coitiiiiiiiiiiiie ettt sr e e s e e et B-16
28516-G01 BATTERY CHARGER, LESTER ...t ettt e s e e e e e e e e s e e e e e e nnnnee B-16
28562-GOL SOLENOID ...ttt e e e et e e e e et et ee e e e she e et e e oo s s e et e e s e s e et e e e e e e e e e e e e e e e e e e e e e e e e e e e nennnes G-8

Service Parts Manual INDEX-5



INDEX OF MAJOR COMPONENTS

28659-G0L SAND BOTTLE ......ooooeeoieeeeeeeeeeeseeeseeeeeeeeeeeeseeesees e e e ee e e e e e e ee e e see e e e ee e eee e C-14
32860-GL HORN .......oooveteeeeeeeeeeoeeeeeeee e eeeee s ee e e ee e e e e e e e e ee e e e s ee e e e e F-5
33636-G0L STATE OF CHARGE METER .....o.ovuovoiiveoieeoeseeieeeeeseeeeeeeeee e eeee s e esee e sees s ee e eesee e e es e en s F-12
33636-G04 STATE OF CHARGE METER (VERTICAL) ......oveoeveeeeeeeeeeeeeee e e eeeeee s eeeee s e eesee e ee e e s s eeee e F-10
70046-GOL BATTERY RACK ......ocoeeoeeeeeeeeeeeeeeeeeeeeee oo ee e eeeeee e eee e s e e e s e ee e s eee e ee e e e ee e ee e ee e ee e e ee e ee e C-6
70080-GOL CATCH BRACKET ......oeoeeeeeeeeeeeeee et eeeee e eee e eee e ee e e e eeseee e e ee e ee e eeeee e es e ee e ee e es e e e ee e eee e e e D-5
70272-G04 COMPENSATOR ASSEMBLY ....oooorvoeveoeeeoeeeeeeee e e eeeeeeees e eeeeee e eee e s es e eeee e ee e ee e ene e D-4
70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT.......ooiouoieeeoieeoeeeeeeseeeeeeeeseeeee e s s seeee s ene s seee s ane e D-4
70324-GOL SHOCK ABSORBER .........o.voiveiteeeteeieeeeeeeeseeeeseeoeeee e eeeeseees e eee e e esee e ee e eeeeee e e ee e e e ee e ane e eeeeon K-2
70451-GOL LOWER FLOORPAN.........ooooveoeeeeeeeeeeeeeeeeeeeeeeeeee e eeeeee s e e e s ees e e ee e s ee e ees e s e ee e ee e ee e eee s ee e ee e c-6
70578-G01 DIRECTION SELECTOR ASSEMBLY ....o.ooovoeeeeeeeeeeeeeeeeeseeeeeee e eeee e eeeee e ee e sseeee e eeeeee e ees s ees e eeee e seeeon E-2
70597-G02 LEAF SPRING ........oveoeeeoeeeeeeeeeeeeee e eeeeeeeeeeeeeeeeeeee e eeeeeseeee e e e ees e e ee e s e ee e ees e s e ee e ee e ee e e ee e ee e ee e H-4
70662-GOL UPPER FLOORPAN........coooovoiveieeoeseeoeeeeeeseeeeeeossee e eeeseeees e eeeeee e ee s seee s e s e eee e e ee e eee e C-6
70663-GOL FLOORMAT .......ooovoieeeeeeeeeeeee e e eeeee oo ee e e e eee e e e e ee e es e e ene e C-6
70663-G02 FLOORMAT WITH HORN HOLE ......c..ovvoiveoieeeeeeeeeeeeeeeeeeeeeeeee e eesee e ae e eee e ene e en e ane e eeseenon C-6
70664-G02 LEAF SPRING (HEAVY DUTY)......ooveoeeeeeeeeeeeeeeeeeeeeeeeees e eeseeeeeeeeeeee e es e eeee s eeeee s eesee s s ee e ees e eeee e H-4
70794-GOL BRAKE SHOE KIT......ooeooeeeeeoeeeeee et eee e eeeee e ese e seee e ee e ee s ee e eee e eeeee e ee e ee s ee e ee e e ee e eee e eeeen D-6
70928-G0L SHOCK ABSORBER ..........oveiveeeeeeeeeoeeeeeeeeeeeeeeeeeeeeeeseeeseeee e ees e e e ee e eee e eeeeee s e ee e ee e ee e e s ee e eee e H-4
70963-GOL FRONT AXLE .......oooeeoeeeoeeeeeeeeee oo oo eeee e e e ee e ee e ee e e e e e eee e H-3
70964-G01 RACK AND PINION UNIT (COMPLETE) .......ooiveeoveeseeeeeeeeeseeeeeeeeeseeeee e eeee s eeee s eee s en e H-4
70969-G03 EQUALIZER AND BRAKE CABLE ASSEMBLY ......oovmiveiieeeioeeoseeoeeeeeseeeeeeeseeseeeeseesee e eseeeseeee e ene e D-4
70998-G01 BRAKE ASSEMBLY (DRIVER SIDE).........eioeeeeeoieeeeeeeseeseeeeeeeeseeeseeees e seeeeseeeseeeesseeee e seeesseeseeesseees e eeeesee e eeeeeon D-6
70998-G02 BRAKE ASSEMBLY (PASSENGER SIDE).........eiveeiveeeeeeeeeeeeeeeeeoeeeeseseeseeeeseeesseeesseseseeeseeseeeseeeseseeee s eeees e eeneeon D-6
TLOBL-GH* COWL .o ee e ee e e e e e e s ee e s ee e s e e ee e e e s e ee e ee e ee e eee e c-2
71151-GOL INSTRUMENT PANEL ......oovooieeiieeeeeeeeeeeeeeeeeeeesee e ee s e e s e ee e eeee e se s eee e esee e es e eeeeeon c-2
71205-G01 DIRECTION SELECTOR HANDLE .........ooviiveeioeeoeeeseeeseeeeeeeee e eee s seee oo ss e ee e eee e see e ane e E-2
71334-G** REAR BODY (WITH TAILLIGHTS).......oveoieeeeeeeeeeeeeeeseeeeee e ee e seee e ese s e en e ee e c-8
71456-G01 NOTCHED REAR BUMPER.........oveeveoeeeeeeee e eeeeeeee e eee e eeeeeees e e e eee e eeeee s ss e ee e eeeeee e eee s ee e ese e eeeen c-9
71578-GOL REAR BUMPER .......cooeooeeeeeeoeeeeee e eeeeeeee e eeeee e eee e seeeeeeee e eeseee s ee e eee e es e s e ee e ee e ee e e e eeeese e c-8
71912-G** REAR BODY (WITHOUT TAILLIGHTS) .....ooeveeeeeeeeeeeeeeeeeeseeeeeeee e eeeee e eeeeeesee e eseee e e ee s se e eese e ee e ees e c8
72582-G01 BRAKE ADJUSTER KIT (DRIVER SIDE)..........oveiveeioeeieeeoeeeoeseeseeseeeeseseees s sseeesseseee s eseesseees e seses s enessses e D-7
72582-G02 BRAKE ADJUSTER KIT (PASSENGER SIDE).........ovmioeeoieeieeeieeeoesesseeeeeeeseeeseeeesee e s s eseesseeseee e ssessne e D-7
72763-GOL SCUFF GUARD.......c.oovmoiveeeeeeeeeseeeeeeeeeeeeeeee oo ee e eeee e e s eee e e ee e e ee e e s ee e J-2
73060-G01 ELECTRONIC SPEED CONTROLLER ........ovoiveeveeeeeeeeeeeeeeeeeees e esee e eee e seeeeese e ee e ee e se e eesee e ee e eeee e G-8
73063-G0L CHARGER RECEPTACLE ........cooveeveeeeeee oo ee oo ee e eee e ee e eeee e ee s eee e ee e ee e eesee e ee e eeeen F-4
73124-G02 MOTOR (SERIES, FLEET SPEED) -......eeeeeeeeeeseoeeeeeeeeeeeeeee e e e eeeee s e eesee e e eees s ee e e s es e eeseesee s seeeeeenee -2
73124-G03 MOTOR (SERIES, HIGH SPEED).........ooooiveieeeieeeieeeeeeeseeoeseeeseesee s s eeeeeeese e ese s eeeee s s esee e eseee e eeee e -2
73124-G08 MOTOR (SEPARATELY EXCITED) (PDS).......veoveeereeeeeoeseeesseoseeeseeesseeeseeeeseesse s eseeess s oees s s esseeseeessssssneenee -2
73290-G02 REVERSE WARNING BUZZER .......oooovveoveoieveieeseeeoseeeeeesseeee e eees e eese e e ssesese e s s s eeses e snenees E-3, F-10
73326-G02 ELECTRONIC SPEED CONTROLLER ........ovoiveeteeseeeeeeeeeeeeeees e eseeee e eee e seeeeeeee e ee e eese e ees e eseeee e seee e G-4
73333-G0L PEDAL BOX ASSEMBLY .......ooveoeeeeeeee oo eeeeeeeeeeeeeeee e eees e ees e ee e ee e ees e s ee e ee e ee e ee e e s ee e A-3
73333-G05 PEDAL BOX ASSEMBLY, PDS MODEL............veiveoieeeeeeeeeeeeeeeeeeeeee s eeeeeseeeeseeesseeee e eseeeeee e see s eesee e eeeeon A-3
73500-GOL REAR AXLE.........vvoieeoieeeeeeeeeeoeeee e eeeeeeee e s e eee e e ee e e e e ee e e e e ee e J-2
7A00L-GOL LIGHT BAR .....vooveeeeoeeeeeeeeeeeeee e ee e eeeeee e ee e ee e ee e e ee e e ee e ee e eee e F-7
74239-G01 INSTRUMENT PANEL WOODGRAIN APPLIQUE KIT.......omoveiieeoeeesieeeeeeseeeeseeeseseeee s e s eneeane e c-3
74323-G01 DIRECTION SELECTOR SWITCH (DASH MOUNTED)..........oveeoeeieeeeeeeeeeeeeeeeeeeseeeeee s s s ees s s s F-10
75003-G02 CENTER BASKET KIT w..oooeoeeeeeeeeeeeeeeeeeee e e eeseeeseeeeeeeeeeeee e eeseeese e es s eee e eeee e s e eeseeee e ee e e s eeee e ee e eeeees C-14
75007-G02 SIDE BASKET KIT.....ooeeeoeeeeeeeeeeoeeeeeeeeeeeeeeeeeeeeeees e seeee s ee e eeeeeee e ee e ee s ee e ee e ee e s e ees e ee e s s e eee e se e eeeseees C-14
75040-G** SUN TOP KIT ...ooooeooeeeeeeeeeeeeeeeeee oo e e eee e ee e ee e ee e e e e ee e ee e ee e seeeon N-4
75045-GOL FRONT STRUT ....oovoieeooeeeeeeeeeees e eseee oo eeeeeeeeeee e e e e e ee e s ee e eee e see e N-4
75046-GOL REAR STRUT ....ooovoovoieeoeeeeeeeeoeeeee s seee oo ee e seeee e e e eee e ee e ee e eeeeon N-4
75074-G01 REAR STRUT (DRIVER SIDE) ....c.ooveoeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeeee e es e eeeeesese e eseeee e esee e e eee e eee e eeeeon N-9
75074-G02 REAR STRUT (PASSENGER SIDE).........ooveeeeeeeeeoeeeeeeeeeeeeeeeeeeeeeeeeeees e seeeeseeeeeeeesseeeeeeeeees s eseeesseeee e eeeee e eeeeeon N-9
75109-G02 ASH TRAY KIT ..o eeeeeeeeeeeeeeeeeeeseeeeeeee e eee e e e ee e ee e ee e ee e ee s e ee e eee e e ee e eee e ee e ee e s e ee e eee e se e c-18
75123-G0L SUN TOP (SHUTTLE 242) ....oovoeveoveeoeeeoeeeeeeeeeeeeeee e es e eeseese s ee e seeee e es e ee e e en e N-9
75125-GOL FRONT STRUT ....ooovooeoeeeeeeeeeeees e eeee oo e e e e ee e ee e ee e eee e eee e N-9

INDEX-6 Service Parts Manual




INDEX OF MAJOR COMPONENTS

75183-G01 TWO BAG ATTACHMENT KIT ...eeiiiiiiiiiiie ettt e e sr e e s s b e e e sane e e sna e e st e e e C-12
75344-G01 BOX COOLER AND BRACKET KIT . .itiiiiieiiiie ittt sttt e st e s snn s e e C-16
75355-G01 FOUR BAG ATTACHMENT KIT ..ottt ettt e e e e st e e e s s em e e e e e snn e e e e e e s e e e e e s sennneeeeennn C-18
75495-G01 COOLER JUG AND BRACKET KIT L.eiiiiiiiiiiiii e C-16

Service Parts Manual INDEX-7




INDEX OF MAJOR COMPONENTS

INDEX-8

Service Parts Manual







EZG0O)

A Textron Company

E-Z-GO Division of Textron, Inc.

P.O. Box 388 Augusta, Georgia 30903-0388 USA

Inside USA Phone: 1-800-241-5855, FAX: 1-800-448-8124

Outside USA Phone: 010-1-706-798-4311, FAX: 010-1-706-771-4609

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of
E-Z-GO Division of Textron, Inc.

Technical Communications Department






